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2,735 GHz 3.000 GHz 1,000 MHz 715 GHz | -32.80 dbm 14,80 dB
3.000 GHz 7.000 GHz | 1.000 MHz -35.00 dBm -10,00 dB
7.000 GHz | 10,000 GHz 1.000 MHz | s -12.64 4B
10.000 GHz 14.000 GHz | 1.000 MHz -11.42 dB
14.000 GHz 18.000 GHz | 1.000 MHz -8.95 dB
18.000 GHz 27.000 GHz 1.000 MHz -34.01 dBm -5.01 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG871004-01B

LTE Band 41 / 20MHz+10MHz

64QAM

Highest Channel / 1RB0 and 1RB49

Highest Channel / 1RB99 and 1RBO

lCE-'
Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
Limit Ghack vimit ¢
-10 ddme—§Huiion E—A - -10 dBme—3 - =
-20 e -20 e
J5_LINE_ABS
J— s o Ao i - ettt A A
-50 dBr
60 dBm
-70 dBr
-a0 dem
=30 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -39.72 dBm -14,72.d8 30,000 MHz 1,000 GHz 1.000 MHz 0925,58971 MHz -39.78 dBm -14.78 d&
1.000 GHz 2.475 GHz | 1.000 MHz -40.32 dBm -15,32 dB 1.000 GHz 2,475 GHz | 1.080 MHz 215 GHz -40.46 dém
2,735 GHz 3.000 GHz 1,000 MHz 39.5 14,62 dB 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.97146 GHz
3.000 GHz 7.000 GHz | 1.000 MHz 817 -10,22 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.64577 GHz
7.000 GHz | 10,000 GHz 1.000 MHz | G.3723E GHz | 1 dB 7.000 GHz | 10,000 GHz 1,000 MHz | 535336 GHz | B 12.65 ¢
10.000 GHz 14.000 GHz | 1.000 MHz 13.99525 GHz 1116 dB 10.000 GHz 14.000 GHz | 1.000 MHz 85227 GHz -36.55 dBm -11.55 d&
14.000 GHz 18.000 GHz | 1.000 MHz 1 | -9.04 dB 14.000 GHz 18.000 GHz | 1.000 MHz | -33.98 dBm 98 db |
18.000 GHz 27.000 GHz 1.000 MHz 18.80465 GHz -9,13 dB 18.000 GHz 27.000 GHz 1.000 MHz -34.29 dBm D29
m g ]
(L]

Date 26 JUL 2018
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Highest Channel / FullRB
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Ref Level 0,00 dBm
SGL Count 100/100

Offset 19.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit Ghack
-20 dey
B st At At il P PPN
-50 dBrm:
-60 de
-70 der
-8 derm
90 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 800.52224 MHz -39.72 dBm -14,72.d8
1.000 GHz 2.475 GHz | 1.000 MHz 2.12754 GHz -40.12 dBm -15,12 4B
2,735 GHz 3.000 GHz 1,000 MHz 2.98708 GHz | 9 dbm -14,72 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.87877 GHz dBrm -10,22 dB
7.000 GHz | 10,000 GHz 1.000 MHz | ©.35936 GHz | dBrm -12,70 48
10.000 GHz 14.000 GHz | 1.000 MHz dBm -11.35 dB
14.000 GHz 18.000 GHz | 1.000 MHz dBm -9.11 dB
18.000 GHz 27.000 GHz 1.000 MHz 34.31 dém -5.31 dB
— 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 / 20MHz+15MHz

64QAM

Lowest Channel / 1IRB0O and 1RB74

Lowest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
Limit Ghack vimit ¢
-10 ddme—§Huiion E—A - -10 dBm - —
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O P il At Ao il TP P — B A A b
-50 dBr
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-80 dem -a0 dem
-90 dB =30 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -30.86 dBm 30,000 MHz 1,000 GHz 1.000 MHz 933,34583 MHz -39.73 dBm -14.73 dB
1.000 GHz 2.475 GHz | 1.000 MHz 47482 GHz -40.32 dBm 1.000 GHz 2,475 GHz | 1.080 MHz 07667 GHz -40.31 dém
2,735 GHz 3.000 GHz 1,000 MHz -32.88 dbm 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.81928 GHz -39.59 dBm
3.000 GHz 7.000 GHz | 1.000 MHz dBrm 3.000 GHz 7.000 GHz | 1.000 MHz 6.50826 GHz
7.000 GHz | 10,000 GHz 1.000 MHz | dBrm 7.000 GHz | 10,000 GHz 1,000 MHz | G.35986 GHz | B -12.73 dB
10.000 GHz 14.000 GHz | 1.000 MHz dBm 10.000 GHz 14.000 GHz | 1.000 MHz 13.58925 GHz -36.48 dbm -11.46 d&
14.000 GHz 18.000 GHz | 1.000 MHz 3 dBm 14.000 GHz 18.000 GHz | 1.000 MHz | 6.41285 GHz -34.03 dBm ~9.03 4B |
18.000 GHz 27.000 GHz 1.000 MHz -34.37 dBm 9,37 18.000 GHz 27.000 GHz 1.000 MHz 18.80615 GHz -34.17 dBm -0.17 dB
o m I
L] [ il T T
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Ref Level 0,00 dBm
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offset 19.00 d& Mode Auto Sweep

@1 AvgPwr
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o~ e e S
-50 dBrm:
-60 de
-70 der
-8 derm
90 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow |  Range Up RBW 1 Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 969.21789 MHz -30.86 dBm -14.86 dB
1.000 GHz 2.475 GHz | 1.000 MHz 47482 GHz dBm -14.07 dB
2,735 GHz 3.000 GHz 1,000 MHz -32,7% dim -14,72 dB
3.000 GHz 7.000 GHz | 1.000 MHz -35.33 dBém -10,33 dB
7.000 GHz | 10,000 GHz 1.000 MHz | 786 GHz | -37.58 dBm | -12.56 4B
10.000 GHz 14.000 GHz | 1.000 MHz 13.99275 GHz -36.37 dbm -11.37 dB
14.000 GHz 18.000 GHz | 1.000 MHz 15.40095 GHz 03 dBm -9.03 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.75215 GHz -34.18 dBm -5.18 dB
-
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 / 20MHz+15MHz

64QAM

Middle Channel / 1IRB0O and 1RB74

Middle Channel / 1IRB99 and 1RBO

Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
Limit Ghack vimit ¢
-10 ddme—§Huiion E—A - -10 dBm - —
-20 e -20 e
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N B e st Aihon s bl X A SN AN o,
-50 dBr
50 d8 60 dBm
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-80 dem -a0 dem
-90 dB =30 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Range Low Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 987.153092 MHz -39.78 dBm -14,78 dB 30,000 MHz 1,000 GHz 1.000 MHz 882.93103 MHz -39.89 dém -14.89 d&
1.000 GHz 2.475 GHz | 1.000 MHz 12054 GHz -40.39 dBm -15,39 dB 1.000 GHz 2,475 GHz | 1.080 MHz 09731 GHz -40.21 dém -15.21 dB
2,735 GHz 3.000 GHz 1,000 MHz 2.97596 GHz | -32,73 dém -18,73 dp 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.87292 GHz -39.73 dBm | -14.73 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.85177 GHz -35.18 dBém 3.000 GHz 7.000 GHz | 1.000 MHz 6.67827 GHz -35.26 dBm -10,26 dB
7.000 GHz | 10,000 GHz 1.000 MHz | 9.36136 GHz | -37,53 dBm | 7.000 GHz | 10,000 GHz 1,000 MHz | G.36886 GHz | -37.50 dBm |
10.000 GHz 14.000 GHz | 1.000 MHz 12.70591 GHz -36.48 dim 10.000 GHz 14.000 GHz | 1.000 MHz 98775 GHz -36.33 dBm
14.000 GHz 18.000 GHz | 1.000 MHz 16.42 -33.92 dBm 14.000 GHz 18.000 GHz | 1.000 MHz | 195 GHz -33.97 dBm dB |
18.000 GHz 27.000 GHz 1.000 MHz 20 -34.26 dBm 18.000 GHz 27.000 GHz 1.000 MHz -34.37 dBm 0,37
o m I
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Ref Level 0,00 dém Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (hack
-20 dBy
B e s dimadhon v staiudiall O
-5 dBm
50 dB
-70 dir
-80 dém
-90 dB
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 917.83358 MHz -30.86 dBm -14.86 dB
1.000 GHz 2.475 GHz | 1.000 MHz 1.72939 GHz -40,40 dBm -15,40 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.99437 GHz | -39,70 dBm -14,70 0B
3.000 GHz 7.000 GHz | 1.600 MHz 6.87577 GHz -10.14 dB
7.000 GHz | 10,000 GHz 1.000 MHz | 935836 GHz | -12,76 B
10.000 GHz 14,000 GHz | 1.000 MHz 13.99975 GHz =11.48 dB
14.000 GHz 18.000 GHz | 1.000 MHz 16.40345 GHz -9.06 4B
168.000 GHz 27.000 GHz 1.000 MHz 18.78965 GHz : -9.33 dB
— -
CUNNERI0D v

Date. 27.JUL 2018 00:00 26

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Page Number

: Rev. 01

1 A937 of A954
Report Issued Date : Sep. 05, 2018
Report Version

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report Report No. : FG871004-01B

LTE Band 41/ 20MHz+15MHz
64QAM

Highest Channel / 1RB0O and 1RB74

Highest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
Limit Ghack vimit ¢
-10 dime—HRURISUE LINE AL - -10 dBm - —
-20 e -20 e
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— oo A et M ot B e hiethl fthn: Aottt chuindill
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60 dBm
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-a0 dem
=30 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 025,.58971 MHz -39.79 dBm 14,79 d8 30,000 MHz 1,000 GHz 1.000 MHz 904.26037 MHz -39.67 dBém -14.67 dB
1.000 GHz 2.475 GHz | 1.000 MHz 2 -40.41 dBm -15,41 dB 1.000 GHz 2,475 GHz | 1.080 MHz 3381 GHz -40.25 deém
2,735 GHz 3.000 GHz 1,000 MHz | -32,71 dém 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.89464 GHz -39.56 dBm | .
3.000 GHz 7.000 GHz | 1.000 MHz 696325 GHz -35.23 dBém 3.000 GHz 7.000 GHz | 1.000 MHz 6.B8026 GHz -10,20 d&
7.000 GHz | 10,000 GHz 1.000 MHz | G.36536 GHz | -37,53 dBm | 7.000 GHz | 10,000 GHz 1,000 MHz | 5.36036 GHz | B -12.67 d&
10.000 GHz 14.000 GHz | 1.000 MHz 13.99575 GHz -36.45 dim 10.000 GHz 14.000 GHz | 1.000 MHz 99525 GHz -36.16 dBm -11.16 dB
14.000 GHz 18.000 GHz | 1.000 MHz 41545 GHz | -34.00 dBm -9.00 dB 14.000 GHz 18.000 GHz | 1.000 MHz | 2845 GHz -34.04 dBm ~9.04 4B |
18.000 GHz 27.000 GHz 1.000 MHz 8.79765 GHz -34.21 dBm -9.21 dB 18.000 GHz 27.000 GHz 1.000 MHz 8.80515 GHz -34.29 dBm -0.28 dB
o m I
L] [ il T T
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Ref Level 0,00 dBm
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Mode Auto Sweep

@1 AvgPwr
Limit Ghack
-20 dey
B e int S Lt ol P P
-50 dBrm:
-60 de
-70 der
-8 derm
90 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 9092.48626 MHz -39.84 dBm -14.84 dB
1.000 GHz 2.475 GHz | 1.000 MHz 2.12127 GHz -40.31 dBm -15,31 dB
2,735 GHz 3.000 GHz 1,000 MHz 2.89940 GHz | -39.58 dim ~14,62 B
3.000 GHz 7.000 GHz | 1.000 MHz £.85425 GHz -35.15 dBm -10.15 dB
7.000 GHz | 10,000 GHz 1.000 MHz | G.3743E GHz | -37,69 dBm | -12.60 48
10.000 GHz 14.000 GHz | 1.000 MHz 13.98975 GHz -36.46 dbm ~11.46 dB
14.000 GHz 18.000 GHz | 1.000 MHz 745 GHz 60 dBm -8.60 dB
18.000 GHz 27.000 GHz 1.000 MHz 16713 GHz -34.36 dBm -3.36 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 / 20MHz+20MHz

64QAM

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
Limit Ghack vimit ¢ V
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-70 dBn -70 dBr
-80 dem -a0 dem
-90 dB =30 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 952,73613 MHz -39.48 dBm -14.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -39.68 dém -14.68 d&
1.000 GHz 2.475 GHz | 1.000 MHz 09141 GHz -40.23 dBm -15.28 dB 1.000 GHz 2,475 GHz | 1.080 MHz 16035 GHz -40.34 dem -15,34 dB
2,735 GHz 3.000 GHz 1,000 MHz 2.89490 GHz | -39.58 dim 14,86 dB 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.96603 GHz -39.83 dém | -14,83 dB
3.000 GHz 7.000 GHz | 1.000 MHz -35.18 dBém -10.16 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.95376 GHz -10.17 dB
7.000 GHz | 10,000 GHz 1.000 MHz | -37,59 dBm | 7.000 GHz | 10,000 GHz 1.000 MHz | ©.35636 GHz | -12.68 dB
10.000 GHz 14.000 GHz | 1.000 MHz dBm 10.000 GHz 14.000 GHz | 1.000 MHz 13.33733 GHz
14.000 GHz 18.000 GHz | 1.000 MHz 33.96 dBm 14.000 GHz 18.000 GHz | 1.000 MHz | 16.41395 GHz 3
18.000 GHz 27.000 GHz 1.000 MHz -34.18 dBm 18.000 GHz 27.000 GHz 1.000 MHz 18.79465 GHz -34.21 dBm -0.21 dB
o o ]
(L]

[T
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-50 dBrm:
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-70 der
-8 derm
90 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 950,31234 MHz dBm 14,43 d8
1.000 GHz 2.475 GHz | 1.000 MHz 2,47445 GHz dBm -14,14 dB
2,735 GHz 3.000 GHz 1,000 MHz 2.99821 GHz | dBm 14,83 dp
3.000 GHz 7.000 GHz | 1.000 MHz £.82426 GHz dBrm -9,98 db
7.000 GHz | 10,000 GHz 1.000 MHz | G.36486 GHz | dBrm -12.56 4B
10.000 GHz 14.000 GHz | 1.000 MHz 13.85975 GHz dBm -11.51 dB
14.000 GHz 18.000 GHz | 1.000 MHz 15.41685 GHz 1 dBm -9.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.B0515 GHz g dBm -5.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 / 20MHz+20MHz

64QAM

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 918,31834 MHz -30.74 dBm 14,74 d8 30,000 MHz 1,000 GHz 1.000 MHz 864.51024 MHz -39.87 dém -14.87 d8
1.000 GHz 2.475 GHz | 1.000 MHz 2.10816 GHz -40.23 dBm -15.22 dB 1.000 GHz 2,475 GHz | 1.080 MHz 2.10542 GHz -40.06 deém -15,06 dB
2,735 GHz 3.000 GHz 1,000 MHz 2.99888 GHz | -32.80 dBm 14,80 dB 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.87252 GHz
3.000 GHz 7.000 GHz | 1.000 MHz GHz -10.16 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.88776 GHz
7.000 GHz | 10,000 GHz 1.000 MHz | ©.3833E GHz | -12.61 8 7.000 GHz | 10,000 GHz 1,000 MHz | G.37485 GHz | -37.57 dBm | -12.57 d&
10.000 GHz 14.000 GHz | 1.000 MHz ; “11.44 dB 10.000 GHz 14.000 GHz | 1.000 MHz 98775 GHz -36.34 dbm -11.34 dB
14.000 GHz 18.000 GHz | 1.000 MHz -33.72 dBm -8.72 dB 14.000 GHz 18.000 GHz | 1.000 MHz | 745 GHz -33.98 dBm -8.98 4B |
18.000 GHz 27.000 GHz 1.000 MHz -34.36 dBm -9,36 dB 18.000 GHz 27.000 GHz 1.000 MHz 20.26762 GHz -34.36 dBm -0.36 dB
i b
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions
Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 903.77561 MHz -30.65 dBm -14.65dB
1.000 GHz 2.475 GHz | 1.000 MHz 2.08736 GHz -40.22 dBm -15.22 dB
2,735 GHz 3.000 GHz 1,000 MHz 2.95087 GHz | -32.85 dbm 14,85 dB
3.000 GHz 7.000 GHz | 1.000 MHz 692026 GHz -35.15 dém
7.000 GHz | 10,000 GHz 1.000 MHz | G.36236 GHz | -37,52 dBm |
10.000 GHz 14.000 GHz | 1.000 MHz 13.99225 GHz dBm
14.000 GHz 18.000 GHz | 1.000 MHz 15.40885 GHz dBm 2 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.79865 GHz 34.10 dBm 5,
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 / 20MHz+20MHz

64QAM

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB99 and 1RBO

Ref Level dBm  Offset 19.00 dB Mode Auto Swesp Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
81 AvgPwr @1 AvgPwr
Limit Ghack vimit ¢ V
-10 dBe—HRUIOUE - LINE AL B4 -10 dBim = L +
-20 e -20 e
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-50 dBr
50 d8 60 dBm
-70dBr -70 dBr
-80 dem -a0 dem
-90 dB =30 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -39.67 dBm -14.67 dB 30,000 MHz 1,000 GHz 1.000 MHz <] 789 MHz -30.63 dém -14.63 d&
1.000 GHz 2.475 GHz | 1.000 MHz 1.69879 GHz -40.41 dBm -15,41 dB 1.000 GHz 2,475 GHz | 1.080 MHz 10753 GHz -40.39 deém -15,3% dB
2,735 GHz 3.000 GHz 1,000 MHz -39,70 dém 2.735 GHz | 3,000 GHz | 1,000 MHz | 2.99530 GHz -39.59 dBm | 14,56 dB
3.000 GHz 7.000 GHz | 1.000 MHz 3.000 GHz 7.000 GHz | 1.000 MHz 668576 GHz -35.11 dém -10.11 d8
7.000 GHz | 10,000 GHz 1.000 MHz | B 12.66 4 7.000 GHz | 10,000 GHz 1,000 MHz | 9.36135 GHz | -37.50 dBm | -12.50 d&
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wamanas. FCC RF Test Report

Report No. : FG871004-01B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0004
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG871004-01B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0006
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG871004-01B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0004
30 Normal Voltage 0.0033
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0023
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note: Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.
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Report No. : FG871004-01B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0007
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG871004-01B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0027
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0020

-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0021
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0031

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

1 A946 of A954

Report Issued Date : Sep. 05, 2018

Report Version

Report Template No.: BU5-FGLTE Version 2.0
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Report No. : FG871004-01B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0027
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0199
40 Normal Voltage 0.0207
30 Normal Voltage 0.0186
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0176
0 Normal Voltage 0.0193

-10 Normal Voltage 0.0192 PASS
-20 Normal Voltage 0.0185
-30 Normal Voltage 0.0182
20 Maximum Voltage 0.0197
20 Normal Voltage 0.0000
20 Battery End Point 0.0190

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG871004-01B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0002
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0002
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0007

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0005
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0007

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0009
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG871004-01B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0003
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG871004-01B

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0007
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0034 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.9 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

1 A954 of A954

Report Issued Date : Sep. 05, 2018

Report Version

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Antenna 1:
LTE Band 2/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700.32 -44.47 -13 -31.47 -66.02 -51.23 5.82 12.58 H
5550.48 -52.89 -13 -39.89 -78.52 -58.61 7.28 13.00 H
Lowest 7400.64 -47.74 -13 -34.74 -78.74 -50.90 8.32 11.48 H
3700.32 -54.73 -13 -41.73 -75.61 -61.49 5.82 12.58 V
5550.48 -53.85 -13 -40.85 -78.72 -59.57 7.28 13.00 \%
7400.64 -48.58 -13 -35.58 -78.87 -51.74 8.32 11.48 \%
3758.92 -45.68 -13 -32.68 -67.43 -52.43 5.85 12.60 H
5638.38 -53.41 -13 -40.41 -78.94 -59.21 7.30 13.10 H
Middle 7517.84 -48.31 -13 -35.31 -78.62 -51.46 8.35 11.50 H
3758.92 -55.47 -13 -42.47 -76.45 -62.22 5.85 12.60 V
5638.38 -54.24 -13 -41.24 -78.71 -60.04 7.30 13.10 \%
7517.84 -49.21 -13 -36.21 -78.92 -52.36 8.35 11.50 \%
3817.52 -46.32 -13 -33.32 -68.36 -53.06 5.88 12.62 H
5726.28 -52.88 -13 -39.88 -78.80 -58.69 7.32 13.13 H
Highest 7635.04 -48.75 -13 -35.75 -78.55 -51.91 8.38 11.54 H
3817.52 -55.50 -13 -42.50 -76.69 -62.24 5.88 12.62 V
5726.28 -53.99 -13 -40.99 -78.98 -59.80 7.32 13.13 \%
7635.04 -49.22 -13 -36.22 -78.51 -52.38 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.
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Report No. : FG871004-01B

LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.48 -44.85 -13 -31.85 -66.40 -51.61 5.82 12.58 H
5550.72 -52.84 -13 -39.84 -78.47 -58.56 7.28 13.00 H
Lowest 7400.96 -47.50 -13 -34.50 -78.50 -50.66 8.32 11.48 H
3700.48 -55.42 -13 -42.42 -76.3 -62.18 5.82 12.58 V
5550.72 -54.02 -13 -41.02 -78.89 -59.74 7.28 13.00 V
7400.96 -48.64 -13 -35.64 -78.93 -51.80 8.32 11.48 V
3757.48 -47.90 -13 -34.90 -69.65 -54.65 5.85 12.60 H
5636.22 -53.60 -13 -40.60 -79.13 -59.40 7.30 13.10 H
Middle 7514.96 -48.53 -13 -35.53 -78.84 -51.68 8.35 11.50 H
3757.48 -54.75 -13 -41.75 -75.73 -61.50 5.85 12.60 V
5636.22 -54.61 -13 -41.61 -79.08 -60.41 7.30 13.10 \%
7514.96 -49.14 -13 -36.14 -78.85 -52.29 8.35 11.50 \%
3814.48 -51.62 -13 -38.62 -73.66 -58.36 5.88 12.62 H
5721.72 -53.03 -13 -40.03 -78.95 -58.84 7.32 13.13 H
Highest 7628.96 -48.58 -13 -35.58 -78.38 -51.74 8.38 11.54 H
3814.48 -49.29 -13 -36.29 -70.48 -56.03 5.88 12.62 V
5721.72 -53.87 -13 -40.87 -78.86 -59.68 7.32 13.13 \%
7628.96 -49.36 -13 -36.36 -78.65 -52.52 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.68 -45.44 -13 -32.44 -66.99 -52.20 5.82 12.58 H
5551.02 -52.78 -13 -39.78 -78.41 -58.50 7.28 13.00 H
Lowest 7401.36 -47.55 -13 -34.55 -78.55 -50.71 8.32 11.48 H
3700.68 -53.48 -13 -40.48 -74.36 -60.24 5.82 12.58 V
5551.02 -53.55 -13 -40.55 -78.42 -59.27 7.28 13.00 V
7401.36 -48.12 -13 -35.12 -78.41 -51.28 8.32 11.48 V
3755.68 -46.69 -13 -33.69 -68.44 -53.44 5.85 12.60 H
5633.52 -52.88 -13 -39.88 -78.41 -58.68 7.30 13.10 H
Middle 7511.36 -48.05 -13 -35.05 -78.36 -51.20 8.35 11.50 H
3755.68 -54.03 -13 -41.03 -75.01 -60.78 5.85 12.60 V
5633.52 -54.00 -13 -41.00 -78.47 -59.80 7.30 13.10 \%
7511.36 -48.43 -13 -35.43 -78.14 -51.58 8.35 11.50 \%
3810.68 -44.85 -13 -31.85 -66.80 -51.59 5.88 12.62 H
5716.02 -52.72 -13 -39.72 -78.57 -58.53 7.32 13.13 H
Highest 7621.36 -48.53 -13 -35.53 -78.30 -51.69 8.38 11.54 H
3810.68 -53.63 -13 -40.63 -74.71 -60.37 5.88 12.62 V
5716.02 -53.83 -13 -40.83 -78.72 -59.64 7.32 13.13 \%
7621.36 -49.10 -13 -36.10 -78.36 -52.26 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.18 -45.49 -13 -32.49 -67.04 -52.25 5.82 12.58 H
5551.77 -52.82 -13 -39.82 -78.45 -58.54 7.28 13.00 H
Lowest 7402.36 -47.60 -13 -34.60 -78.60 -50.76 8.32 11.48 H
3701.18 -53.34 -13 -40.34 -74.22 -60.10 5.82 12.58 V
5551.77 -53.52 -13 -40.52 -78.39 -59.24 7.28 13.00 V
7402.36 -48.11 -13 -35.11 -78.4 -51.27 8.32 11.48 V
3751.18 -46.25 -13 -33.25 -68.00 -53.00 5.85 12.60 H
5626.77 -52.73 -13 -39.73 -78.29 -58.53 7.30 13.10 H
Middle 7502 -48.18 -13 -35.18 -78.60 -51.33 8.35 11.50 H
3751.18 -52.52 -13 -39.52 -73.5 -59.27 5.85 12.60 V
5626.77 -53.85 -13 -40.85 -78.55 -59.65 7.30 13.10 \%
7502 -48.77 -13 -35.77 -78.58 -51.92 8.35 11.50 \%
3801.18 -45.14 -13 -32.14 -67.09 -51.88 5.88 12.62 H
5701.77 -52.79 -13 -39.79 -78.64 -58.60 7.32 13.13 H
Highest 7602.36 -48.52 -13 -35.52 -78.25 -51.68 8.38 11.54 H
3801.18 -52.83 -13 -39.83 -73.91 -59.57 5.88 12.62 V
5701.77 -53.28 -13 -40.28 -78.17 -59.09 7.32 13.13 \%
7602.36 -48.99 -13 -35.99 -78.22 -52.15 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.68 -49.66 -13 -36.66 -71.21 -56.42 5.82 12.58 H
5552.52 -53.21 -13 -40.21 -78.84 -58.93 7.28 13.00 H
Lowest 7403.36 -47.94 -13 -34.94 -78.94 -51.10 8.32 11.48 H
3701.68 -47.25 -13 -34.25 -68.13 -54.01 5.82 12.58 V
5552.52 -53.92 -13 -40.92 -78.79 -59.64 7.28 13.00 V
7403.36 -48.71 -13 -35.71 -79 -51.87 8.32 11.48 V
3746.68 -51.08 -13 -38.08 -72.83 -57.83 5.85 12.60 H
5620.02 -53.21 -13 -40.21 -78.77 -59.01 7.30 13.10 H
Middle 7493.36 -48.50 -13 -35.50 -78.92 -51.65 8.35 11.50 H
3746.68 -48.76 -13 -35.76 -69.74 -56.51 5.85 12.60 V
5620.02 -54.04 -13 -41.04 -78.74 -59.84 7.30 13.10 \%
7493.36 -49.00 -13 -36.00 -78.81 -52.15 8.35 11.50 \%
3791.68 -50.36 -13 -37.36 -72.24 -57.10 5.88 12.62 H
5687.52 -53.13 -13 -40.13 -78.90 -58.94 7.32 13.13 H
Highest 7583.36 -48.56 -13 -35.56 -78.41 -51.72 8.38 11.54 H
3791.68 -47.34 -13 -34.34 -68.39 -54.08 5.88 12.62 V
5687.52 -53.80 -13 -40.80 -78.58 -59.61 7.32 13.13 \%
7583.36 -49.29 -13 -36.29 -78.62 -52.45 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702.18 -50.66 -13 -37.66 -72.21 -57.42 5.82 12.58 H
5553.27 -53.26 -13 -40.26 -78.89 -58.98 7.28 13.00 H
Lowest 7404.36 -47.84 -13 -34.84 -78.84 -51.00 8.32 11.48 H
3702.18 -48.44 -13 -35.44 -69.32 -55.20 5.82 12.58 V
5553.27 -54.35 -13 -41.35 -79.22 -60.07 7.28 13.00 V
7404.36 -48.69 -13 -35.69 -78.98 -51.85 8.32 11.48 V
3742.18 -50.37 -13 -37.37 -72.06 -57.12 5.85 12.60 H
5613.27 -53.16 -13 -40.16 -78.75 -58.96 7.30 13.10 H
Middle 7484.36 -48.33 -13 -35.33 -78.87 -51.48 8.35 11.50 H
3742.18 -49.61 -13 -36.61 -70.57 -56.36 5.85 12.60 V
5613.27 -53.88 -13 -40.88 -78.82 -59.68 7.30 13.10 \%
7484.36 -49.00 -13 -36.00 -78.9 -52.15 8.35 11.50 \%
3782.18 -51.56 -13 -38.56 -73.44 -58.30 5.88 12.62 H
5673.27 -53.38 -13 -40.38 -79.07 -59.19 7.32 13.13 H
Highest 7564.36 -49.27 -13 -36.27 -79.23 -52.43 8.38 11.54 H
3782.18 -48.63 -13 -35.63 -69.68 -556.37 5.88 12.62 V
5673.27 -54.47 -13 -41.47 -79.15 -60.28 7.32 13.13 \%
7564.36 -49.54 -13 -36.54 -78.96 -52.70 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4 /1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.32 -58.47 -13 -45.47 -77.09 -65.35 5.60 12.48 H
5130.48 -53.82 -13 -40.82 -79.48 -59.50 7.10 12.78 H
Lowest 6840.64 -51.87 -13 -38.87 -80.16 -55.26 8.38 11.77 H
3420.32 -59.30 -13 -46.30 -77.42 -66.18 5.60 12.48 V
5130.48 -54.40 -13 -41.40 -79.28 -60.08 7.10 12.78 V
6840.64 -52.45 -13 -39.45 -79.86 -55.84 8.38 11.77 V
3463.74 -58.18 -13 -45.18 -77.50 -65.03 5.65 12.50 H
5195.61 -53.97 -13 -40.97 -79.77 -59.64 7.13 12.80 H
Middle 6927.48 -51.82 -13 -38.82 -80.02 -55.22 8.40 11.80 H
3463.74 -58.36 -13 -45.36 -77.19 -65.21 5.65 12.50 V
5195.61 -54.58 -13 -41.58 -79.31 -60.25 7.13 12.80 \%
6927.48 -52.09 -13 -39.09 -79.91 -55.49 8.40 11.80 \%
3507.52 -56.05 -13 -43.05 -76.04 -62.89 5.68 12.52 H
5261.28 -54.24 -13 -41.24 -78.89 -59.91 7.15 12.82 H
Highest 7015.04 -50.58 -13 -37.58 -78.92 -54.01 8.42 11.85 H
3507.52 -56.85 -13 -43.85 -76.36 -63.69 5.68 12.52 V
5261.28 -55.74 -13 -42.74 -79.32 -61.41 7.15 12.82 \%
7015.04 -50.60 -13 -37.60 -78.9 -54.03 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.48 -58.80 -13 -45.80 -77.42 -65.68 5.60 12.48 H
5130.72 -53.97 -13 -40.97 -79.63 -59.65 7.10 12.78 H
Lowest 6840.96 -51.87 -13 -38.87 -80.16 -55.26 8.38 11.77 H
3420.48 -59.26 -13 -46.26 -77.38 -66.14 5.60 12.48 V
5130.72 -55.00 -13 -42.00 -79.88 -60.68 7.10 12.78 V
6840.96 -52.85 -13 -39.85 -80.26 -56.24 8.38 11.77 V
3462.48 -58.20 -13 -45.20 -77.52 -65.05 5.65 12.50 H
5193.72 -53.91 -13 -40.91 -79.71 -59.58 7.13 12.80 H
Middle 6924.96 -51.63 -13 -38.63 -79.83 -55.03 8.40 11.80 H
3462.48 -58.24 -13 -45.24 -77.07 -65.09 5.65 12.50 V
5193.72 -54.96 -13 -41.96 -79.69 -60.63 7.13 12.80 \%
6924.96 -52.02 -13 -39.02 -79.84 -55.42 8.40 11.80 \%
3504.48 -57.29 -13 -44.29 -77.06 -64.13 5.68 12.52 H
5256.72 -55.25 -13 -42.25 -79.76 -60.92 7.15 12.82 H
Highest 7008.96 -51.31 -13 -38.31 -79.44 -54.74 8.42 11.85 H
3504.48 -58.17 -13 -45.17 -77.46 -65.01 5.68 12.52 V
5256.72 -56.02 -13 -43.02 -79.47 -61.69 7.15 12.82 \%
7008.96 -51.29 -13 -38.29 -79.44 -54.72 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.68 -58.47 -13 -45.47 -77.09 -65.35 5.60 12.48 H
5131.02 -53.87 -13 -40.87 -79.53 -59.55 7.10 12.78 H
Lowest 6841.36 -51.78 -13 -38.78 -80.07 -556.17 8.38 11.77 H
3420.68 -59.25 -13 -46.25 -77.37 -66.13 5.60 12.48 V
5131.02 -54.89 -13 -41.89 -79.77 -60.57 7.10 12.78 V
6841.36 -52.81 -13 -39.81 -80.22 -56.20 8.38 11.77 V
3460.68 -57.31 -13 -44.31 -76.61 -64.16 5.65 12.50 H
5191.02 -53.92 -13 -40.92 -79.72 -59.59 7.13 12.80 H
Middle 6921.36 -51.68 -13 -38.68 -79.90 -55.08 8.40 11.80 H
3460.68 -58.92 -13 -45.92 -77.73 -65.77 5.65 12.50 V
5191.02 -54.88 -13 -41.88 -79.61 -60.55 7.13 12.80 \%
6921.36 -51.80 -13 -38.80 -79.54 -55.20 8.40 11.80 \%
3500.68 -57.84 -13 -44.84 -77.61 -64.68 5.68 12.52 H
5251.02 -55.26 -13 -42.26 -79.77 -60.93 7.15 12.82 H
Highest 7001.36 -51.34 -13 -38.34 -79.47 -54.77 8.42 11.85 H
3500.68 -57.85 -13 -44.85 -77.14 -64.69 5.68 12.52 V
5251.02 -56.31 -13 -43.31 -79.76 -61.98 7.15 12.82 \%
7001.36 -51.26 -13 -38.26 -79.41 -54.69 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.18 -58.59 -13 -45.59 -77.21 -65.47 5.60 12.48 H
5131.77 -53.90 -13 -40.90 -79.56 -59.58 7.10 12.78 H
Lowest 6842.36 -51.81 -13 -38.81 -80.10 -55.20 8.38 11.77 H
3421.18 -58.95 -13 -45.95 -77.07 -65.83 5.60 12.48 \%
5131.77 -54.80 -13 -41.80 -79.68 -60.48 7.10 12.78 V
6842.36 -52.79 -13 -39.79 -80.2 -56.18 8.38 11.77 V
3456.18 -57.47 -13 -44.47 -76.55 -64.32 5.65 12.50 H
5184.27 -53.89 -13 -40.89 -79.65 -59.56 7.13 12.80 H
Middle 6912.36 -51.67 -13 -38.67 -79.89 -55.07 8.40 11.80 H
3456.18 -58.38 -13 -45.38 -76.97 -65.23 5.65 12.50 \%
5184.27 -54.84 -13 -41.84 -79.6 -60.51 7.13 12.80 \%
6912.36 -51.91 -13 -38.91 -79.65 -55.31 8.40 11.80 \%
3491.18 -57.80 -13 -44.80 -77.57 -64.64 5.68 12.52 H
5236.77 -55.24 -13 -42.24 -80.18 -60.91 7.15 12.82 H
Highest 6982.36 -51.98 -13 -38.98 -80.13 -55.41 8.42 11.85 H
3491.18 -58.54 -13 -45.54 -77.83 -65.38 5.68 12.52 \%
5236.77 -56.29 -13 -43.29 -80.16 -61.96 7.15 12.82 \%
6982.36 -51.89 -13 -38.89 -79.96 -55.32 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B10 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.68 -58.25 -13 -45.25 -76.87 -65.13 5.60 12.48 H
5132.52 -53.94 -13 -40.94 -79.60 -59.62 7.10 12.78 H
Lowest 6843.36 -51.66 -13 -38.66 -79.95 -55.05 8.38 11.77 H
3421.68 -59.21 -13 -46.21 -77.33 -66.09 5.60 12.48 V
5132.52 -54.73 -13 -41.73 -79.61 -60.41 7.10 12.78 V
6843.36 -52.32 -13 -39.32 -79.73 -55.71 8.38 11.77 V
3451.68 -56.84 -13 -43.84 -75.92 -63.69 5.65 12.50 H
5177.52 -53.83 -13 -40.83 -79.59 -59.50 7.13 12.80 H
Middle 6903.36 -51.82 -13 -38.82 -80.06 -55.22 8.40 11.80 H
3451.68 -58.62 -13 -45.62 -77.21 -65.47 5.65 12.50 V
5177.52 -54.58 -13 -41.58 -79.34 -60.25 7.13 12.80 \%
6903.36 -52.38 -13 -39.38 -80.03 -55.78 8.40 11.80 \%
3481.68 -57.59 -13 -44.59 -77.13 -64.43 5.68 12.52 H
5222.52 -54.98 -13 -41.98 -80.35 -60.65 7.15 12.82 H
Highest 6963.36 -51.86 -13 -38.86 -80.03 -55.29 8.42 11.85 H
3481.68 -58.55 -13 -45.55 -77.6 -65.39 5.68 12.52 V
5222.52 -55.93 -13 -42.93 -80.23 -61.60 7.15 12.82 \%
6963.36 -51.77 -13 -38.77 -79.75 -55.20 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.18 -58.46 -13 -45.46 -77.08 -65.34 5.60 12.48 H
5133.27 -53.69 -13 -40.69 -79.35 -59.37 7.10 12.78 H
Lowest 6844.36 -51.43 -13 -38.43 -79.72 -54.82 8.38 11.77 H
3422.18 -59.03 -13 -46.03 -77.15 -65.91 5.60 12.48 V
5133.27 -54.78 -13 -41.78 -79.66 -60.46 7.10 12.78 V
6844.36 -52.34 -13 -39.34 -79.75 -55.73 8.38 11.77 V
3447.18 -57.46 -13 -44.46 -76.54 -64.31 5.65 12.50 H
5170.77 -53.90 -13 -40.90 -79.63 -59.57 7.13 12.80 H
Middle 6894.36 -51.58 -13 -38.58 -79.82 -54.98 8.40 11.80 H
3447.18 -58.92 -13 -45.92 -77.51 -65.77 5.65 12.50 V
5170.77 -54.77 -13 -41.77 -79.57 -60.44 7.13 12.80 \%
6894.36 -52.41 -13 -39.41 -80.06 -55.81 8.40 11.80 \%
3472.18 -57.80 -13 -44.80 -77.12 -64.64 5.68 12.52 H
5208.27 -53.68 -13 -40.68 -79.05 -59.35 7.15 12.82 H
Highest 6944.36 -51.33 -13 -38.33 -79.51 -54.76 8.42 11.85 H
3472.18 -58.62 -13 -45.62 -77.45 -65.46 5.68 12.52 V
5208.27 -55.05 -13 -42.05 -79.35 -60.72 7.15 12.82 \%
6944.36 -51.85 -13 -38.85 -79.75 -55.28 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.92 -60.42 -13 -47.42 -74.26 -63.59 4.10 9.42 H
2474.88 -58.17 -13 -45.17 -75.31 -61.75 4.90 10.63 H
Lowest 3299.84 -56.69 -13 -43.69 -76.00 -61.61 5.55 12.62 H
1649.92 -61.25 -13 -48.25 -74.57 -64.42 4.10 9.42 V
2474.88 -58.50 -13 -45.50 -75.44 -62.08 4.90 10.63 V
3299.84 -57.20 -13 -44.20 -76.12 -62.12 5.55 12.62 V
1671.92 -60.29 -13 -47.29 -74.49 -63.46 4.10 9.42 H
2507.88 -58.26 -13 -45.26 -75.36 -61.84 4.90 10.63 H
Middle 3343.84 -56.67 -13 -43.67 -75.88 -61.59 5.55 12.62 H
1671.92 -60.31 -13 -47.31 -74.00 -63.48 4.10 9.42 V
2507.88 -58.40 -13 -45.40 -75.33 -61.98 4.90 10.63 \%
3343.84 -57.39 -13 -44.39 -76.16 -62.31 5.55 12.62 \%
1695.52 -59.93 -13 -46.93 -74.30 -63.10 4.10 9.42 H
2543.28 -58.42 -13 -45.42 -75.54 -62.00 4.90 10.63 H
Highest 3391.04 -57.18 -13 -44.18 -75.57 -62.10 5.55 12.62 H
1695.52 -60.53 -13 -47.53 -74.40 -63.70 4.10 9.42 V
2543.28 -58.77 -13 -45.77 -75.63 -62.35 4.90 10.63 \%
3391.04 -57.69 -13 -44.69 -75.57 -62.61 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/ 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.48 -60.77 -13 -47.77 -74.61 -63.94 4.10 9.42 H
2472.72 -58.16 -13 -45.16 -75.30 -61.74 4.90 10.63 H
Lowest 3296.96 -56.69 -13 -43.69 -76.00 -61.61 5.55 12.62 H
1648.48 -61.13 -13 -48.13 -74.45 -64.30 4.10 9.42 V
2472.72 -58.39 -13 -45.39 -75.33 -61.97 4.90 10.63 V
3296.96 -57.12 -13 -44.12 -76.04 -62.04 5.55 12.62 V
1670.48 -60.24 -13 -47.24 -74.26 -63.41 4.10 9.42 H
2505.72 -58.15 -13 -45.15 -75.25 -61.73 4.90 10.63 H
Middle 3340.96 -57.02 -13 -44.02 -76.23 -61.94 5.55 12.62 H
1670.48 -61.05 -13 -48.05 -74.56 -64.22 4.10 9.42 V
2505.72 -58.07 -13 -45.07 -75.00 -61.65 4.90 10.63 \%
3340.96 -57.10 -13 -44.10 -75.87 -62.02 5.55 12.62 \%
1692.48 -60.39 -13 -47.39 -74.76 -63.56 4.10 9.42 H
2538.72 -58.43 -13 -45.43 -75.54 -62.01 4.90 10.63 H
Highest 3384.96 -57.40 -13 -44.40 -76.07 -62.32 5.55 12.62 H
1692.48 -60.75 -13 -47.75 -74.62 -63.92 4.10 9.42 V
2538.72 -58.71 -13 -45.71 -75.56 -62.29 4.90 10.63 \%
3384.96 -57.79 -13 -44.79 -75.98 -62.71 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.68 -60.58 -13 -47.58 -74.42 -63.75 4.10 9.42 H
2473.02 -58.18 -13 -45.18 -75.32 -61.76 4.90 10.63 H
Lowest 3297.36 -56.76 -13 -43.76 -76.07 -61.68 5.55 12.62 H
1648.68 -61.42 -13 -48.42 -714.74 -64.59 4.10 9.42 V
2473.02 -58.63 -13 -45.63 -75.57 -62.21 4.90 10.63 V
3297.36 -57.19 -13 -44.19 -76.11 -62.11 5.55 12.62 V
1668.68 -60.37 -13 -47.37 -74.39 -63.54 4.10 9.42 H
2503.02 -58.21 -13 -45.21 -75.32 -61.79 4.90 10.63 H
Middle 3337.36 -56.86 -13 -43.86 -76.11 -61.78 5.55 12.62 H
1668.68 -60.90 -13 -47.90 -74.41 -64.07 4.10 9.42 V
2503.02 -58.62 -13 -45.62 -75.55 -62.20 4.90 10.63 \%
3337.36 -56.75 -13 -43.75 -75.58 -61.67 5.55 12.62 \%
1688.68 -60.10 -13 -47.10 -74.47 -63.27 4.10 9.42 H
2533.02 -58.28 -13 -45.28 -75.39 -61.86 4.90 10.63 H
Highest 3377.36 -57.25 -13 -44.25 -75.91 -62.17 5.55 12.62 H
1688.68 -61.05 -13 -48.05 -74.92 -64.22 4.10 9.42 V
2533.02 -58.61 -13 -45.61 -75.51 -62.19 4.90 10.63 \%
3377.36 -57.54 -13 -44.54 -75.72 -62.46 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.18 -60.33 -13 -47.33 -74.17 -63.50 4.10 9.42 H
2473.77 -57.76 -13 -44.76 -74.90 -61.34 4.90 10.63 H
Lowest 3298.36 -56.51 -13 -43.51 -75.82 -61.43 5.55 12.62 H
1649.18 -61.11 -13 -48.11 -74.43 -64.28 4.10 9.42 \%
2473.77 -58.02 -13 -45.02 -74.96 -61.60 4.90 10.63 V
3298.36 -56.89 -13 -43.89 -75.81 -61.81 5.55 12.62 V
1664.18 -60.16 -13 -47.16 -74.18 -63.33 4.10 9.42 H
2496.27 -57.70 -13 -44.70 -74.81 -61.28 4.90 10.63 H
Middle 3328.36 -56.42 -13 -43.42 -75.66 -61.34 5.55 12.62 H
1664.18 -60.81 -13 -47.81 -74.32 -63.98 4.10 9.42 \%
2496.27 -58.32 -13 -45.32 -75.25 -61.90 4.90 10.63 \%
3328.36 -57.07 -13 -44.07 -75.89 -61.99 5.55 12.62 \%
1679.18 -60.18 -13 -47.18 -74.40 -63.35 4.10 9.42 H
2518.77 -57.91 -13 -44.91 -75.02 -61.49 4.90 10.63 H
Highest 3358.36 -56.45 -13 -43.45 -75.38 -61.37 5.55 12.62 H
1679.18 -60.71 -13 -47.71 -74.42 -63.88 4.10 9.42 \%
2518.77 -58.24 -13 -45.24 -75.18 -61.82 4.90 10.63 \%
3358.36 -57.54 -13 -44.54 -76.00 -62.46 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12/ 1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -57.93 -13 -44.93 -72.42 -61.16 3.98 9.36 H
2100 -57.78 -13 -44.78 -75.85 -61.33 4.85 10.55 H
Lowest 2800 -58.39 -13 -45.39 -76.21 -63.32 5.50 12.58 H
1400 -57.83 -13 -44.83 -71.99 -61.06 3.98 9.36 V
2100 -58.21 -13 -45.21 -75.95 -61.76 4.85 10.55 V
2800 -58.63 -13 -45.63 -76.12 -63.56 5.50 12.58 V
1412.3 -56.74 -13 -43.74 -71.23 -59.99 4.00 9.40 H
2118.45 -57.38 -13 -44.38 -75.57 -60.95 4.88 10.60 H
Middle 2824.6 -57.78 -13 -44.78 -75.66 -62.71 5.52 12.60 H
1413.74 -56.39 -13 -43.39 -70.55 -59.64 4.00 9.40 V
2120.61 -57.98 -13 -44.98 -75.86 -61.55 4.88 10.60 \%
2827.48 -57.92 -13 -44.92 -75.47 -62.85 5.52 12.60 \%
1432 -58.14 -13 -45.14 -72.53 -61.31 4.10 9.42 H
2148 -58.04 -13 -45.04 -76.47 -61.62 4.90 10.63 H
Highest 2864 -58.19 -13 -45.19 -76.24 -63.11 5.55 12.62 H
1432 -57.87 -13 -44.87 -71.92 -61.04 4.10 9.42 V
2148 -58.46 -13 -45.46 -76.63 -62.04 4.90 10.63 \%
2864 -58.53 -13 -45.53 -76.21 -63.45 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -56.84 -13 -43.84 -71.33 -60.07 3.98 9.36 H
2100 -57.42 -13 -44.42 -75.49 -60.97 4.85 10.55 H
Lowest 2800 -58.47 -13 -45.47 -76.29 -63.40 5.50 12.58 H
1400 -57.08 -13 -44.08 -71.24 -60.31 3.98 9.36 V
2100 -57.93 -13 -44.93 -75.67 -61.48 4.85 10.55 V
2800 -58.73 -13 -45.73 -76.22 -63.66 5.50 12.58 V
1412.3 -56.59 -13 -43.59 -71.08 -59.84 4.00 9.40 H
2118.45 -57.36 -13 -44.36 -75.55 -60.93 4.88 10.60 H
Middle 2824.6 -57.95 -13 -44.95 -75.83 -62.88 5.52 12.60 H
1412.3 -55.86 -13 -42.86 -70.02 -590.11 4.00 9.40 V
2118.45 -57.55 -13 -44.55 -75.43 -61.12 4.88 10.60 \%
2824.6 -58.44 -13 -45.44 -75.99 -63.37 5.52 12.60 \%
1424 -56.26 -13 -43.26 -70.65 -59.43 4.10 9.42 H
2136 -58.06 -13 -45.06 -76.36 -61.64 4.90 10.63 H
Highest 2848 -58.57 -13 -45.57 -76.56 -63.49 5.55 12.62 H
1424 -55.27 -13 -42.27 -69.32 -58.44 4.10 9.42 V
2136 -57.91 -13 -44.91 -75.93 -61.49 4.90 10.63 \%
2848 -58.97 -13 -45.97 -76.60 -63.89 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398.5 -55.72 -13 -42.72 -70.08 -58.95 3.98 9.36 H
2097.75 -58.02 -13 -45.02 -76.09 -61.57 4.85 10.55 H
Lowest 2797 -58.26 -13 -45.26 -76.07 -63.19 5.50 12.58 H
1398.5 -56.59 -13 -43.59 -70.64 -59.82 3.98 9.36 V
2097.75 -57.40 -13 -44.40 -75.14 -60.95 4.85 10.55 V
2797 -58.78 -13 -45.78 -76.26 -63.71 5.50 12.58 V
1410.5 -55.42 -13 -42.42 -69.91 -58.67 4.00 9.40 H
2115.75 -57.83 -13 -44.83 -76.02 -61.40 4.88 10.60 H
Middle 2821 -58.23 -13 -45.23 -76.10 -63.16 5.52 12.60 H
1410.5 -54.49 -13 -41.49 -68.65 -57.74 4.00 9.40 V
2115.75 -57.69 -13 -44.69 -75.57 -61.26 4.88 10.60 \%
2821 -58.50 -13 -45.50 -76.04 -63.43 5.52 12.60 \%
1422.5 -56.82 -13 -43.82 -71.21 -59.99 4.10 9.42 H
2133.75 -57.90 -13 -44.90 -76.21 -61.48 4.90 10.63 H
Highest 2845 -58.35 -13 -45.35 -76.34 -63.27 5.55 12.62 H
1422.5 -55.98 -13 -42.98 -70.03 -59.15 4.10 9.42 V
2133.75 -58.16 -13 -45.16 -76.19 -61.74 4.90 10.63 \%
2845 -58.55 -13 -45.55 -76.18 -63.47 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1399 -56.44 -13 -43.44 -70.80 -59.67 3.98 9.36 H
2098.5 -57.84 -13 -44.84 -75.91 -61.39 4.85 10.55 H
Lowest 2798 -58.53 -13 -45.53 -76.35 -63.46 5.50 12.58 H
1399 -55.72 -13 -42.72 -69.77 -58.95 3.98 9.36 V
2098.5 -58.06 -13 -45.06 -75.80 -61.61 4.85 10.55 V
2798 -58.94 -13 -45.94 -76.43 -63.87 5.50 12.58 V
1406 -55.89 -13 -42.89 -70.38 -59.14 4.00 9.40 H
2109 -57.34 -13 -44.34 -75.41 -60.91 4.88 10.60 H
Middle 2812 -57.95 -13 -44.95 -75.82 -62.88 5.52 12.60 H
1406 -55.43 -13 -42.43 -69.59 -58.68 4.00 9.40 V
2109 -56.09 -13 -43.09 -73.83 -59.66 4.88 10.60 \%
2812 -58.32 -13 -45.32 -75.86 -63.25 5.52 12.60 \%
1413 -56.12 -13 -43.12 -70.61 -59.29 4.10 9.42 H
2119.5 -58.03 -13 -45.03 -76.22 -61.61 4.90 10.63 H
Highest 2826 -58.26 -13 -45.26 -76.14 -63.18 5.55 12.62 H
1413 -54.81 -13 -41.81 -68.97 -57.98 4.10 9.42 V
2119.5 -57.47 -13 -44.47 -75.35 -61.05 4.90 10.63 \%
2826 -58.69 -13 -45.69 -76.24 -63.61 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1554.5 | -66.18 -13 5318 | 7715 | -69.41 3.98 9.36 H
2331.75 -55.51 -13 -42.51 -70.77 -59.06 4.85 10.55 H
3109 -62.93 -13 -49.93 -80.18 -67.86 5.50 12.58 H
Lowest
15545 | -66.55 -13 5355 | .77.02 | -69.78 3.98 9.36 v
2331.75 -56.26 -13 -43.26 -71.54 -59.81 4.85 10.55 V
3109 -62.77 -13 -49.77 -79.87 -67.70 5.50 12.58 V
1559.5 -56.32 -40 -16.32 -69.44 -61.72 4.00 9.40 H
2339.25 -64.03 -13 -51.03 -79.24 -67.60 4.88 10.60 H
Middle 3119 -63.11 -13 -50.11 -80.37 -68.04 5.52 12.60 H
1559.5 -57.09 -40 -17.09 -69.71 -62.49 4.00 9.40 V
2339.25 -64.14 -13 -51.14 -79.40 -67.71 4.88 10.60 \%
3119 -62.55 -13 -49.55 -79.74 -67.48 5.52 12.60 \%
1564.5 -64.05 -40 -24.05 -77.17 -69.37 4.10 9.42 H
2346.75 -57.55 -13 -44.55 -72.76 -61.13 4.90 10.63 H
Highest 3129 -62.83 -13 -49.83 -80.09 -67.75 5.55 12.62 H
1564.5 -64.91 -40 -24.91 -77.53 -70.23 4.10 9.42 V
2346.5 -56.34 -13 -43.34 -71.60 -59.92 4.90 10.63 \%
3129 -62.96 -13 -49.96 -80.15 -67.88 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(elt\q/ll:_'ezn)cy ((IjEBRrI: ) (:Iénr:) Limit Reading Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1559.5 -59.63 -40 -19.63 -72.19 -65.03 4.00 9.40 H
2339.25 -64.04 -13 -51.04 -79.36 -67.61 4.88 10.60 H
Middle 3119 -62.71 -13 -49.71 -79.96 -67.64 5.52 12.60 H
1559.5 -59.57 -40 -19.57 -72.19 -64.97 4.00 9.40 \%
2339.25 -64.10 -13 -51.10 -79.36 -67.67 4.88 10.60 \%
3119 -62.77 -13 -49.77 -79.96 -67.70 5.52 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 17 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408.68 -56.42 -13 -43.42 -70.91 -59.65 3.98 9.36 H
2113.02 -57.86 -13 -44.86 -75.92 -61.41 4.85 10.55 H
Lowest 2817.36 -58.26 -13 -45.26 -76.13 -63.19 5.50 12.58 H
1408.68 -59.80 -13 -46.80 -73.96 -63.03 3.98 9.36 V
2113.02 -58.02 -13 -45.02 -75.75 -61.57 4.85 10.55 V
2817.36 -58.50 -13 -45.50 -76.04 -63.43 5.50 12.58 V
1415.68 -56.79 -13 -43.79 -71.28 -60.04 4.00 9.40 H
2123.58 -57.98 -13 -44.98 -76.17 -61.55 4.88 10.60 H
Middle 2831.36 -58.46 -13 -45.46 -76.40 -63.39 5.52 12.60 H
1415.68 -59.76 -13 -46.76 -73.92 -63.01 4.00 9.40 V
2123.58 -58.37 -13 -45.37 -76.25 -61.94 4.88 10.60 \%
2831.36 -58.36 -13 -45.36 -75.95 -63.29 5.52 12.60 \%
1422.68 -55.73 -13 -42.73 -70.12 -58.90 4.10 9.42 H
2134.02 -57.91 -13 -44.91 -76.22 -61.49 4.90 10.63 H
Highest 2845.36 -58.28 -13 -45.28 -76.27 -63.20 5.55 12.62 H
1422.68 -59.20 -13 -46.20 -73.25 -62.37 4.10 9.42 V
2134.02 -58.10 -13 -45.10 -76.13 -61.68 4.90 10.63 \%
2845.36 -58.95 -13 -45.95 -76.58 -63.87 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 17 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1409.18 -55.93 -13 -42.93 -70.42 -59.16 3.98 9.36 H
2113.77 -58.01 -13 -45.01 -76.20 -61.56 4.85 10.55 H
Lowest 2818.36 -58.38 -13 -45.38 -76.25 -63.31 5.50 12.58 H
1409.18 -59.87 -13 -46.87 -74.03 -63.10 3.98 9.36 V
2113.77 -58.39 -13 -45.39 -76.27 -61.94 4.85 10.55 V
2818.36 -58.94 -13 -45.94 -76.48 -63.87 5.50 12.58 V
1411.18 -54.44 -13 -41.44 -68.93 -57.69 4.00 9.40 H
2116.77 -56.21 -13 -43.21 -74.40 -59.78 4.88 10.60 H
Middle 2822.36 -58.07 -13 -45.07 -75.94 -63.00 5.52 12.60 H
1411.18 -58.32 -13 -45.32 -72.48 -61.57 4.00 9.40 V
2116.77 -57.54 -13 -44.54 -75.42 -61.11 4.88 10.60 \%
2822.36 -58.74 -13 -45.74 -76.28 -63.67 5.52 12.60 \%
1413.18 -56.76 -13 -43.76 -71.25 -59.93 4.10 9.42 H
2119.77 -57.54 -13 -44.54 -75.73 -61.12 4.90 10.63 H
Highest 2826.36 -58.19 -13 -45.19 -76.07 -63.11 5.55 12.62 H
1413.18 -59.51 -13 -46.51 -73.67 -62.68 4.10 9.42 V
2119.77 -58.32 -13 -45.32 -76.20 -61.90 4.90 10.63 \%
2826.36 -58.69 -13 -45.69 -76.24 -63.61 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.14 -56.14 -13 -43.14 -74.56 -62.90 5.82 12.58 H
5550.21 -59.60 -13 -46.60 -82.01 -65.32 7.28 13.00 H
Lowest 7400.28 -53.52 -13 -40.52 -81.94 -56.68 8.32 11.48 H
3700.14 -53.54 -13 -40.54 -71.99 -60.30 5.82 12.58 V
5550.21 -59.29 -13 -46.29 -81.9 -65.01 7.28 13.00 V
7400.28 -54.16 -13 -41.16 -82.24 -57.32 8.32 11.48 V
3763.74 -58.81 -13 -45.81 -77.33 -65.56 5.85 12.60 H
5645.61 -59.65 -13 -46.65 -81.82 -65.45 7.30 13.10 H
Middle 7527.48 -54.06 -13 -41.06 -81.83 -57.21 8.35 11.50 H
3763.74 -58.80 -13 -45.80 -77.36 -65.55 5.85 12.60 V
5645.61 -59.23 -13 -46.23 -81.8 -65.03 7.30 13.10 \%
7527.48 -54.55 -13 -41.55 -82.13 -57.70 8.35 11.50 \%
3827.34 -56.07 -13 -43.07 -74.70 -62.81 5.88 12.62 H
5741.01 -59.40 -13 -46.40 -81.97 -65.21 7.32 13.13 H
Highest 7654.68 -53.99 -13 -40.99 -81.51 -57.15 8.38 11.54 H
3827.34 -56.47 -13 -43.47 -75.16 -63.21 5.88 12.62 V
5741.01 -58.58 -13 -45.58 -81.48 -64.39 7.32 13.13 \%
7654.68 -54.24 -13 -41.24 -81.61 -57.40 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.3 -52.73 -13 -39.73 -71.15 -59.49 5.82 12.58 H
5550.45 -59.63 -13 -46.63 -82.04 -65.35 7.28 13.00 H
Lowest 7400.6 -53.65 -13 -40.65 -82.00 -56.81 8.32 11.48 H
3700.3 -52.67 -13 -39.67 -71.12 -59.43 5.82 12.58 V
5550.45 -58.79 -13 -45.79 -81.4 -64.51 7.28 13.00 V
7400.6 -53.82 -13 -40.82 -81.85 -56.98 8.32 11.48 V
3762.3 -55.77 -13 -42.77 -74.27 -62.52 5.85 12.60 H
5643.45 -59.77 -13 -46.77 -81.94 -65.57 7.30 13.10 H
Middle 7524.6 -54.12 -13 -41.12 -81.89 -57.27 8.35 11.50 H
3762.3 -55.30 -13 -42.30 -73.84 -62.05 5.85 12.60 V
5643.45 -59.21 -13 -46.21 -81.78 -65.01 7.30 13.10 \%
7524.6 -54.29 -13 -41.29 -81.87 -57.44 8.35 11.50 \%
3824.3 -53.98 -13 -40.98 -72.61 -60.72 5.88 12.62 H
5736.45 -59.36 -13 -46.36 -81.93 -65.17 7.32 13.13 H
Highest 7648.6 -54.19 -13 -41.19 -81.71 -57.35 8.38 11.54 H
3824.3 -54.54 -13 -41.54 -73.23 -61.28 5.88 12.62 V
5736.45 -59.00 -13 -46.00 -81.9 -64.81 7.32 13.13 \%
7648.6 -54.02 -13 -41.02 -81.39 -57.18 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.5 -52.11 -13 -39.11 -70.53 -58.87 5.82 12.58 H
5550.75 -59.47 -13 -46.47 -81.88 -65.19 7.28 13.00 H
Lowest 7401 -53.64 -13 -40.64 -81.99 -56.80 8.32 11.48 H
3700.5 -52.27 -13 -39.27 -70.72 -59.03 5.82 12.58 V
5550.75 -59.32 -13 -46.32 -81.93 -65.04 7.28 13.00 V
7401 -54.06 -13 -41.06 -82.09 -57.22 8.32 11.48 V
3760.5 -58.64 -13 -45.64 -77.14 -65.39 5.85 12.60 H
5640.75 -59.61 -13 -46.61 -81.78 -65.41 7.30 13.10 H
Middle 7521 -54.07 -13 -41.07 -81.84 -57.22 8.35 11.50 H
3760.5 -54.96 -13 -41.96 -73.5 -61.71 5.85 12.60 V
5640.75 -59.14 -13 -46.14 -81.71 -64.94 7.30 13.10 \%
7521 -54.37 -13 -41.37 -81.95 -57.52 8.35 11.50 \%
3820.5 -53.61 -13 -40.61 -72.24 -60.35 5.88 12.62 H
5730.75 -59.39 -13 -46.39 -81.90 -65.20 7.32 13.13 H
Highest 7641 -53.90 -13 -40.90 -81.42 -57.06 8.38 11.54 H
3820.5 -53.75 -13 -40.75 -72.44 -60.49 5.88 12.62 V
5730.75 -59.25 -13 -46.25 -82.09 -65.06 7.32 13.13 \%
7641 -54.24 -13 -41.24 -81.61 -57.40 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701 -56.13 -13 -43.13 -74.55 -62.89 5.82 12.58 H
5551.5 -59.09 -13 -46.09 -81.50 -64.81 7.28 13.00 H
Lowest 7402 -53.56 -13 -40.56 -81.91 -56.72 8.32 11.48 H
3701 -51.99 -13 -38.99 -70.44 -58.75 5.82 12.58 V
5551.5 -57.18 -13 -44.18 -79.79 -62.90 7.28 13.00 V
7402 -54.04 -13 -41.04 -82.07 -57.20 8.32 11.48 V
3756 -51.07 -13 -38.07 -69.57 -57.82 5.85 12.60 H
5634 -55.24 -13 -42.24 -77.41 -61.04 7.30 13.10 H
Middle 7512 -53.91 -13 -40.91 -81.75 -57.06 8.35 11.50 H
3756 -51.85 -13 -38.85 -70.39 -58.60 5.85 12.60 V
5634 -54.95 -13 -41.95 -77.52 -60.75 7.30 13.10 \%
7512 -54.02 -13 -41.02 -81.64 -57.17 8.35 11.50 \%
3811 -54.46 -13 -41.46 -73.04 -61.20 5.88 12.62 H
5716.5 -59.53 -13 -46.53 -81.97 -65.34 7.32 13.13 H
Highest 7622 -54.01 -13 -41.01 -81.52 -57.17 8.38 11.54 H
3811 -54.55 -13 -41.55 -73.17 -61.29 5.88 12.62 V
5716.5 -59.35 -13 -46.35 -82.14 -65.16 7.32 13.13 \%
7622 -54.27 -13 -41.27 -81.64 -57.43 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.5 -52.30 -13 -39.30 -70.72 -59.06 5.82 12.58 H
5552.25 -59.41 -13 -46.41 -81.82 -65.13 7.28 13.00 H
Lowest 7403 -53.31 -13 -40.31 -81.63 -56.47 8.32 11.48 H
3701.5 -52.03 -13 -39.03 -70.48 -58.79 5.82 12.58 V
5552.25 -59.33 -13 -46.33 -81.94 -65.05 7.28 13.00 V
7403 -54.06 -13 -41.06 -82.06 -57.22 8.32 11.48 V
3751.5 -53.34 -13 -40.34 -71.84 -60.09 5.85 12.60 H
5627.25 -59.34 -13 -46.34 -81.69 -65.14 7.30 13.10 H
Middle 7503 -53.91 -13 -40.91 -81.76 -57.06 8.35 11.50 H
3751.5 -53.25 -13 -40.25 -71.79 -60.00 5.85 12.60 V
5627.25 -59.04 -13 -46.04 -81.66 -64.84 7.30 13.10 \%
7503 -54.40 -13 -41.40 -82.03 -57.55 8.35 11.50 \%
3801.5 -53.49 -13 -40.49 -72.07 -60.23 5.88 12.62 H
5702.25 -59.67 -13 -46.67 -82.11 -65.48 7.32 13.13 H
Highest 7603 -54.23 -13 -41.23 -81.73 -57.39 8.38 11.54 H
3801.5 -54.80 -13 -41.80 -73.42 -61.54 5.88 12.62 V
5702.25 -59.33 -13 -46.33 -82.12 -65.14 7.32 13.13 \%
7603 -54.33 -13 -41.33 -81.7 -57.49 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.34 -13 -39.34 -70.76 -59.10 5.82 12.58 H
5553 -59.41 -13 -46.41 -81.82 -65.13 7.28 13.00 H
Lowest 7404 -53.46 -13 -40.46 -81.78 -56.62 8.32 11.48 H
3702 -51.92 -13 -38.92 -70.37 -58.68 5.82 12.58 V
5553 -59.34 -13 -46.34 -81.95 -65.06 7.28 13.00 V
7404 -53.96 -13 -40.96 -81.96 -57.12 8.32 11.48 V
3747 -52.49 -13 -39.49 -70.99 -59.24 5.85 12.60 H
5620.5 -59.45 -13 -46.45 -81.80 -65.25 7.30 13.10 H
Middle 7494 -54.07 -13 -41.07 -81.99 -57.22 8.35 11.50 H
3747 -52.62 -13 -39.62 -71.16 -59.37 5.85 12.60 V
5620.5 -59.30 -13 -46.30 -81.92 -65.10 7.30 13.10 \%
7494 -53.91 -13 -40.91 -81.59 -57.06 8.35 11.50 \%
3792 -52.05 -13 -39.05 -70.60 -58.79 5.88 12.62 H
5688 -59.35 -13 -46.35 -81.72 -65.16 7.32 13.13 H
Highest 7584 -53.94 -13 -40.94 -81.51 -57.10 8.38 11.54 H
3792 -53.18 -13 -40.18 -71.77 -59.92 5.88 12.62 V
5688 -59.26 -13 -46.26 -81.99 -65.07 7.32 13.13 \%
7584 -54.38 -13 -41.38 -81.8 -57.54 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.14 -61.32 -13 -48.32 -75.16 -64.49 4.10 9.42 H
2472.21 -58.88 -13 -45.88 -76.02 -62.46 4.90 10.63 H
Lowest 3296.28 -57.32 -13 -44.32 -76.63 -62.24 5.55 12.62 H
1648.14 -61.93 -13 -48.93 -75.25 -65.10 4.10 9.42 V
2472.21 -59.08 -13 -46.08 -76.02 -62.66 4.90 10.63 V
3296.28 -57.79 -13 -44.79 -76.71 -62.71 5.55 12.62 V
1671.74 -60.73 -13 -47.73 -74.93 -63.90 4.10 9.42 H
2507.61 -58.50 -13 -45.50 -75.60 -62.08 4.90 10.63 H
Middle 3343.48 -57.77 -13 -44.77 -76.98 -62.69 5.55 12.62 H
1671.74 -61.74 -13 -48.74 -75.43 -64.91 4.10 9.42 V
2507.61 -59.33 -13 -46.33 -76.26 -62.91 4.90 10.63 \%
3343.48 -58.20 -13 -45.20 -76.97 -63.12 5.55 12.62 \%
1695.34 -60.73 -13 -47.73 -75.10 -63.90 4.10 9.42 H
2543.01 -59.14 -13 -46.14 -76.26 -62.72 4.90 10.63 H
Highest 3390.68 -58.29 -13 -45.29 -76.68 -63.21 5.55 12.62 H
1695.34 -61.24 -13 -48.24 -75.11 -64.41 4.10 9.42 V
2543.01 -58.90 -13 -45.90 -75.76 -62.48 4.90 10.63 \%
3390.68 -58.84 -13 -45.84 -76.72 -63.76 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.3 -61.46 -13 -48.46 -75.30 -64.63 4.10 9.42 H
2472.45 -58.98 -13 -45.98 -76.12 -62.56 4.90 10.63 H
Lowest 3296.6 -57.39 -13 -44.39 -76.70 -62.31 5.55 12.62 H
1648.3 -61.73 -13 -48.73 -75.05 -64.90 4.10 9.42 V
2472.45 -59.23 -13 -46.23 -76.17 -62.81 4.90 10.63 V
3296.6 -57.93 -13 -44.93 -76.85 -62.85 5.55 12.62 V
1670.3 -60.61 -13 -47.61 -74.63 -63.78 4.10 9.42 H
2505.45 -58.63 -13 -45.63 -75.73 -62.21 4.90 10.63 H
Middle 3340.6 -57.57 -13 -44.57 -76.78 -62.49 5.55 12.62 H
1670.3 -61.53 -13 -48.53 -75.04 -64.70 4.10 9.42 V
2505.45 -58.94 -13 -45.94 -75.87 -62.52 4.90 10.63 \%
3340.6 -57.92 -13 -44.92 -76.69 -62.84 5.55 12.62 \%
1692.3 -60.44 -13 -47.44 -74.81 -63.61 4.10 9.42 H
2538.45 -58.88 -13 -45.88 -75.99 -62.46 4.90 10.63 H
Highest 3384.6 -57.85 -13 -44.85 -76.52 -62.77 5.55 12.62 H
1692.3 -61.23 -13 -48.23 -75.10 -64.40 4.10 9.42 V
2538.45 -59.07 -13 -46.07 -75.97 -62.65 4.90 10.63 \%
3384.6 -58.46 -13 -45.46 -76.65 -63.38 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.5 -61.18 -13 -48.18 -75.02 -64.35 4.10 9.42 H
2472.75 -59.00 -13 -46.00 -76.14 -62.58 4.90 10.63 H
Lowest 3297 -57.58 -13 -44.58 -76.89 -62.50 5.55 12.62 H
1648.5 -61.95 -13 -48.95 -75.27 -65.12 4.10 9.42 V
2472.75 -59.40 -13 -46.40 -76.34 -62.98 4.90 10.63 V
3297 -57.95 -13 -44.95 -76.87 -62.87 5.55 12.62 V
1668.5 -60.89 -13 -47.89 -74.91 -64.06 4.10 9.42 H
2502.75 -59.18 -13 -46.18 -76.29 -62.76 4.90 10.63 H
Middle 3337 -57.69 -13 -44.69 -76.94 -62.61 5.55 12.62 H
1668.5 -61.23 -13 -48.23 -714.74 -64.40 4.10 9.42 V
2502.75 -59.08 -13 -46.08 -76.01 -62.66 4.90 10.63 \%
3337 -57.61 -13 -44.61 -76.44 -62.53 5.55 12.62 \%
1688.5 -60.91 -13 -47.91 -75.13 -64.08 4.10 9.42 H
2532.75 -59.23 -13 -46.23 -76.34 -62.81 4.90 10.63 H
Highest 3377 -58.07 -13 -45.07 -76.73 -62.99 5.55 12.62 H
1688.5 -61.12 -13 -48.12 -74.83 -64.29 4.10 9.42 V
2532.75 -59.25 -13 -46.25 -76.15 -62.83 4.90 10.63 \%
3377 -58.43 -13 -45.43 -76.61 -63.35 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649 -60.98 -13 -47.98 -74.82 -64.15 4.10 9.42 H
2473.5 -58.06 -13 -45.06 -75.20 -61.64 4.90 10.63 H
Lowest 3298 -56.58 -13 -43.58 -75.89 -61.50 5.55 12.62 H
1649 -61.37 -13 -48.37 -74.69 -64.54 4.10 9.42 V
2473.5 -58.29 -13 -45.29 -75.23 -61.87 4.90 10.63 V
3298 -57.13 -13 -44.13 -76.05 -62.05 5.55 12.62 V
1664 -60.36 -13 -47.36 -74.38 -63.53 4.10 9.42 H
2496 -58.07 -13 -45.07 -75.18 -61.65 4.90 10.63 H
Middle 3328 -56.80 -13 -43.80 -76.04 -61.72 5.55 12.62 H
1664 -60.76 -13 -47.76 -74.27 -63.93 4.10 9.42 V
2496 -58.19 -13 -45.19 -75.12 -61.77 4.90 10.63 \%
3328 -56.91 -13 -43.91 -75.73 -61.83 5.55 12.62 \%
1679 -60.18 -13 -47.18 -74.40 -63.35 4.10 9.42 H
2518.5 -58.30 -13 -45.30 -75.41 -61.88 4.90 10.63 H
Highest 3358 -57.06 -13 -44.06 -75.99 -61.98 5.55 12.62 H
1679 -61.08 -13 -48.08 -74.79 -64.25 4.10 9.42 V
2518.5 -58.44 -13 -45.44 -75.38 -62.02 4.90 10.63 \%
3358 -57.52 -13 -44.52 -75.98 -62.44 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.5 -61.14 -13 -48.14 -74.98 -64.31 4.10 9.42 H
2474.25 -58.77 -13 -45.77 -75.91 -62.35 4.90 10.63 H
Lowest 3299 -57.25 -13 -44.25 -76.56 -62.17 5.55 12.62 H
1649.5 -61.36 -13 -48.36 -74.68 -64.53 4.10 9.42 \%
2474.25 -59.02 -13 -46.02 -75.96 -62.60 4.90 10.63 V
3299 -57.61 -13 -44.61 -76.53 -62.53 5.55 12.62 V
1659.5 -60.21 -13 -47.21 -74.23 -63.38 4.10 9.42 H
2489.25 -58.35 -13 -45.35 -75.47 -61.93 4.90 10.63 H
Middle 3319 -56.94 -13 -43.94 -76.23 -61.86 5.55 12.62 H
1659.5 -61.05 -13 -48.05 -74.56 -64.22 4.10 9.42 \%
2489.25 -58.34 -13 -45.34 -75.28 -61.92 4.90 10.63 \%
3319 -57.32 -13 -44.32 -76.20 -62.24 5.55 12.62 \%
1669.5 -60.57 -13 -47.57 -74.59 -63.74 4.10 9.42 H
2504.25 -58.49 -13 -45.49 -75.60 -62.07 4.90 10.63 H
Highest 3339 -57.06 -13 -44.06 -76.27 -61.98 5.55 12.62 H
1669.5 -60.78 -13 -47.78 -74.29 -63.95 4.10 9.42 \%
2504.25 -58.78 -13 -45.78 -75.71 -62.36 4.90 10.63 \%
3339 -57.73 -13 -44.73 -76.50 -62.65 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.14 -58.51 -13 -45.51 -77.13 -65.39 5.60 12.48 H
5130.21 -53.32 -13 -40.32 -78.98 -59.00 7.10 12.78 H
Lowest 6840.28 -50.64 -13 -37.64 -78.93 -54.03 8.38 11.77 H
3420.14 -58.69 -13 -45.69 -76.81 -65.57 5.60 12.48 V
5130.21 -54.22 -13 -41.22 -79.1 -59.90 7.10 12.78 V
6840.28 -52.24 -13 -39.24 -79.65 -55.63 8.38 11.77 V
3488.74 -57.29 -13 -44.29 -76.84 -64.14 5.65 12.50 H
5233.11 -54.56 -13 -41.56 -79.50 -60.23 7.13 12.80 H
Middle 6977.48 -51.00 -13 -38.00 -79.15 -54.40 8.40 11.80 H
3488.74 -57.94 -13 -44.94 -77 -64.79 5.65 12.50 V
5233.11 -54.86 -13 -41.86 -78.73 -60.53 7.13 12.80 \%
6977.48 -51.27 -13 -38.27 -79.34 -54.67 8.40 11.80 \%
3557.34 -56.85 -13 -43.85 -77.31 -63.69 5.68 12.52 H
5336.01 -54.11 -13 -41.11 -79.30 -59.78 7.15 12.82 H
Highest 7114.68 -49.95 -13 -36.95 -79.58 -53.38 8.42 11.85 H
3557.34 -57.36 -13 -44.36 -77.35 -64.20 5.68 12.52 V
5336.01 -55.18 -13 -42.18 -79.3 -60.85 7.15 12.82 \%
7114.68 -50.19 -13 -37.19 -79.39 -53.62 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.3 -58.12 -13 -45.12 -76.74 -65.00 5.60 12.48 H
5130.45 -52.81 -13 -39.81 -78.47 -58.49 7.10 12.78 H
Lowest 6840.6 -50.92 -13 -37.92 -79.21 -54.31 8.38 11.77 H
3420.3 -58.49 -13 -45.49 -76.61 -65.37 5.60 12.48 V
5130.45 -53.94 -13 -40.94 -78.82 -59.62 7.10 12.78 V
6840.6 -51.87 -13 -38.87 -79.28 -55.26 8.38 11.77 V
3487.3 -57.05 -13 -44.05 -76.60 -63.90 5.65 12.50 H
5230.95 -54.66 -13 -41.66 -79.60 -60.33 7.13 12.80 H
Middle 6974.6 -51.16 -13 -38.16 -79.33 -54.56 8.40 11.80 H
3487.3 -57.82 -13 -44.82 -76.88 -64.67 5.65 12.50 V
5230.95 -55.67 -13 -42.67 -79.54 -61.34 7.13 12.80 \%
6974.6 -50.98 -13 -37.98 -78.96 -54.38 8.40 11.80 \%
3554.3 -56.16 -13 -43.16 -76.62 -63.00 5.68 12.52 H
5331.45 -53.57 -13 -40.57 -78.76 -59.24 7.15 12.82 H
Highest 7108.6 -49.74 -13 -36.74 -79.16 -53.17 8.42 11.85 H
3554.3 -56.66 -13 -43.66 -76.65 -63.50 5.68 12.52 V
5331.45 -55.16 -13 -42.16 -79.28 -60.83 7.15 12.82 \%
7108.6 -50.32 -13 -37.32 -79.37 -53.75 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.5 -58.11 -13 -45.11 -76.73 -64.99 5.60 12.48 H
5130.75 -53.43 -13 -40.43 -79.09 -59.11 7.10 12.78 H
Lowest 6841 -51.22 -13 -38.22 -79.51 -54.61 8.38 11.77 H
3420.5 -58.73 -13 -45.73 -76.85 -65.61 5.60 12.48 V
5130.75 -53.80 -13 -40.80 -78.68 -59.48 7.10 12.78 V
6841 -51.90 -13 -38.90 -79.31 -55.29 8.38 11.77 V
3485.5 -57.60 -13 -44.60 -77.14 -64.45 5.65 12.50 H
5228.25 -54.51 -13 -41.51 -79.45 -60.18 7.13 12.80 H
Middle 6971 -51.07 -13 -38.07 -79.24 -54.47 8.40 11.80 H
3485.5 -57.93 -13 -44.93 -76.98 -64.78 5.65 12.50 V
5228.25 -55.47 -13 -42.47 -79.34 -61.14 7.13 12.80 \%
6971 -51.38 -13 -38.38 -79.36 -54.78 8.40 11.80 \%
3550.5 -56.60 -13 -43.60 -77.06 -63.44 5.68 12.52 H
5325.75 -53.90 -13 -40.90 -78.95 -59.57 7.15 12.82 H
Highest 7101 -49.90 -13 -36.90 -79.32 -53.33 8.42 11.85 H
3550.5 -57.08 -13 -44.08 -77.07 -63.92 5.68 12.52 V
5325.75 -54.87 -13 -41.87 -78.86 -60.54 7.15 12.82 \%
7101 -50.35 -13 -37.35 -79.4 -53.78 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421 -58.12 -13 -45.12 -76.74 -65.00 5.60 12.48 H
5131.5 -53.19 -13 -40.19 -78.85 -58.87 7.10 12.78 H
Lowest 6842 -51.22 -13 -38.22 -79.51 -54.61 8.38 11.77 H
3421 -58.91 -13 -45.91 -77.03 -65.79 5.60 12.48 V
5131.5 -54.56 -13 -41.56 -79.44 -60.24 7.10 12.78 V
6842 -51.68 -13 -38.68 -79.09 -55.07 8.38 11.77 V
3481 -57.44 -13 -44.44 -76.98 -64.29 5.65 12.50 H
5221.5 -54.33 -13 -41.33 -79.70 -60.00 7.13 12.80 H
Middle 6962 -51.09 -13 -38.09 -79.26 -54.49 8.40 11.80 H
3481 -57.76 -13 -44.76 -76.81 -64.61 5.65 12.50 V
5221.5 -55.54 -13 -42.54 -79.84 -61.21 7.13 12.80 \%
6962 -51.53 -13 -38.53 -79.51 -54.93 8.40 11.80 \%
3541 -56.22 -13 -43.22 -76.46 -63.06 5.68 12.52 H
5311.5 -54.07 -13 -41.07 -79.12 -59.74 7.15 12.82 H
Highest 7082 -49.45 -13 -36.45 -78.65 -52.88 8.42 11.85 H
3541 -57.06 -13 -44.06 -76.82 -63.90 5.68 12.52 V
5311.5 -55.37 -13 -42.37 -79.36 -61.04 7.15 12.82 \%
7082 -50.29 -13 -37.29 -79.19 -53.72 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.5 -57.25 -13 -44.25 -75.87 -64.13 5.60 12.48 H
5132.25 -51.46 -13 -38.46 -77.12 -57.14 7.10 12.78 H
Lowest 6843 -50.72 -13 -37.72 -79.01 -54.11 8.38 11.77 H
3421.5 -58.15 -13 -45.15 -76.27 -65.03 5.60 12.48 \%
5132.25 -53.49 -13 -40.49 -78.37 -59.17 7.10 12.78 V
6843 -51.58 -13 -38.58 -78.99 -54.97 8.38 11.77 V
3476.5 -57.29 -13 -44.29 -76.83 -64.14 5.65 12.50 H
5214.75 -53.44 -13 -40.44 -78.81 -59.11 7.13 12.80 H
Middle 6953 -50.65 -13 -37.65 -78.83 -54.05 8.40 11.80 H
3476.5 -57.68 -13 -44.68 -76.73 -64.53 5.65 12.50 \%
5214.75 -54.78 -13 -41.78 -79.08 -60.45 7.13 12.80 \%
6953 -50.98 -13 -37.98 -78.88 -54.38 8.40 11.80 \%
3531.5 -56.29 -13 -43.29 -76.51 -63.13 5.68 12.52 H
5297.25 -54.29 -13 -41.29 -79.21 -59.96 7.15 12.82 H
Highest 7063 -50.17 -13 -37.17 -79.16 -53.60 8.42 11.85 H
3531.5 -57.19 -13 -44.19 -76.93 -64.03 5.68 12.52 \%
5297.25 -55.07 -13 -42.07 -78.92 -60.74 7.15 12.82 V
7063 -50.50 -13 -37.50 -79.25 -53.93 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B39 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422 -57.73 -13 -44.73 -76.35 -64.61 5.60 12.48 H
5133 -53.55 -13 -40.55 -79.21 -59.23 7.10 12.78 H
Lowest 6844 -51.07 -13 -38.07 -79.36 -54.46 8.38 11.77 H
3422 -58.57 -13 -45.57 -76.69 -65.45 5.60 12.48 V
5133 -54.40 -13 -41.40 -79.28 -60.08 7.10 12.78 V
6844 -51.91 -13 -38.91 -79.32 -55.30 8.38 11.77 V
3472 -57.38 -13 -44.38 -76.70 -64.23 5.65 12.50 H
5208 -53.55 -13 -40.55 -78.92 -59.22 7.13 12.80 H
Middle 6944 -51.19 -13 -38.19 -79.37 -54.59 8.40 11.80 H
3472 -58.05 -13 -45.05 -76.88 -64.90 5.65 12.50 V
5208 -54.73 -13 -41.73 -79.03 -60.40 7.13 12.80 \%
6944 -51.35 -13 -38.35 -79.25 -54.75 8.40 11.80 \%
3522 -57.04 -13 -44.04 -77.04 -63.88 5.68 12.52 H
5283 -54.54 -13 -41.54 -79.32 -60.21 7.15 12.82 H
Highest 7044 -50.44 -13 -37.44 -79.21 -53.87 8.42 11.85 H
3522 -57.17 -13 -44.17 -76.69 -64.01 5.68 12.52 V
5283 -54.83 -13 -41.83 -78.55 -60.50 7.15 12.82 \%
7044 -51.03 -13 -38.03 -79.63 -54.46 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1326.5 -58.22 -13 -45.22 -71.95 -61.45 3.98 9.36 H
1989.75 -54.96 -13 -41.96 -72.16 -58.51 4.85 10.55 H
Lowest 2653 -58.06 -13 -45.06 -75.37 -62.99 5.50 12.58 H
1326.5 -58.86 -13 -45.86 -72.38 -62.09 3.98 9.36 V
1989.75 -53.18 -13 -40.18 -69.90 -56.73 4.85 10.55 V
2653 -58.31 -13 -45.31 -75.24 -63.24 5.50 12.58 V
1356.5 -58.17 -13 -45.17 -72.20 -61.42 4.00 9.40 H
2034.75 -56.66 -13 -43.66 -74.24 -60.23 4.88 10.60 H
Middle 2713 -58.12 -13 -45.12 -75.65 -63.05 5.52 12.60 H
1356.5 -58.29 -13 -45.29 -72.06 -61.54 4.00 9.40 V
2034.75 -54.05 -13 -41.05 -71.21 -57.62 4.88 10.60 \%
2713 -58.45 -13 -45.45 -75.62 -63.38 5.52 12.60 \%
1386.5 -58.20 -13 -45.20 -72.53 -61.37 4.10 9.42 H
2079.75 -57.07 -13 -44.07 -75.02 -60.65 4.90 10.63 H
Highest 2773 -57.60 -13 -44.60 -75.31 -62.52 5.55 12.62 H
1386.5 -58.24 -13 -45.24 -72.26 -61.41 4.10 9.42 V
2079.75 -57.37 -13 -44.37 -74.97 -60.95 4.90 10.63 \%
2773 -57.61 -13 -44.61 -74.98 -62.53 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327 -58.49 -13 -45.49 -72.22 -61.72 3.98 9.36 H
1990.5 -55.09 -13 -42.09 -72.29 -58.64 4.85 10.55 H
Lowest 2654 -58.08 -13 -45.08 -75.39 -63.01 5.50 12.58 H
1327 -58.78 -13 -45.78 -72.30 -62.01 3.98 9.36 V
1990.5 -54.04 -13 -41.04 -70.76 -57.59 4.85 10.55 V
2654 -58.41 -13 -45.41 -75.34 -63.34 5.50 12.58 V
1352 -58.17 -13 -45.17 -72.20 -61.42 4.00 9.40 H
2028 -56.31 -13 -43.31 -73.78 -59.88 4.88 10.60 H
Middle 2704 -58.40 -13 -45.40 -75.88 -63.33 5.52 12.60 H
1352 -58.35 -13 -45.35 -72.12 -61.60 4.00 9.40 V
2028 -55.75 -13 -42.75 -72.77 -59.32 4.88 10.60 \%
2704 -58.59 -13 -45.59 -75.70 -63.52 5.52 12.60 \%
1377 -58.32 -13 -45.32 -72.51 -61.49 4.10 9.42 H
2064 -54.89 -13 -41.89 -72.72 -58.47 4.90 10.63 H
Highest 2754 -57.50 -13 -44.50 -75.16 -62.42 5.55 12.62 H
1377 -58.47 -13 -45.47 -72.38 -61.64 4.10 9.42 V
2064 -53.70 -13 -40.70 -71.15 -57.28 4.90 10.63 \%
2754 -57.99 -13 -44.99 -75.30 -62.91 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327.5 -58.19 -13 -45.19 -71.92 -61.42 3.98 9.36 H
1991.25 -56.91 -13 -43.91 -74.11 -60.46 4.85 10.55 H
Lowest 2655 -57.91 -13 -44.91 -75.22 -62.84 5.50 12.58 H
1327.5 -58.92 -13 -45.92 -72.44 -62.15 3.98 9.36 V
1991.25 -57.02 -13 -44.02 -73.74 -60.57 4.85 10.55 V
2655 -58.31 -13 -45.31 -75.24 -63.24 5.50 12.58 V
1347.5 -58.12 -13 -45.12 -72.02 -61.37 4.00 9.40 H
2021.25 -54.69 -13 -41.69 -72.16 -58.26 4.88 10.60 H
Middle 2695 -58.13 -13 -45.13 -75.60 -63.06 5.52 12.60 H
1347.5 -58.30 -13 -45.30 -71.96 -61.55 4.00 9.40 V
2021.25 -54.67 -13 -41.67 -71.69 -58.24 4.88 10.60 \%
2695 -58.48 -13 -45.48 -75.58 -63.41 5.52 12.60 \%
1367.5 -58.41 -13 -45.41 -72.57 -61.58 4.10 9.42 H
2051.25 -53.97 -13 -40.97 -71.68 -57.55 4.90 10.63 H
Highest 2735 -57.00 -13 -44.00 -74.59 -61.92 5.55 12.62 H
1367.5 -58.27 -13 -45.27 -72.15 -61.44 4.10 9.42 V
2051.25 -50.33 -13 -37.33 -67.64 -53.91 4.90 10.63 \%
2735 -57.92 -13 -44.92 -75.15 -62.84 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 20MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1328 -58.30 -13 -45.30 -72.03 -61.53 3.98 9.36 H
1992 -56.04 -13 -43.04 -73.24 -59.59 4.85 10.55 H
Lowest 2656 -58.01 -13 -45.01 -75.32 -62.94 5.50 12.58 H
1328 -58.81 -13 -45.81 -72.33 -62.04 3.98 9.36 V
1992 -54.32 -13 -41.32 -71.04 -57.87 4.85 10.55 V
2656 -58.33 -13 -45.33 -75.26 -63.26 5.50 12.58 V
1348 -58.10 -13 -45.10 -72.00 -61.35 4.00 9.40 H
2022 -52.33 -13 -39.33 -69.80 -55.90 4.88 10.60 H
Middle 2696 -58.36 -13 -45.36 -75.84 -63.29 5.52 12.60 H
1348 -58.46 -13 -45.46 -72.12 -61.71 4.00 9.40 V
2022 -53.40 -13 -40.40 -70.42 -56.97 4.88 10.60 \%
2696 -58.35 -13 -45.35 -75.46 -63.28 5.52 12.60 \%
1358 -58.22 -13 -45.22 -72.25 -61.39 4.10 9.42 H
2037 -54.11 -13 -41.11 -71.69 -57.69 4.90 10.63 H
Highest 2716 -57.92 -13 -44.92 -75.45 -62.84 5.55 12.62 H
1358 -58.52 -13 -45.52 -72.29 -61.69 4.10 9.42 V
2037 -55.76 -13 -42.76 -72.92 -59.34 4.90 10.63 \%
2716 -58.35 -13 -45.35 -75.52 -63.27 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

Antenna 2:
LTE Band 2/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700.32 -46.32 -13 -33.32 -67.87 -53.08 5.82 12.58 H
5550.48 -45.30 -13 -32.30 -70.93 -51.02 7.28 13.00 H
Lowest 7400.64 -47.35 -13 -34.35 -78.35 -50.51 8.32 11.48 H
3700.32 -54.33 -13 -41.33 -75.21 -61.09 5.82 12.58 \%
5550.48 -50.12 -13 -37.12 -74.99 -55.84 7.28 13.00 V
7400.64 -48.14 -13 -35.14 -78.43 -51.30 8.32 11.48 V
3758.92 -48.66 -13 -35.66 -70.41 -55.41 5.85 12.60 H
5638.38 -46.87 -13 -33.87 -72.40 -52.67 7.30 13.10 H
Middle 7517.84 -48.18 -13 -35.18 -78.49 -51.33 8.35 11.50 H
3758.92 -54.51 -13 -41.51 -75.49 -61.26 5.85 12.60 \%
5638.38 -51.17 -13 -38.17 -75.64 -56.97 7.30 13.10 \%
7517.84 -48.85 -13 -35.85 -78.56 -52.00 8.35 11.50 \%
3817.52 -47.03 -13 -34.03 -69.07 -53.77 5.88 12.62 H
5726.28 -52.90 -13 -39.90 -78.82 -58.71 7.32 13.13 H
Highest 7635.04 -48.27 -13 -35.27 -78.07 -51.43 8.38 11.54 H
3817.52 -54.96 -13 -41.96 -76.15 -61.70 5.88 12.62 \%
5726.28 -53.71 -13 -40.71 -78.7 -59.52 7.32 13.13 \%
7635.04 -49.15 -13 -36.15 -78.44 -52.31 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B45 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.48 -44.05 -13 -31.05 -65.60 -50.81 5.82 12.58 H
5550.72 -52.63 -13 -39.63 -78.26 -58.35 7.28 13.00 H
Lowest 7400.96 -47.29 -13 -34.29 -78.29 -50.45 8.32 11.48 H
3700.48 -53.92 -13 -40.92 -74.8 -60.68 5.82 12.58 V
5550.72 -53.51 -13 -40.51 -78.38 -59.23 7.28 13.00 V
7400.96 -48.14 -13 -35.14 -78.43 -51.30 8.32 11.48 V
3757.48 -44.70 -13 -31.70 -66.45 -51.45 5.85 12.60 H
5636.22 -52.37 -13 -39.37 -77.90 -58.17 7.30 13.10 H
Middle 7514.96 -47.75 -13 -34.75 -78.06 -50.90 8.35 11.50 H
3757.48 -53.37 -13 -40.37 -74.35 -60.12 5.85 12.60 V
5636.22 -53.33 -13 -40.33 -77.8 -59.13 7.30 13.10 \%
7514.96 -48.45 -13 -35.45 -78.16 -51.60 8.35 11.50 \%
3814.48 -46.91 -13 -33.91 -68.95 -53.65 5.88 12.62 H
5721.72 -52.78 -13 -39.78 -78.70 -58.59 7.32 13.13 H
Highest 7628.96 -48.49 -13 -35.49 -78.29 -51.65 8.38 11.54 H
3814.48 -54.01 -13 -41.01 -75.2 -60.75 5.88 12.62 V
5721.72 -53.59 -13 -40.59 -78.58 -59.40 7.32 13.13 \%
7628.96 -48.96 -13 -35.96 -78.25 -52.12 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B46 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.68 -50.75 -13 -37.75 -72.30 -57.51 5.82 12.58 H
5551.02 -50.43 -13 -37.43 -76.06 -56.15 7.28 13.00 H
Lowest 7401.36 -47.30 -13 -34.30 -78.30 -50.46 8.32 11.48 H
3700.68 -56.35 -13 -43.35 -77.23 -63.11 5.82 12.58 V
5551.02 -53.45 -13 -40.45 -78.32 -59.17 7.28 13.00 V
7401.36 -48.08 -13 -35.08 -78.37 -51.24 8.32 11.48 V
3755.68 -52.35 -13 -39.35 -74.10 -59.10 5.85 12.60 H
5633.52 -48.79 -13 -35.79 -74.32 -54.59 7.30 13.10 H
Middle 7511.36 -48.17 -13 -35.17 -78.48 -51.32 8.35 11.50 H
3755.68 -56.05 -13 -43.05 -77.03 -62.80 5.85 12.60 V
5633.52 -53.69 -13 -40.69 -78.16 -59.49 7.30 13.10 \%
7511.36 -48.61 -13 -35.61 -78.32 -51.76 8.35 11.50 \%
3810.68 -52.78 -13 -39.78 -74.73 -59.52 5.88 12.62 H
5716.02 -51.03 -13 -38.03 -76.88 -56.84 7.32 13.13 H
Highest 7621.36 -48.40 -13 -35.40 -78.17 -51.56 8.38 11.54 H
3810.68 -54.52 -13 -41.52 -75.6 -61.26 5.88 12.62 V
5716.02 -51.24 -13 -38.24 -76.13 -57.05 7.32 13.13 \%
7621.36 -48.91 -13 -35.91 -78.17 -52.07 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B47 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.18 -50.83 -13 -37.83 -72.38 -57.59 5.82 12.58 H
5551.77 -49.29 -13 -36.29 -74.92 -55.01 7.28 13.00 H
Lowest 7402.36 -47.31 -13 -34.31 -78.31 -50.47 8.32 11.48 H
3701.18 -56.27 -13 -43.27 -77.15 -63.03 5.82 12.58 V
5551.77 -53.20 -13 -40.20 -78.07 -58.92 7.28 13.00 V
7402.36 -47.96 -13 -34.96 -78.25 -51.12 8.32 11.48 V
3751.18 -52.10 -13 -39.10 -73.85 -58.85 5.85 12.60 H
5626.77 -49.72 -13 -36.72 -75.28 -55.52 7.30 13.10 H
Middle 7502 -48.09 -13 -35.09 -78.51 -51.24 8.35 11.50 H
3751.18 -56.01 -13 -43.01 -76.99 -62.76 5.85 12.60 V
5626.77 -53.86 -13 -40.86 -78.56 -59.66 7.30 13.10 \%
7502 -48.55 -13 -35.55 -78.36 -51.70 8.35 11.50 \%
3801.18 -52.34 -13 -39.34 -74.29 -59.08 5.88 12.62 H
5701.77 -50.32 -13 -37.32 -76.17 -56.13 7.32 13.13 H
Highest 7602.36 -48.59 -13 -35.59 -78.32 -51.75 8.38 11.54 H
3801.18 -55.85 -13 -42.85 -76.93 -62.59 5.88 12.62 V
5701.77 -53.56 -13 -40.56 -78.45 -59.37 7.32 13.13 \%
7602.36 -48.88 -13 -35.88 -78.11 -52.04 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B48 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.68 -46.37 -13 -33.37 -67.92 -53.13 5.82 12.58 H
5552.52 -45.40 -13 -32.40 -71.03 -51.12 7.28 13.00 H
Lowest 7403.36 -47.86 -13 -34.86 -78.86 -51.02 8.32 11.48 H
3701.68 -55.48 -13 -42.48 -76.36 -62.24 5.82 12.58 V
5552.52 -49.52 -13 -36.52 -74.39 -55.24 7.28 13.00 V
7403.36 -48.98 -13 -35.98 -79.27 -52.14 8.32 11.48 V
3746.68 -45.85 -13 -32.85 -67.60 -52.60 5.85 12.60 H
5620.02 -46.73 -13 -33.73 -72.29 -52.53 7.30 13.10 H
Middle 7493.36 -47.66 -13 -34.66 -78.08 -50.81 8.35 11.50 H
3746.68 -53.72 -13 -40.72 -74.7 -60.47 5.85 12.60 V
5620.02 -50.65 -13 -37.65 -75.35 -56.45 7.30 13.10 \%
7493.36 -48.48 -13 -35.48 -78.29 -51.63 8.35 11.50 \%
3791.68 -45.90 -13 -32.90 -67.78 -52.64 5.88 12.62 H
5687.52 -52.89 -13 -39.89 -78.66 -58.70 7.32 13.13 H
Highest 7583.36 -48.71 -13 -35.71 -78.56 -51.87 8.38 11.54 H
3791.68 -54.61 -13 -41.61 -75.66 -61.35 5.88 12.62 V
5687.52 -53.83 -13 -40.83 -78.61 -59.64 7.32 13.13 \%
7583.36 -49.33 -13 -36.33 -78.66 -52.49 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B49 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702.18 -46.61 -13 -33.61 -68.16 -53.37 5.82 12.58 H
5553.27 -46.18 -13 -33.18 -71.81 -51.90 7.28 13.00 H
Lowest 7404.36 -47.91 -13 -34.91 -78.91 -51.07 8.32 11.48 H
3702.18 -54.39 -13 -41.39 -75.27 -61.15 5.82 12.58 V
5553.27 -49.03 -13 -36.03 -73.9 -54.75 7.28 13.00 V
7404.36 -48.70 -13 -35.70 -78.99 -51.86 8.32 11.48 V
3742.18 -47.11 -13 -34.11 -68.80 -53.86 5.85 12.60 H
5613.27 -46.10 -13 -33.10 -71.69 -51.90 7.30 13.10 H
Middle 7484.36 -48.48 -13 -35.48 -79.02 -51.63 8.35 11.50 H
3742.18 -54.14 -13 -41.14 -75.1 -60.89 5.85 12.60 V
5613.27 -50.17 -13 -37.17 -75.11 -55.97 7.30 13.10 \%
7484.36 -49.35 -13 -36.35 -79.25 -52.50 8.35 11.50 \%
3782.18 -47.59 -13 -34.59 -69.47 -54.33 5.88 12.62 H
5673.27 -52.91 -13 -39.91 -78.60 -58.72 7.32 13.13 H
Highest 7564.36 -48.74 -13 -35.74 -78.70 -51.90 8.38 11.54 H
3782.18 -54.75 -13 -41.75 -75.8 -61.49 5.88 12.62 V
5673.27 -54.29 -13 -41.29 -78.97 -60.10 7.32 13.13 \%
7564.36 -49.29 -13 -36.29 -78.71 -52.45 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B50 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4 /1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.32 -58.52 -13 -45.52 -77.14 -65.40 5.60 12.48 H
5130.48 -53.29 -13 -40.29 -78.95 -58.97 7.10 12.78 H
Lowest 6840.64 -51.34 -13 -38.34 -79.63 -54.73 8.38 11.77 H
3420.32 -58.80 -13 -45.80 -76.92 -65.68 5.60 12.48 V
5130.48 -54.39 -13 -41.39 -79.27 -60.07 7.10 12.78 V
6840.64 -52.16 -13 -39.16 -79.57 -55.55 8.38 11.77 V
3463.74 -58.04 -13 -45.04 -77.36 -64.89 5.65 12.50 H
5195.61 -53.53 -13 -40.53 -79.33 -59.20 7.13 12.80 H
Middle 6927.48 -51.14 -13 -38.14 -79.34 -54.54 8.40 11.80 H
3463.74 -58.40 -13 -45.40 -77.23 -65.25 5.65 12.50 V
5195.61 -54.49 -13 -41.49 -79.22 -60.16 7.13 12.80 \%
6927.48 -51.74 -13 -38.74 -79.56 -55.14 8.40 11.80 \%
3507.52 -56.37 -13 -43.37 -76.36 -63.21 5.68 12.52 H
5261.28 -54.46 -13 -41.46 -79.11 -60.13 7.15 12.82 H
Highest 7015.04 -50.60 -13 -37.60 -78.94 -54.03 8.42 11.85 H
3507.52 -56.68 -13 -43.68 -76.19 -63.52 5.68 12.52 V
5261.28 -55.57 -13 -42.57 -79.15 -61.24 7.15 12.82 \%
7015.04 -51.02 -13 -38.02 -79.32 -54.45 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B51 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.48 -58.24 -13 -45.24 -76.86 -65.12 5.60 12.48 H
5130.72 -53.59 -13 -40.59 -79.25 -59.27 7.10 12.78 H
Lowest 6840.96 -51.37 -13 -38.37 -79.66 -54.76 8.38 11.77 H
3420.48 -58.71 -13 -45.71 -76.83 -65.59 5.60 12.48 V
5130.72 -54.26 -13 -41.26 -79.14 -59.94 7.10 12.78 V
6840.96 -51.95 -13 -38.95 -79.36 -55.34 8.38 11.77 V
3462.48 -58.06 -13 -45.06 -77.38 -64.91 5.65 12.50 H
5193.72 -53.64 -13 -40.64 -79.44 -59.31 7.13 12.80 H
Middle 6924.96 -51.25 -13 -38.25 -79.45 -54.65 8.40 11.80 H
3462.48 -58.43 -13 -45.43 -77.26 -65.28 5.65 12.50 V
5193.72 -54.40 -13 -41.40 -79.13 -60.07 7.13 12.80 \%
6924.96 -51.47 -13 -38.47 -79.29 -54.87 8.40 11.80 \%
3504.48 -57.19 -13 -44.19 -76.96 -64.03 5.68 12.52 H
5256.72 -54.62 -13 -41.62 -79.13 -60.29 7.15 12.82 H
Highest 7008.96 -50.90 -13 -37.90 -79.03 -54.33 8.42 11.85 H
3504.48 -58.16 -13 -45.16 -77.45 -65.00 5.68 12.52 V
5256.72 -55.72 -13 -42.72 -79.17 -61.39 7.15 12.82 \%
7008.96 -51.27 -13 -38.27 -79.42 -54.70 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B52 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.68 -58.46 -13 -45.46 -77.08 -65.34 5.60 12.48 H
5131.02 -53.69 -13 -40.69 -79.35 -59.37 7.10 12.78 H
Lowest 6841.36 -51.54 -13 -38.54 -79.83 -54.93 8.38 11.77 H
3420.68 -59.02 -13 -46.02 -77.14 -65.90 5.60 12.48 V
5131.02 -54.37 -13 -41.37 -79.25 -60.05 7.10 12.78 V
6841.36 -52.27 -13 -39.27 -79.68 -55.66 8.38 11.77 V
3460.68 -57.71 -13 -44.71 -77.01 -64.56 5.65 12.50 H
5191.02 -53.46 -13 -40.46 -79.26 -59.13 7.13 12.80 H
Middle 6921.36 -50.87 -13 -37.87 -79.09 -54.27 8.40 11.80 H
3460.68 -58.33 -13 -45.33 -77.14 -65.18 5.65 12.50 V
5191.02 -54.42 -13 -41.42 -79.15 -60.09 7.13 12.80 \%
6921.36 -51.66 -13 -38.66 -79.4 -55.06 8.40 11.80 \%
3500.68 -57.01 -13 -44.01 -76.78 -63.85 5.68 12.52 H
5251.02 -54.85 -13 -41.85 -79.36 -60.52 7.15 12.82 H
Highest 7001.36 -51.02 -13 -38.02 -79.15 -54.45 8.42 11.85 H
3500.68 -57.91 -13 -44.91 -77.2 -64.75 5.68 12.52 V
5251.02 -55.90 -13 -42.90 -79.35 -61.57 7.15 12.82 \%
7001.36 -50.97 -13 -37.97 -79.12 -54.40 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B53 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.18 -58.04 -13 -45.04 -76.66 -64.92 5.60 12.48 H
5131.77 -53.33 -13 -40.33 -78.99 -59.01 7.10 12.78 H
Lowest 6842.36 -51.10 -13 -38.10 -79.39 -54.49 8.38 11.77 H
3421.18 -58.47 -13 -45.47 -76.59 -65.35 5.60 12.48 V
5131.77 -54.00 -13 -41.00 -78.88 -59.68 7.10 12.78 V
6842.36 -51.97 -13 -38.97 -79.38 -55.36 8.38 11.77 V
3456.18 -57.41 -13 -44.41 -76.49 -64.26 5.65 12.50 H
5184.27 -53.17 -13 -40.17 -78.93 -58.84 7.13 12.80 H
Middle 6912.36 -50.74 -13 -37.74 -78.96 -54.14 8.40 11.80 H
3456.18 -58.18 -13 -45.18 -76.77 -65.03 5.65 12.50 V
5184.27 -54.16 -13 -41.16 -78.92 -59.83 7.13 12.80 \%
6912.36 -51.45 -13 -38.45 -79.19 -54.85 8.40 11.80 \%
3491.18 -57.16 -13 -44.16 -76.93 -64.00 5.68 12.52 H
5236.77 -54.45 -13 -41.45 -79.39 -60.12 7.15 12.82 H
Highest 6982.36 -51.00 -13 -38.00 -79.15 -54.43 8.42 11.85 H
3491.18 -57.65 -13 -44.65 -76.94 -64.49 5.68 12.52 V
5236.77 -55.55 -13 -42.55 -79.42 -61.22 7.15 12.82 \%
6982.36 -51.01 -13 -38.01 -79.08 -54.44 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B54 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.68 -58.47 -13 -45.47 -77.09 -65.35 5.60 12.48 H
5132.52 -53.85 -13 -40.85 -79.51 -59.53 7.10 12.78 H
Lowest 6843.36 -51.52 -13 -38.52 -79.81 -54.91 8.38 11.77 H
3421.68 -59.19 -13 -46.19 -77.31 -66.07 5.60 12.48 V
5132.52 -54.28 -13 -41.28 -79.16 -59.96 7.10 12.78 V
6843.36 -52.36 -13 -39.36 -79.77 -55.75 8.38 11.77 V
3451.68 -57.72 -13 -44.72 -76.80 -64.57 5.65 12.50 H
5177.52 -53.34 -13 -40.34 -79.10 -59.01 7.13 12.80 H
Middle 6903.36 -51.33 -13 -38.33 -79.57 -54.73 8.40 11.80 H
3451.68 -58.31 -13 -45.31 -76.9 -65.16 5.65 12.50 V
5177.52 -54.03 -13 -41.03 -78.79 -59.70 7.13 12.80 \%
6903.36 -51.57 -13 -38.57 -79.22 -54.97 8.40 11.80 \%
3481.68 -58.00 -13 -45.00 -77.54 -64.84 5.68 12.52 H
5222.52 -54.31 -13 -41.31 -79.68 -59.98 7.15 12.82 H
Highest 6963.36 -51.25 -13 -38.25 -79.42 -54.68 8.42 11.85 H
3481.68 -58.08 -13 -45.08 -77.13 -64.92 5.68 12.52 V
5222.52 -55.39 -13 -42.39 -79.69 -61.06 7.15 12.82 \%
6963.36 -51.31 -13 -38.31 -79.29 -54.74 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B55 of B117
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Report Version
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.18 -58.69 -13 -45.69 -77.31 -65.57 5.60 12.48 H
5133.27 -53.65 -13 -40.65 -79.31 -59.33 7.10 12.78 H
Lowest 6844.36 -51.34 -13 -38.34 -79.63 -54.73 8.38 11.77 H
3422.18 -58.85 -13 -45.85 -76.97 -65.73 5.60 12.48 V
5133.27 -54.22 -13 -41.22 -79.1 -59.90 7.10 12.78 V
6844.36 -52.17 -13 -39.17 -79.58 -55.56 8.38 11.77 V
3447.18 -58.08 -13 -45.08 -77.16 -64.93 5.65 12.50 H
5170.77 -53.56 -13 -40.56 -79.29 -59.23 7.13 12.80 H
Middle 6894.36 -51.54 -13 -38.54 -79.78 -54.94 8.40 11.80 H
3447.18 -58.50 -13 -45.50 -77.09 -65.35 5.65 12.50 V
5170.77 -54.53 -13 -41.53 -79.33 -60.20 7.13 12.80 \%
6894.36 -52.02 -13 -39.02 -79.67 -55.42 8.40 11.80 \%
3472.18 -57.71 -13 -44.71 -77.03 -64.55 5.68 12.52 H
5208.27 -53.71 -13 -40.71 -79.08 -59.38 7.15 12.82 H
Highest 6944.36 -51.11 -13 -38.11 -79.29 -54.54 8.42 11.85 H
3472.18 -58.46 -13 -45.46 -77.29 -65.30 5.68 12.52 V
5208.27 -54.47 -13 -41.47 -78.77 -60.14 7.15 12.82 \%
6944.36 -51.48 -13 -38.48 -79.38 -54.91 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B56 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013
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Report Version
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Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.92 -60.76 -13 -47.76 -74.60 -63.93 4.10 9.42 H
2474.88 -57.96 -13 -44.96 -75.10 -61.54 4.90 10.63 H
Lowest 3299.84 -56.22 -13 -43.22 -75.53 -61.14 5.55 12.62 H
1649.92 -61.15 -13 -48.15 -74.47 -64.32 4.10 9.42 V
2474.88 -58.33 -13 -45.33 -75.27 -61.91 4.90 10.63 V
3299.84 -56.68 -13 -43.68 -75.60 -61.60 5.55 12.62 V
1671.92 -60.01 -13 -47.01 -74.21 -63.18 4.10 9.42 H
2507.88 -58.12 -13 -45.12 -75.22 -61.70 4.90 10.63 H
Middle 3343.84 -56.16 -13 -43.16 -75.37 -61.08 5.55 12.62 H
1671.92 -60.61 -13 -47.61 -74.30 -63.78 4.10 9.42 V
2507.88 -58.20 -13 -45.20 -75.13 -61.78 4.90 10.63 \%
3343.84 -57.32 -13 -44.32 -76.09 -62.24 5.55 12.62 \%
1695.52 -59.94 -13 -46.94 -74.31 -63.11 4.10 9.42 H
2543.28 -58.02 -13 -45.02 -75.14 -61.60 4.90 10.63 H
Highest 3391.04 -57.24 -13 -44.24 -75.63 -62.16 5.55 12.62 H
1695.52 -60.65 -13 -47.65 -74.52 -63.82 4.10 9.42 V
2543.28 -58.30 -13 -45.30 -75.16 -61.88 4.90 10.63 \%
3391.04 -58.04 -13 -45.04 -75.92 -62.96 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B57 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/ 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.48 -60.75 -13 -47.75 -74.59 -63.92 4.10 9.42 H
2472.72 -58.13 -13 -45.13 -75.27 -61.71 4.90 10.63 H
Lowest 3296.96 -56.58 -13 -43.58 -75.89 -61.50 5.55 12.62 H
1648.48 -60.91 -13 -47.91 -74.23 -64.08 4.10 9.42 V
2472.72 -58.10 -13 -45.10 -75.04 -61.68 4.90 10.63 V
3296.96 -56.72 -13 -43.72 -75.64 -61.64 5.55 12.62 V
1670.48 -60.05 -13 -47.05 -74.07 -63.22 4.10 9.42 H
2505.72 -58.06 -13 -45.06 -75.16 -61.64 4.90 10.63 H
Middle 3340.96 -56.76 -13 -43.76 -75.97 -61.68 5.55 12.62 H
1670.48 -60.84 -13 -47.84 -74.35 -64.01 4.10 9.42 V
2505.72 -58.25 -13 -45.25 -75.18 -61.83 4.90 10.63 \%
3340.96 -57.07 -13 -44.07 -75.84 -61.99 5.55 12.62 \%
1692.48 -60.18 -13 -47.18 -74.55 -63.35 4.10 9.42 H
2538.72 -58.16 -13 -45.16 -75.27 -61.74 4.90 10.63 H
Highest 3384.96 -57.29 -13 -44.29 -75.96 -62.21 5.55 12.62 H
1692.48 -60.44 -13 -47.44 -74.31 -63.61 4.10 9.42 V
2538.72 -58.42 -13 -45.42 -75.27 -62.00 4.90 10.63 \%
3384.96 -57.79 -13 -44.79 -75.98 -62.71 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B58 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.68 -60.58 -13 -47.58 -74.42 -63.75 4.10 9.42 H
2473.02 -58.28 -13 -45.28 -75.42 -61.86 4.90 10.63 H
Lowest 3297.36 -56.58 -13 -43.58 -75.89 -61.50 5.55 12.62 H
1648.68 -61.16 -13 -48.16 -74.48 -64.33 4.10 9.42 V
2473.02 -58.20 -13 -45.20 -75.14 -61.78 4.90 10.63 V
3297.36 -57.18 -13 -44.18 -76.10 -62.10 5.55 12.62 V
1668.68 -60.12 -13 -47.12 -74.14 -63.29 4.10 9.42 H
2503.02 -58.17 -13 -45.17 -75.28 -61.75 4.90 10.63 H
Middle 3337.36 -56.69 -13 -43.69 -75.94 -61.61 5.55 12.62 H
1668.68 -60.15 -13 -47.15 -73.66 -63.32 4.10 9.42 V
2503.02 -58.47 -13 -45.47 -75.40 -62.05 4.90 10.63 \%
3337.36 -57.21 -13 -44.21 -76.04 -62.13 5.55 12.62 \%
1688.68 -60.31 -13 -47.31 -74.68 -63.48 4.10 9.42 H
2533.02 -58.17 -13 -45.17 -75.28 -61.75 4.90 10.63 H
Highest 3377.36 -57.12 -13 -44.12 -75.78 -62.04 5.55 12.62 H
1688.68 -60.68 -13 -47.68 -74.55 -63.85 4.10 9.42 V
2533.02 -58.46 -13 -45.46 -75.36 -62.04 4.90 10.63 \%
3377.36 -57.57 -13 -44.57 -75.75 -62.49 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B59 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 5/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.18 -60.40 -13 -47.40 -74.24 -63.57 4.10 9.42 H
2473.77 -58.05 -13 -45.05 -75.19 -61.63 4.90 10.63 H
Lowest 3298.36 -56.40 -13 -43.40 -75.71 -61.32 5.55 12.62 H
1649.18 -60.94 -13 -47.94 -74.26 -64.11 4.10 9.42 V
2473.77 -58.10 -13 -45.10 -75.04 -61.68 4.90 10.63 V
3298.36 -56.89 -13 -43.89 -75.81 -61.81 5.55 12.62 V
1664.18 -60.41 -13 -47.41 -74.43 -63.58 4.10 9.42 H
2496.27 -58.21 -13 -45.21 -75.32 -61.79 4.90 10.63 H
Middle 3328.36 -56.46 -13 -43.46 -75.70 -61.38 5.55 12.62 H
1664.18 -60.88 -13 -47.88 -74.39 -64.05 4.10 9.42 V
2496.27 -58.23 -13 -45.23 -75.16 -61.81 4.90 10.63 \%
3328.36 -57.15 -13 -44.15 -75.97 -62.07 5.55 12.62 \%
1679.18 -59.97 -13 -46.97 -74.19 -63.14 4.10 9.42 H
2518.77 -57.85 -13 -44.85 -74.96 -61.43 4.90 10.63 H
Highest 3358.36 -56.74 -13 -43.74 -75.67 -61.66 5.55 12.62 H
1679.18 -60.70 -13 -47.70 -74.41 -63.87 4.10 9.42 V
2518.77 -58.48 -13 -45.48 -75.42 -62.06 4.90 10.63 \%
3358.36 -57.00 -13 -44.00 -75.46 -61.92 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B60 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12/ 1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -59.60 -13 -46.60 -74.09 -62.83 3.98 9.36 H
2100 -57.89 -13 -44.89 -75.96 -61.44 4.85 10.55 H
Lowest 2800 -57.65 -13 -44.65 -75.47 -62.58 5.50 12.58 H
1400 -59.69 -13 -46.69 -73.85 -62.92 3.98 9.36 V
2100 -58.14 -13 -45.14 -75.88 -61.69 4.85 10.55 V
2800 -58.42 -13 -45.42 -75.91 -63.35 5.50 12.58 V
1413.74 -58.80 -13 -45.80 -73.29 -62.05 4.00 9.40 H
2120.61 -56.96 -13 -43.96 -75.15 -60.53 4.88 10.60 H
Middle 2827.48 -57.34 -13 -44.34 -75.22 -62.27 5.52 12.60 H
1413.74 -59.44 -13 -46.44 -73.60 -62.69 4.00 9.40 V
2120.61 -57.40 -13 -44.40 -75.28 -60.97 4.88 10.60 \%
2827.48 -57.88 -13 -44.88 -75.43 -62.81 5.52 12.60 \%
1432 -59.48 -13 -46.48 -73.87 -62.65 4.10 9.42 H
2148 -57.83 -13 -44.83 -76.26 -61.41 4.90 10.63 H
Highest 2864 -57.95 -13 -44.95 -76.00 -62.87 5.55 12.62 H
1432 -59.77 -13 -46.77 -73.82 -62.94 4.10 9.42 V
2148 -58.16 -13 -45.16 -76.33 -61.74 4.90 10.63 \%
2864 -58.22 -13 -45.22 -75.90 -63.14 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B61 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -59.33 -13 -46.33 -73.82 -62.56 3.98 9.36 H
2100 -57.10 -13 -44.10 -75.17 -60.65 4.85 10.55 H
Lowest 2800 -58.17 -13 -45.17 -75.99 -63.10 5.50 12.58 H
1400 -59.60 -13 -46.60 -73.76 -62.83 3.98 9.36 V
2100 -58.01 -13 -45.01 -75.75 -61.56 4.85 10.55 V
2800 -58.30 -13 -45.30 -75.79 -63.23 5.50 12.58 V
1412.3 -58.68 -13 -45.68 -73.17 -61.93 4.00 9.40 H
2118.45 -57.35 -13 -44.35 -75.54 -60.92 4.88 10.60 H
Middle 2824.6 -57.66 -13 -44.66 -75.54 -62.59 5.52 12.60 H
1412.3 -58.66 -13 -45.66 -72.82 -61.91 4.00 9.40 V
2118.45 -57.06 -13 -44.06 -74.94 -60.63 4.88 10.60 \%
2824.6 -57.62 -13 -44.62 -75.17 -62.55 5.52 12.60 \%
1424 -58.28 -13 -45.28 -72.67 -61.45 4.10 9.42 H
2136 -57.61 -13 -44.61 -75.91 -61.19 4.90 10.63 H
Highest 2848 -58.04 -13 -45.04 -76.03 -62.96 5.55 12.62 H
1424 -56.40 -13 -43.40 -70.45 -59.57 4.10 9.42 V
2136 -58.12 -13 -45.12 -76.14 -61.70 4.90 10.63 \%
2848 -58.29 -13 -45.29 -75.92 -63.21 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B62 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398.5 -59.39 -13 -46.39 -73.75 -62.62 3.98 9.36 H
2097.75 -57.39 -13 -44.39 -75.46 -60.94 4.85 10.55 H
Lowest 2797 -58.08 -13 -45.08 -75.89 -63.01 5.50 12.58 H
1398.5 -59.35 -13 -46.35 -73.40 -62.58 3.98 9.36 \%
2097.75 -57.74 -13 -44.74 -75.48 -61.29 4.85 10.55 V
2797 -58.31 -13 -45.31 -75.79 -63.24 5.50 12.58 V
1410.5 -59.06 -13 -46.06 -73.55 -62.31 4.00 9.40 H
2115.75 -57.05 -13 -44.05 -75.24 -60.62 4.88 10.60 H
Middle 2821 -57.74 -13 -44.74 -75.61 -62.67 5.52 12.60 H
1410.5 -59.23 -13 -46.23 -73.39 -62.48 4.00 9.40 \%
2115.75 -57.72 -13 -44.72 -75.60 -61.29 4.88 10.60 \%
2821 -58.01 -13 -45.01 -75.55 -62.94 5.52 12.60 \%
1422.5 -59.31 -13 -46.31 -73.70 -62.48 4.10 9.42 H
2133.75 -57.32 -13 -44.32 -75.63 -60.90 4.90 10.63 H
Highest 2845 -57.94 -13 -44.94 -75.93 -62.86 5.55 12.62 H
1422.5 -59.34 -13 -46.34 -73.39 -62.51 4.10 9.42 \%
2133.75 -57.76 -13 -44.76 -75.79 -61.34 4.90 10.63 \%
2845 -58.43 -13 -45.43 -76.06 -63.35 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B63 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 12 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1399 -59.15 -13 -46.15 -73.51 -62.38 3.98 9.36 H
2098.5 -57.34 -13 -44.34 -75.41 -60.89 4.85 10.55 H
Lowest 2798 -57.73 -13 -44.73 -75.55 -62.66 5.50 12.58 H
1399 -59.51 -13 -46.51 -73.56 -62.74 3.98 9.36 V
2098.5 -57.78 -13 -44.78 -75.52 -61.33 4.85 10.55 V
2798 -58.14 -13 -45.14 -75.63 -63.07 5.50 12.58 V
1406 -58.90 -13 -45.90 -73.39 -62.15 4.00 9.40 H
2109 -57.22 -13 -44.22 -75.29 -60.79 4.88 10.60 H
Middle 2812 -57.57 -13 -44.57 -75.44 -62.50 5.52 12.60 H
1406 -59.54 -13 -46.54 -73.70 -62.79 4.00 9.40 V
2109 -57.87 -13 -44.87 -75.61 -61.44 4.88 10.60 \%
2812 -57.83 -13 -44.83 -75.37 -62.76 5.52 12.60 \%
1413 -58.61 -13 -45.61 -73.10 -61.78 4.10 9.42 H
2119.5 -57.16 -13 -44.16 -75.35 -60.74 4.90 10.63 H
Highest 2826 -57.60 -13 -44.60 -75.48 -62.52 5.55 12.62 H
1413 -59.32 -13 -46.32 -73.48 -62.49 4.10 9.42 V
2119.5 -57.24 -13 -44.24 -75.12 -60.82 4.90 10.63 \%
2826 -57.97 -13 -44.97 -75.52 -62.89 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
15545 | -62.18 -13 49.18 | .73.15 -65.41 3.98 9.36 H
2331.75 -63.94 -13 -50.94 -79.20 -67.49 4.85 10.55 H
3109 -62.93 -13 -49.93 -80.18 -67.86 5.50 12.58 H
Lowest
1554.5 | -61.89 -13 4889 | 7236 | -65.12 3.98 9.36 v
2331.75 -64.00 -13 -51.00 -79.28 -67.55 4.85 10.55 \%
3109 -62.83 -13 -49.83 -79.93 -67.76 5.50 12.58 \%
1559.5 | -98.79 -40 1879 | 7101 | -64.19 4.00 9.40 H
2339.25 -63.98 -13 -50.98 -79.19 -67.55 4.88 10.60 H
. 3119 -62.77 -13 -49.77 -80.03 -67.70 5.52 12.60 H
Middle
1559.5 | -57.99 -40 1799 | 7061 | -63.39 4.00 9.40 v
2339.25 -64.09 -13 -51.09 -79.35 -67.66 4.88 10.60 V
3119 -62.90 -13 -49.90 -80.09 -67.83 5.52 12.60 V
1559.5 -59.63 -40 -19.63 -72.19 -64.95 4.10 9.42 H
2339.25 -64.04 -13 -51.04 -79.36 -67.62 4.90 10.63 H
Highest 3119 -62.71 -13 -49.71 -79.96 -67.63 5.55 12.62 H
1559.5 -59.57 -40 -19.57 -72.19 -64.89 4.10 9.42 V
2339.25 -64.10 -13 -51.10 -79.36 -67.68 4.90 10.63 V
3119 -62.77 -13 -49.77 -79.96 -67.69 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna L
Channel Fr(elt\q/ll:_'ezn)cy ((IjEBRrI: ) (:Iénr:) Limit Reading Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1559.5 -58.58 -40 -18.58 -71.70 -63.98 4.00 9.40 H
2339.25 -64.11 -13 -51.11 -79.32 -67.68 4.88 10.60 H
Middle 3119 -62.83 -13 -49.83 -80.09 -67.76 5.52 12.60 H
1559.5 -57.90 -40 -17.90 -70.52 -63.30 4.00 9.40 V
2339.25 -64.12 -13 -51.12 -79.38 -67.69 4.88 10.60 V
3119 -62.52 -13 -49.52 -79.71 -67.45 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 17 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408.68 -56.99 -13 -43.99 -71.48 -60.22 3.98 9.36 H
2113.02 -57.18 -13 -44.18 -75.24 -60.73 4.85 10.55 H
Lowest 2817.36 -58.00 -13 -45.00 -75.87 -62.93 5.50 12.58 H
1408.68 -58.92 -13 -45.92 -73.08 -62.15 3.98 9.36 V
2113.02 -57.85 -13 -44.85 -75.58 -61.40 4.85 10.55 V
2817.36 -58.23 -13 -45.23 -75.77 -63.16 5.50 12.58 V
1415.68 -55.77 -13 -42.77 -70.26 -59.02 4.00 9.40 H
2123.58 -57.84 -13 -44.84 -76.03 -61.41 4.88 10.60 H
Middle 2831.36 -57.95 -13 -44.95 -75.89 -62.88 5.52 12.60 H
1415.68 -58.22 -13 -45.22 -72.38 -61.47 4.00 9.40 V
2123.58 -57.73 -13 -44.73 -75.61 -61.30 4.88 10.60 \%
2831.36 -58.49 -13 -45.49 -76.08 -63.42 5.52 12.60 \%
1422.68 -56.18 -13 -43.18 -70.57 -59.35 4.10 9.42 H
2134.02 -57.53 -13 -44.53 -75.84 -61.11 4.90 10.63 H
Highest 2845.36 -58.00 -13 -45.00 -75.99 -62.92 5.55 12.62 H
1422.68 -58.90 -13 -45.90 -72.95 -62.07 4.10 9.42 V
2134.02 -57.62 -13 -44.62 -75.65 -61.20 4.90 10.63 \%
2845.36 -58.70 -13 -45.70 -76.33 -63.62 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 17 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1409.18 -55.06 -13 -42.06 -69.55 -58.29 3.98 9.36 H
2113.77 -57.11 -13 -44.11 -75.30 -60.66 4.85 10.55 H
Lowest 2818.36 -57.84 -13 -44.84 -75.71 -62.77 5.50 12.58 H
1409.18 -56.59 -13 -43.59 -70.75 -59.82 3.98 9.36 V
2113.77 -57.58 -13 -44.58 -75.46 -61.13 4.85 10.55 V
2818.36 -58.38 -13 -45.38 -75.92 -63.31 5.50 12.58 V
1411.18 -54.74 -13 -41.74 -69.23 -57.99 4.00 9.40 H
2116.77 -56.70 -13 -43.70 -74.89 -60.27 4.88 10.60 H
Middle 2822.36 -58.04 -13 -45.04 -75.91 -62.97 5.52 12.60 H
1411.18 -58.66 -13 -45.66 -72.82 -61.91 4.00 9.40 V
2116.77 -57.70 -13 -44.70 -75.58 -61.27 4.88 10.60 \%
2822.36 -58.37 -13 -45.37 -75.91 -63.30 5.52 12.60 \%
1413.18 -55.34 -13 -42.34 -69.83 -58.51 4.10 9.42 H
2119.77 -56.35 -13 -43.35 -74.54 -59.93 4.90 10.63 H
Highest 2826.36 -57.97 -13 -44.97 -75.85 -62.89 5.55 12.62 H
1413.18 -58.07 -13 -45.07 -72.23 -61.24 4.10 9.42 V
2119.77 -57.52 -13 -44.52 -75.40 -61.10 4.90 10.63 \%
2826.36 -58.31 -13 -45.31 -75.86 -63.23 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B67 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.14 -57.80 -13 -44.80 -76.22 -64.56 5.82 12.58 H
5550.21 -58.08 -13 -45.08 -80.49 -63.80 7.28 13.00 H
Lowest 7400.28 -53.55 -13 -40.55 -81.97 -56.71 8.32 11.48 H
3700.14 -58.37 -13 -45.37 -76.82 -65.13 5.82 12.58 V
5550.21 -57.65 -13 -44.65 -80.26 -63.37 7.28 13.00 V
7400.28 -53.82 -13 -40.82 -81.9 -56.98 8.32 11.48 V
3763.74 -58.69 -13 -45.69 -77.21 -65.44 5.85 12.60 H
5645.61 -56.93 -13 -43.93 -79.10 -62.73 7.30 13.10 H
Middle 7527.48 -53.94 -13 -40.94 -81.71 -57.09 8.35 11.50 H
3763.74 -58.42 -13 -45.42 -76.98 -65.17 5.85 12.60 V
5645.61 -56.10 -13 -43.10 -78.67 -61.90 7.30 13.10 \%
7527.48 -54.24 -13 -41.24 -81.82 -57.39 8.35 11.50 \%
3827.34 -59.07 -13 -46.07 -77.70 -65.81 5.88 12.62 H
5741.01 -58.94 -13 -45.94 -81.51 -64.75 7.32 13.13 H
Highest 7654.68 -53.58 -13 -40.58 -81.10 -56.74 8.38 11.54 H
3827.34 -58.46 -13 -45.46 -77.15 -65.20 5.88 12.62 V
5741.01 -58.50 -13 -45.50 -81.4 -64.31 7.32 13.13 \%
7654.68 -54.09 -13 -41.09 -81.46 -57.25 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B68 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.3 -58.05 -13 -45.05 -76.47 -64.81 5.82 12.58 H
5550.45 -56.83 -13 -43.83 -79.24 -62.55 7.28 13.00 H
Lowest 7400.6 -53.36 -13 -40.36 -81.71 -56.52 8.32 11.48 H
3700.3 -57.91 -13 -44.91 -76.36 -64.67 5.82 12.58 V
5550.45 -56.83 -13 -43.83 -79.44 -62.55 7.28 13.00 V
7400.6 -53.63 -13 -40.63 -81.66 -56.79 8.32 11.48 V
3762.3 -58.90 -13 -45.90 -77.40 -65.65 5.85 12.60 H
5643.45 -55.32 -13 -42.32 -77.49 -61.12 7.30 13.10 H
Middle 7524.6 -53.64 -13 -40.64 -81.41 -56.79 8.35 11.50 H
3762.3 -58.66 -13 -45.66 -77.2 -65.41 5.85 12.60 V
5643.45 -54.80 -13 -41.80 -77.37 -60.60 7.30 13.10 \%
7524.6 -53.88 -13 -40.88 -81.46 -57.03 8.35 11.50 \%
3824.3 -58.45 -13 -45.45 -77.08 -65.19 5.88 12.62 H
5736.45 -57.94 -13 -44.94 -80.51 -63.75 7.32 13.13 H
Highest 7648.6 -53.93 -13 -40.93 -81.45 -57.09 8.38 11.54 H
3824.3 -59.01 -13 -46.01 -77.7 -65.75 5.88 12.62 V
5736.45 -57.85 -13 -44.85 -80.75 -63.66 7.32 13.13 \%
7648.6 -53.91 -13 -40.91 -81.28 -57.07 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.5 -57.66 -13 -44.66 -76.08 -64.42 5.82 12.58 H
5550.75 -56.20 -13 -43.20 -78.61 -61.92 7.28 13.00 H
Lowest 7401 -53.23 -13 -40.23 -81.58 -56.39 8.32 11.48 H
3700.5 -57.04 -13 -44.04 -75.49 -63.80 5.82 12.58 V
5550.75 -57.09 -13 -44.09 -79.7 -62.81 7.28 13.00 V
7401 -53.81 -13 -40.81 -81.84 -56.97 8.32 11.48 V
3760.5 -59.51 -13 -46.51 -78.01 -66.26 5.85 12.60 H
5640.75 -55.88 -13 -42.88 -78.05 -61.68 7.30 13.10 H
Middle 7521 -53.89 -13 -40.89 -81.66 -57.04 8.35 11.50 H
3760.5 -59.39 -13 -46.39 -77.93 -66.14 5.85 12.60 V
5640.75 -54.99 -13 -41.99 -77.56 -60.79 7.30 13.10 \%
7521 -54.19 -13 -41.19 -81.77 -57.34 8.35 11.50 \%
3820.5 -58.69 -13 -45.69 -77.32 -65.43 5.88 12.62 H
5730.75 -57.57 -13 -44.57 -80.08 -63.38 7.32 13.13 H
Highest 7641 -53.43 -13 -40.43 -80.95 -56.59 8.38 11.54 H
3820.5 -58.59 -13 -45.59 -77.28 -65.33 5.88 12.62 V
5730.75 -57.09 -13 -44.09 -79.93 -62.90 7.32 13.13 \%
7641 -54.16 -13 -41.16 -81.53 -57.32 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701 -58.28 -13 -45.28 -76.70 -65.04 5.82 12.58 H
5551.5 -57.48 -13 -44.48 -79.89 -63.20 7.28 13.00 H
Lowest 7402 -53.37 -13 -40.37 -81.72 -56.53 8.32 11.48 H
3701 -58.32 -13 -45.32 -76.77 -65.08 5.82 12.58 V
5551.5 -57.04 -13 -44.04 -79.65 -62.76 7.28 13.00 V
7402 -53.82 -13 -40.82 -81.85 -56.98 8.32 11.48 V
3756 -59.62 -13 -46.62 -78.12 -66.37 5.85 12.60 H
5634 -55.57 -13 -42.57 -77.74 -61.37 7.30 13.10 H
Middle 7512 -53.48 -13 -40.48 -81.32 -56.63 8.35 11.50 H
3756 -59.04 -13 -46.04 -77.58 -65.79 5.85 12.60 V
5634 -55.84 -13 -42.84 -78.41 -61.64 7.30 13.10 \%
7512 -53.80 -13 -40.80 -81.42 -56.95 8.35 11.50 \%
3811 -57.64 -13 -44.64 -76.22 -64.38 5.88 12.62 H
5716.5 -58.49 -13 -45.49 -80.93 -64.30 7.32 13.13 H
Highest 7622 -54.01 -13 -41.01 -81.52 -57.17 8.38 11.54 H
3811 -57.07 -13 -44.07 -75.69 -63.81 5.88 12.62 V
5716.5 -57.95 -13 -44.95 -80.74 -63.76 7.32 13.13 \%
7622 -54.07 -13 -41.07 -81.44 -57.23 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.5 -58.34 -13 -45.34 -76.76 -65.10 5.82 12.58 H
5552.25 -57.42 -13 -44.42 -79.83 -63.14 7.28 13.00 H
Lowest 7403 -53.24 -13 -40.24 -81.56 -56.40 8.32 11.48 H
3701.5 -58.12 -13 -45.12 -76.57 -64.88 5.82 12.58 V
5552.25 -57.86 -13 -44.86 -80.47 -63.58 7.28 13.00 V
7403 -53.73 -13 -40.73 -81.73 -56.89 8.32 11.48 V
3751.5 -58.30 -13 -45.30 -76.80 -65.05 5.85 12.60 H
5627.25 -55.04 -13 -42.04 -77.39 -60.84 7.30 13.10 H
Middle 7503 -53.68 -13 -40.68 -81.53 -56.83 8.35 11.50 H
3751.5 -59.12 -13 -46.12 -77.66 -65.87 5.85 12.60 V
5627.25 -55.02 -13 -42.02 -77.64 -60.82 7.30 13.10 \%
7503 -54.13 -13 -41.13 -81.76 -57.28 8.35 11.50 \%
3801.5 -56.89 -13 -43.89 -75.47 -63.63 5.88 12.62 H
5702.25 -57.59 -13 -44.59 -80.03 -63.40 7.32 13.13 H
Highest 7603 -54.07 -13 -41.07 -81.57 -57.23 8.38 11.54 H
3801.5 -57.03 -13 -44.03 -75.65 -63.77 5.88 12.62 V
5702.25 -57.23 -13 -44.23 -80.02 -63.04 7.32 13.13 \%
7603 -54.12 -13 -41.12 -81.49 -57.28 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 25/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -58.98 -13 -45.98 -77.40 -65.74 5.82 12.58 H
5553 -57.80 -13 -44.80 -80.21 -63.52 7.28 13.00 H
Lowest 7404 -53.41 -13 -40.41 -81.73 -56.57 8.32 11.48 H
3702 -57.50 -13 -44.50 -75.95 -64.26 5.82 12.58 V
5553 -58.05 -13 -45.05 -80.66 -63.77 7.28 13.00 V
7404 -53.48 -13 -40.48 -81.48 -56.64 8.32 11.48 V
3747 -58.31 -13 -45.31 -76.81 -65.06 5.85 12.60 H
5620.5 -55.13 -13 -42.13 -77.48 -60.93 7.30 13.10 H
Middle 7494 -53.70 -13 -40.70 -81.62 -56.85 8.35 11.50 H
3747 -59.07 -13 -46.07 -77.61 -65.82 5.85 12.60 V
5620.5 -55.35 -13 -42.35 -77.97 -61.15 7.30 13.10 \%
7494 -53.97 -13 -40.97 -81.65 -57.12 8.35 11.50 \%
3792 -56.74 -13 -43.74 -75.29 -63.48 5.88 12.62 H
5688 -58.62 -13 -45.62 -80.99 -64.43 7.32 13.13 H
Highest 7584 -54.06 -13 -41.06 -81.63 -57.22 8.38 11.54 H
3792 -56.96 -13 -43.96 -75.55 -63.70 5.88 12.62 V
5688 -57.86 -13 -44.86 -80.59 -63.67 7.32 13.13 \%
7584 -54.23 -13 -41.23 -81.65 -57.39 8.38 11.54 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B73 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 1.4MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.14 -61.05 -13 -48.05 -74.89 -64.22 4.10 9.42 H
2472.21 -59.33 -13 -46.33 -76.47 -62.91 4.90 10.63 H
Lowest 3296.28 -57.84 -13 -44.84 -77.15 -62.76 5.55 12.62 H
1648.14 -61.39 -13 -48.39 -74.71 -64.56 4.10 9.42 V
2472.21 -59.65 -13 -46.65 -76.59 -63.23 4.90 10.63 V
3296.28 -58.14 -13 -45.14 -77.06 -63.06 5.55 12.62 V
1671.74 -61.06 -13 -48.06 -75.26 -64.23 4.10 9.42 H
2507.61 -58.73 -13 -45.73 -75.83 -62.31 4.90 10.63 H
Middle 3343.48 -57.86 -13 -44.86 -77.07 -62.78 5.55 12.62 H
1671.74 -61.45 -13 -48.45 -75.14 -64.62 4.10 9.42 V
2507.61 -59.24 -13 -46.24 -76.17 -62.82 4.90 10.63 \%
3343.48 -58.11 -13 -45.11 -76.88 -63.03 5.55 12.62 \%
1695.34 -60.96 -13 -47.96 -75.33 -64.13 4.10 9.42 H
2543.01 -59.43 -13 -46.43 -76.55 -63.01 4.90 10.63 H
Highest 3390.68 -58.82 -13 -45.82 -77.21 -63.74 5.55 12.62 H
1695.34 -61.33 -13 -48.33 -75.20 -64.50 4.10 9.42 V
2543.01 -58.05 -13 -45.05 -74.91 -61.63 4.90 10.63 \%
3390.68 -58.59 -13 -45.59 -76.47 -63.51 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.3 -61.13 -13 -48.13 -74.97 -64.30 4.10 9.42 H
2472.45 -59.53 -13 -46.53 -76.67 -63.11 4.90 10.63 H
Lowest 3296.6 -57.88 -13 -44.88 -77.19 -62.80 5.55 12.62 H
1648.3 -62.18 -13 -49.18 -75.50 -65.35 4.10 9.42 \%
2472.45 -59.63 -13 -46.63 -76.57 -63.21 4.90 10.63 V
3296.6 -58.20 -13 -45.20 -77.12 -63.12 5.55 12.62 V
1670.3 -60.92 -13 -47.92 -74.94 -64.09 4.10 9.42 H
2505.45 -59.35 -13 -46.35 -76.45 -62.93 4.90 10.63 H
Middle 3340.6 -57.89 -13 -44.89 -77.10 -62.81 5.55 12.62 H
1670.3 -61.61 -13 -48.61 -75.12 -64.78 4.10 9.42 \%
2505.45 -59.45 -13 -46.45 -76.38 -63.03 4.90 10.63 \%
3340.6 -58.40 -13 -45.40 -77.17 -63.32 5.55 12.62 \%
1692.3 -60.84 -13 -47.84 -75.21 -64.01 4.10 9.42 H
2538.45 -59.55 -13 -46.55 -76.66 -63.13 4.90 10.63 H
Highest 3384.6 -58.61 -13 -45.61 -77.28 -63.53 5.55 12.62 H
1692.3 -61.59 -13 -48.59 -75.46 -64.76 4.10 9.42 \%
2538.45 -59.19 -13 -46.19 -76.09 -62.77 4.90 10.63 \%
3384.6 -59.07 -13 -46.07 -77.26 -63.99 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.5 -61.06 -13 -48.06 -74.90 -64.23 4.10 9.42 H
2472.75 -59.04 -13 -46.04 -76.18 -62.62 4.90 10.63 H
Lowest 3297 -57.42 -13 -44.42 -76.73 -62.34 5.55 12.62 H
1648.5 -61.83 -13 -48.83 -75.15 -65.00 4.10 9.42 V
2472.75 -59.29 -13 -46.29 -76.23 -62.87 4.90 10.63 V
3297 -57.89 -13 -44.89 -76.81 -62.81 5.55 12.62 V
1668.5 -60.68 -13 -47.68 -74.70 -63.85 4.10 9.42 H
2502.75 -59.28 -13 -46.28 -76.39 -62.86 4.90 10.63 H
Middle 3337 -57.95 -13 -44.95 -77.20 -62.87 5.55 12.62 H
1668.5 -61.40 -13 -48.40 -74.91 -64.57 4.10 9.42 V
2502.75 -59.44 -13 -46.44 -76.37 -63.02 4.90 10.63 \%
3337 -58.38 -13 -45.38 -77.21 -63.30 5.55 12.62 \%
1688.5 -61.12 -13 -48.12 -75.34 -64.29 4.10 9.42 H
2532.75 -59.60 -13 -46.60 -76.71 -63.18 4.90 10.63 H
Highest 3377 -58.42 -13 -45.42 -77.08 -63.34 5.55 12.62 H
1688.5 -61.50 -13 -48.50 -75.21 -64.67 4.10 9.42 V
2532.75 -59.70 -13 -46.70 -76.60 -63.28 4.90 10.63 \%
3377 -59.07 -13 -46.07 -77.25 -63.99 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649 -61.18 -13 -48.18 -75.02 -64.35 4.10 9.42 H
2473.5 -59.49 -13 -46.49 -76.63 -63.07 4.90 10.63 H
Lowest 3298 -57.86 -13 -44.86 -77.17 -62.78 5.55 12.62 H
1649 -61.89 -13 -48.89 -75.21 -65.06 4.10 9.42 V
2473.5 -59.34 -13 -46.34 -76.28 -62.92 4.90 10.63 V
3298 -58.16 -13 -45.16 -77.08 -63.08 5.55 12.62 V
1664 -61.13 -13 -48.13 -75.15 -64.30 4.10 9.42 H
2496 -59.58 -13 -46.58 -76.69 -63.16 4.90 10.63 H
Middle 3328 -58.07 -13 -45.07 -77.31 -62.99 5.55 12.62 H
1664 -61.63 -13 -48.63 -75.14 -64.80 4.10 9.42 V
2496 -59.73 -13 -46.73 -76.66 -63.31 4.90 10.63 \%
3328 -58.61 -13 -45.61 -77.43 -63.53 5.55 12.62 \%
1679 -60.73 -13 -47.73 -74.95 -63.90 4.10 9.42 H
2518.5 -59.24 -13 -46.24 -76.35 -62.82 4.90 10.63 H
Highest 3358 -57.90 -13 -44.90 -76.83 -62.82 5.55 12.62 H
1679 -60.96 -13 -47.96 -74.67 -64.13 4.10 9.42 V
2518.5 -58.99 -13 -45.99 -75.93 -62.57 4.90 10.63 \%
3358 -58.38 -13 -45.38 -76.84 -63.30 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.5 -60.89 -13 -47.89 -74.73 -64.06 4.10 9.42 H
2474.25 -59.11 -13 -46.11 -76.25 -62.69 4.90 10.63 H
Lowest 3299 -57.89 -13 -44.89 -77.20 -62.81 5.55 12.62 H
1649.5 -62.02 -13 -49.02 -75.34 -65.19 4.10 9.42 V
2474.25 -59.42 -13 -46.42 -76.36 -63.00 4.90 10.63 V
3299 -58.28 -13 -45.28 -77.20 -63.20 5.55 12.62 V
1659.5 -61.02 -13 -48.02 -75.04 -64.19 4.10 9.42 H
2489.25 -58.97 -13 -45.97 -76.09 -62.55 4.90 10.63 H
Middle 3319 -57.63 -13 -44.63 -76.92 -62.55 5.55 12.62 H
1659.5 -61.84 -13 -48.84 -75.35 -65.01 4.10 9.42 V
2489.25 -59.69 -13 -46.69 -76.63 -63.27 4.90 10.63 \%
3319 -58.16 -13 -45.16 -77.04 -63.08 5.55 12.62 \%
1669.5 -60.83 -13 -47.83 -74.85 -64.00 4.10 9.42 H
2504.25 -59.26 -13 -46.26 -76.37 -62.84 4.90 10.63 H
Highest 3339 -57.67 -13 -44.67 -76.88 -62.59 5.55 12.62 H
1669.5 -61.50 -13 -48.50 -75.01 -64.67 4.10 9.42 V
2504.25 -59.24 -13 -46.24 -76.17 -62.82 4.90 10.63 \%
3339 -58.26 -13 -45.26 -77.03 -63.18 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.14 -58.25 -13 -45.25 -76.87 -65.13 5.60 12.48 H
5130.21 -54.19 -13 -41.19 -79.85 -59.87 7.10 12.78 H
Lowest 6840.28 -51.63 -13 -38.63 -79.92 -55.02 8.38 11.77 H
3420.14 -58.89 -13 -45.89 -77.01 -65.77 5.60 12.48 V
5130.21 -54.86 -13 -41.86 -79.74 -60.54 7.10 12.78 V
6840.28 -51.77 -13 -38.77 -79.18 -55.16 8.38 11.77 V
3488.74 -57.59 -13 -44.59 -77.14 -64.44 5.65 12.50 H
5233.11 -54.79 -13 -41.79 -79.73 -60.46 7.13 12.80 H
Middle 6977.48 -51.54 -13 -38.54 -79.69 -54.94 8.40 11.80 H
3488.74 -58.33 -13 -45.33 -77.39 -65.18 5.65 12.50 V
5233.11 -55.75 -13 -42.75 -79.62 -61.42 7.13 12.80 \%
6977.48 -51.49 -13 -38.49 -79.56 -54.89 8.40 11.80 \%
3557.34 -56.74 -13 -43.74 -77.20 -63.58 5.68 12.52 H
5336.01 -54.49 -13 -41.49 -79.68 -60.16 7.15 12.82 H
Highest 7114.68 -50.18 -13 -37.18 -79.81 -53.61 8.42 11.85 H
3557.34 -57.13 -13 -44.13 -77.12 -63.97 5.68 12.52 V
5336.01 -55.61 -13 -42.61 -79.73 -61.28 7.15 12.82 \%
7114.68 -50.73 -13 -37.73 -79.93 -54.16 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.3 -58.16 -13 -45.16 -76.78 -65.04 5.60 12.48 H
5130.45 -54.08 -13 -41.08 -79.74 -59.76 7.10 12.78 H
Lowest 6840.6 -51.43 -13 -38.43 -79.72 -54.82 8.38 11.77 H
3420.3 -58.45 -13 -45.45 -76.57 -65.33 5.60 12.48 V
5130.45 -54.96 -13 -41.96 -79.84 -60.64 7.10 12.78 V
6840.6 -51.99 -13 -38.99 -79.4 -55.38 8.38 11.77 V
3487.3 -57.43 -13 -44.43 -76.98 -64.28 5.65 12.50 H
5230.95 -54.98 -13 -41.98 -79.92 -60.65 7.13 12.80 H
Middle 6974.6 -51.57 -13 -38.57 -79.74 -54.97 8.40 11.80 H
3487.3 -57.76 -13 -44.76 -76.82 -64.61 5.65 12.50 V
5230.95 -55.93 -13 -42.93 -79.8 -61.60 7.13 12.80 \%
6974.6 -51.89 -13 -38.89 -79.87 -55.29 8.40 11.80 \%
3554.3 -56.98 -13 -43.98 -77.44 -63.82 5.68 12.52 H
5331.45 -54.56 -13 -41.56 -79.75 -60.23 7.15 12.82 H
Highest 7108.6 -49.95 -13 -36.95 -79.37 -53.38 8.42 11.85 H
3554.3 -57.29 -13 -44.29 -77.28 -64.13 5.68 12.52 V
5331.45 -55.65 -13 -42.65 -79.77 -61.32 7.15 12.82 \%
7108.6 -50.46 -13 -37.46 -79.51 -53.89 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420.5 -58.19 -13 -45.19 -76.81 -65.07 5.60 12.48 H
5130.75 -54.11 -13 -41.11 -79.77 -59.79 7.10 12.78 H
Lowest 6841 -51.52 -13 -38.52 -79.81 -54.91 8.38 11.77 H
3420.5 -58.58 -13 -45.58 -76.7 -65.46 5.60 12.48 V
5130.75 -54.74 -13 -41.74 -79.62 -60.42 7.10 12.78 V
6841 -51.72 -13 -38.72 -79.13 -55.11 8.38 11.77 V
3485.5 -57.78 -13 -44.78 -77.32 -64.63 5.65 12.50 H
5228.25 -55.16 -13 -42.16 -80.10 -60.83 7.13 12.80 H
Middle 6971 -51.45 -13 -38.45 -79.62 -54.85 8.40 11.80 H
3485.5 -58.13 -13 -45.13 -77.18 -64.98 5.65 12.50 V
5228.25 -56.17 -13 -43.17 -80.04 -61.84 7.13 12.80 \%
6971 -51.58 -13 -38.58 -79.56 -54.98 8.40 11.80 \%
3550.5 -56.65 -13 -43.65 -77.11 -63.49 5.68 12.52 H
5325.75 -54.79 -13 -41.79 -79.84 -60.46 7.15 12.82 H
Highest 7101 -50.37 -13 -37.37 -79.79 -53.80 8.42 11.85 H
3550.5 -57.38 -13 -44.38 -77.37 -64.22 5.68 12.52 V
5325.75 -55.80 -13 -42.80 -79.79 -61.47 7.15 12.82 \%
7101 -50.60 -13 -37.60 -79.65 -54.03 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421 -58.12 -13 -45.12 -76.74 -65.00 5.60 12.48 H
5131.5 -53.98 -13 -40.98 -79.64 -59.66 7.10 12.78 H
Lowest 6842 -51.16 -13 -38.16 -79.45 -54.55 8.38 11.77 H
3421 -58.86 -13 -45.86 -76.98 -65.74 5.60 12.48 V
5131.5 -54.86 -13 -41.86 -79.74 -60.54 7.10 12.78 V
6842 -52.10 -13 -39.10 -79.51 -55.49 8.38 11.77 V
3481 -57.75 -13 -44.75 -77.29 -64.60 5.65 12.50 H
5221.5 -54.74 -13 -41.74 -80.11 -60.41 7.13 12.80 H
Middle 6962 -51.76 -13 -38.76 -79.93 -55.16 8.40 11.80 H
3481 -58.04 -13 -45.04 -77.09 -64.89 5.65 12.50 V
5221.5 -55.97 -13 -42.97 -80.27 -61.64 7.13 12.80 \%
6962 -51.85 -13 -38.85 -79.83 -55.25 8.40 11.80 \%
3541 -56.91 -13 -43.91 -77.15 -63.75 5.68 12.52 H
5311.5 -54.79 -13 -41.79 -79.84 -60.46 7.15 12.82 H
Highest 7082 -50.67 -13 -37.67 -79.87 -54.10 8.42 11.85 H
3541 -57.44 -13 -44.44 -77.2 -64.28 5.68 12.52 V
5311.5 -56.04 -13 -43.04 -80.03 -61.71 7.15 12.82 \%
7082 -50.95 -13 -37.95 -79.85 -54.38 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.5 -58.44 -13 -45.44 -77.06 -65.32 5.60 12.48 H
5132.25 -53.77 -13 -40.77 -79.43 -59.45 7.10 12.78 H
Lowest 6843 -51.66 -13 -38.66 -79.95 -55.05 8.38 11.77 H
3421.5 -58.81 -13 -45.81 -76.93 -65.69 5.60 12.48 \%
5132.25 -54.85 -13 -41.85 -79.73 -60.53 7.10 12.78 V
6843 -52.51 -13 -39.51 -79.92 -55.90 8.38 11.77 V
3476.5 -58.02 -13 -45.02 -77.56 -64.87 5.65 12.50 H
5214.75 -54.76 -13 -41.76 -80.13 -60.43 7.13 12.80 H
Middle 6953 -51.64 -13 -38.64 -79.82 -55.04 8.40 11.80 H
3476.5 -58.35 -13 -45.35 -717.4 -65.20 5.65 12.50 \%
5214.75 -55.75 -13 -42.75 -80.05 -61.42 7.13 12.80 \%
6953 -51.53 -13 -38.53 -79.43 -54.93 8.40 11.80 \%
3531.5 -57.19 -13 -44.19 -77.41 -64.03 5.68 12.52 H
5297.25 -54.68 -13 -41.68 -79.60 -60.35 7.15 12.82 H
Highest 7063 -50.68 -13 -37.68 -79.67 -54.11 8.42 11.85 H
3531.5 -57.52 -13 -44.52 -77.26 -64.36 5.68 12.52 \%
5297.25 -55.78 -13 -42.78 -79.63 -61.45 7.15 12.82 \%
7063 -50.93 -13 -37.93 -79.68 -54.36 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422 -58.41 -13 -45.41 -77.03 -65.29 5.60 12.48 H
5133 -53.80 -13 -40.80 -79.46 -59.48 7.10 12.78 H
Lowest 6844 -51.60 -13 -38.60 -79.89 -54.99 8.38 11.77 H
3422 -58.80 -13 -45.80 -76.92 -65.68 5.60 12.48 V
5133 -54.77 -13 -41.77 -79.65 -60.45 7.10 12.78 V
6844 -52.29 -13 -39.29 -79.7 -55.68 8.38 11.77 V
3472 -57.83 -13 -44.83 -77.15 -64.68 5.65 12.50 H
5208 -53.75 -13 -40.75 -79.12 -59.42 7.13 12.80 H
Middle 6944 -51.56 -13 -38.56 -79.74 -54.96 8.40 11.80 H
3472 -58.57 -13 -45.57 -77.4 -65.42 5.65 12.50 V
5208 -54.90 -13 -41.90 -79.2 -60.57 7.13 12.80 \%
6944 -51.95 -13 -38.95 -79.85 -55.35 8.40 11.80 \%
3522 -57.06 -13 -44.06 -77.06 -63.90 5.68 12.52 H
5283 -54.58 -13 -41.58 -79.36 -60.25 7.15 12.82 H
Highest 7044 -50.92 -13 -37.92 -79.69 -54.35 8.42 11.85 H
3522 -57.62 -13 -44.62 -77.14 -64.46 5.68 12.52 V
5283 -55.79 -13 -42.79 -79.51 -61.46 7.15 12.82 \%
7044 -51.04 -13 -38.04 -79.64 -54.47 8.42 11.85 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1326.5 -57.90 -13 -44.90 -71.63 -61.13 3.98 9.36 H
1989.75 -52.76 -13 -39.76 -69.96 -56.31 4.85 10.55 H
Lowest 2653 -57.92 -13 -44.92 -75.23 -62.85 5.50 12.58 H
1326.5 -55.48 -13 -42.48 -69.00 -58.71 3.98 9.36 \%
1989.75 -54.59 -13 -41.59 -71.31 -58.14 4.85 10.55 V
2653 -57.93 -13 -44.93 -74.86 -62.86 5.50 12.58 V
1356.5 -51.42 -13 -38.42 -65.45 -54.67 4.00 9.40 H
2034.75 -54.57 -13 -41.57 -72.15 -58.14 4.88 10.60 H
Middle 2713 -57.90 -13 -44.90 -75.43 -62.83 5.52 12.60 H
1356.5 -56.81 -13 -43.81 -70.58 -60.06 4.00 9.40 \%
2034.75 -55.36 -13 -42.36 -72.52 -58.93 4.88 10.60 \%
2713 -58.26 -13 -45.26 -75.43 -63.19 5.52 12.60 \%
1386.5 -51.64 -13 -38.64 -65.97 -54.81 4.10 9.42 H
2079.75 -53.18 -13 -40.18 -71.13 -56.76 4.90 10.63 H
Highest 2773 -57.67 -13 -44.67 -75.38 -62.59 5.55 12.62 H
1386.5 -58.20 -13 -45.20 -72.22 -61.37 4.10 9.42 \%
2079.75 -57.12 -13 -44.12 -74.72 -60.70 4.90 10.63 \%
2773 -57.63 -13 -44.63 -75.00 -62.55 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327 -57.98 -13 -44.98 -71.71 -61.21 3.98 9.36 H
1990.5 -53.25 -13 -40.25 -70.45 -56.80 4.85 10.55 H
Lowest 2654 -57.92 -13 -44.92 -75.23 -62.85 5.50 12.58 H
1327 -57.96 -13 -44.96 -71.48 -61.19 3.98 9.36 \%
1990.5 -55.63 -13 -42.63 -72.35 -59.18 4.85 10.55 V
2654 -58.21 -13 -45.21 -75.14 -63.14 5.50 12.58 V
1352 -57.98 -13 -44.98 -72.01 -61.23 4.00 9.40 H
2028 -54.95 -13 -41.95 -72.42 -58.52 4.88 10.60 H
Middle 2704 -57.96 -13 -44.96 -75.44 -62.89 5.52 12.60 H
1352 -58.24 -13 -45.24 -72.01 -61.49 4.00 9.40 \%
2028 -51.53 -13 -38.53 -68.55 -55.10 4.88 10.60 \%
2704 -58.49 -13 -45.49 -75.60 -63.42 5.52 12.60 \%
1377 -56.16 -13 -43.16 -70.35 -59.33 4.10 9.42 H
2064 -55.16 -13 -42.16 -72.99 -58.74 4.90 10.63 H
Highest 2754 -57.50 -13 -44.50 -75.16 -62.42 5.55 12.62 H
1377 -58.06 -13 -45.06 -71.97 -61.23 4.10 9.42 \%
2064 -55.31 -13 -42.31 -72.76 -58.89 4.90 10.63 \%
2754 -57.97 -13 -44.97 -75.28 -62.89 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1327.5 -57.52 -13 -44.52 -71.25 -60.75 3.98 9.36 H
1991.25 -52.55 -13 -39.55 -69.75 -56.10 4.85 10.55 H
Lowest 2655 -57.71 -13 -44.71 -75.02 -62.64 5.50 12.58 H
1327.5 -57.29 -13 -44.29 -70.81 -60.52 3.98 9.36 V
1991.25 -56.34 -13 -43.34 -73.06 -59.89 4.85 10.55 V
2655 -58.29 -13 -45.29 -75.22 -63.22 5.50 12.58 V
1347.5 -54.03 -13 -41.03 -67.93 -57.28 4.00 9.40 H
2021.25 -51.06 -13 -38.06 -68.53 -54.63 4.88 10.60 H
Middle 2695 -58.31 -13 -45.31 -75.78 -63.24 5.52 12.60 H
1347.5 -57.25 -13 -44.25 -70.91 -60.50 4.00 9.40 V
2021.25 -55.04 -13 -42.04 -72.06 -58.61 4.88 10.60 \%
2695 -58.43 -13 -45.43 -75.53 -63.36 5.52 12.60 \%
1367.5 -52.62 -13 -39.62 -66.78 -55.79 4.10 9.42 H
2051.25 -52.44 -13 -39.44 -70.15 -56.02 4.90 10.63 H
Highest 2735 -57.60 -13 -44.60 -75.19 -62.52 5.55 12.62 H
1367.5 -57.81 -13 -44.81 -71.69 -60.98 4.10 9.42 V
2051.25 -56.10 -13 -43.10 -73.41 -59.68 4.90 10.63 \%
2735 -57.62 -13 -44.62 -74.85 -62.54 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 71/ 20MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1328 -56.01 -13 -43.01 -69.74 -59.24 3.98 9.36 H
1992 -53.36 -13 -40.36 -70.56 -56.91 4.85 10.55 H
Lowest 2656 -57.60 -13 -44.60 -74.91 -62.53 5.50 12.58 H
1328 -56.02 -13 -43.02 -69.54 -59.25 3.98 9.36 \%
1992 -54.98 -13 -41.98 -71.70 -58.53 4.85 10.55 V
2656 -58.12 -13 -45.12 -75.05 -63.05 5.50 12.58 V
1348 -56.44 -13 -43.44 -70.34 -59.69 4.00 9.40 H
2022 -51.75 -13 -38.75 -69.22 -55.32 4.88 10.60 H
Middle 2696 -58.22 -13 -45.22 -75.70 -63.15 5.52 12.60 H
1348 -58.49 -13 -45.49 -72.15 -61.74 4.00 9.40 \%
2022 -55.03 -13 -42.03 -72.05 -58.60 4.88 10.60 \%
2696 -58.69 -13 -45.69 -75.80 -63.62 5.52 12.60 \%
1358 -52.27 -13 -39.27 -66.30 -55.44 4.10 9.42 H
2037 -53.05 -13 -40.05 -70.63 -56.63 4.90 10.63 H
Highest 2716 -57.94 -13 -44.94 -75.47 -62.86 5.55 12.62 H
1358 -57.77 -13 -44.77 -71.54 -60.94 4.10 9.42 \%
2037 -55.09 -13 -42.09 -72.25 -58.67 4.90 10.63 \%
2716 -58.40 -13 -45.40 -75.57 -63.32 5.55 12.62 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B88 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

Antenna 3:
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000.68 -53.80 -25 -28.80 -79.19 -59.36 7.12 12.68 H
7501.02 -48.00 -25 -23.00 -78.42 -51.33 8.26 11.59 H
Lowest 10001.36 -46.25 -25 -21.25 -79.27 -47.78 10.45 11.98 H
5000.68 -53.72 -25 -28.72 -78.9 -59.28 7.12 12.68 \%
7501.02 -48.84 -25 -23.84 -78.65 -52.17 8.26 11.59 V
10001.36 -45.13 -25 -20.13 -79.54 -46.66 10.45 11.98 V
5065.68 -53.27 -25 -28.27 -78.79 -58.83 7.16 12.72 H
7598.52 -48.72 -25 -23.72 -78.45 -52.02 8.33 11.63 H
Middle 10131.36 -45.62 -25 -20.62 -79.08 -47.22 10.50 12.10 H
5065.68 -53.80 -25 -28.80 -78.83 -59.36 7.16 12.72 \%
7598.52 -48.99 -25 -23.99 -78.22 -52.29 8.33 11.63 \%
10131.36 -44.30 -25 -19.30 -78.82 -45.90 10.50 12.10 \%
5130.68 -52.72 -25 -27.72 -78.38 -58.28 7.16 12.72 H
7696.02 -47.85 -25 -22.85 -77.79 -51.15 8.33 11.63 H
Highest 10261.36 -45.40 -25 -20.40 -79.31 -47.00 10.50 12.10 H
5130.68 -53.51 -25 -28.51 -78.39 -59.07 7.16 12.72 \%
7696.02 -48.36 -25 -23.36 -77.78 -51.66 8.33 11.63 \%
10261.36 -44.58 -25 -19.58 -79.22 -46.18 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001.18 -53.86 -25 -28.86 -79.25 -59.42 7.12 12.68 H
7501.77 -48.08 -25 -23.08 -78.50 -51.41 8.26 11.59 H
Lowest 10002.36 | -46.41 -25 -21.41 -79.49 -47.94 10.45 11.98 H
5001.18 -54.23 -25 -29.23 -79.41 -59.79 7.12 12.68 V
7501.77 -48.75 -25 -23.75 -78.56 -52.08 8.26 11.59 V
10002.36 | -45.27 -25 -20.27 -79.69 -46.80 10.45 11.98 V
5061.18 -53.21 -25 -28.21 -78.73 -58.77 7.16 12.72 H
7591.77 -48.30 -25 -23.30 -78.03 -51.60 8.33 11.63 H
Middle 10122.36 | -45.42 -25 -20.42 -78.88 -47.02 10.50 12.10 H
5061.18 -53.80 -25 -28.80 -78.83 -59.36 7.16 12.72 V
7591.77 -48.85 -25 -23.85 -78.08 -52.15 8.33 11.63 \%
10122.36 | -44.44 -25 -19.44 -78.96 -46.04 10.50 12.10 \%
5121.18 -52.77 -25 -27.77 -78.40 -58.33 7.16 12.72 H
7681.77 -48.01 -25 -23.01 -77.92 -51.31 8.33 11.63 H
Highest 10242.36 | -45.31 -25 -20.31 -79.16 -46.91 10.50 12.10 H
5121.18 -53.69 -25 -28.69 -78.61 -59.25 7.16 12.72 V
7681.77 -48.41 -25 -23.41 -77.8 -51.71 8.33 11.63 \%
10242.36 | -44.57 -25 -19.57 -79.19 -46.17 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001.68 -53.56 -25 -28.56 -78.95 -59.12 7.12 12.68 H
7502.52 -48.04 -25 -23.04 -78.35 -51.37 8.26 11.59 H
Lowest 10003.36 | -46.27 -25 -21.27 -79.35 -47.80 10.45 11.98 H
5001.68 -53.94 -25 -28.94 -79.12 -59.50 7.12 12.68 V
7502.52 -48.78 -25 -23.78 -78.49 -52.11 8.26 11.59 V
10003.36 | -45.00 -25 -20.00 -79.42 -46.53 10.45 11.98 V
5056.68 -53.54 -25 -28.54 -79.06 -59.10 7.16 12.72 H
7585.02 -48.55 -25 -23.55 -78.40 -51.85 8.33 11.63 H
Middle 10113.36 -45.38 -25 -20.38 -78.79 -46.98 10.50 12.10 H
5056.68 -53.99 -25 -28.99 -79.02 -59.55 7.16 12.72 V
7585.02 -49.00 -25 -24.00 -78.33 -52.30 8.33 11.63 \%
10113.36 -44.68 -25 -19.68 -79.19 -46.28 10.50 12.10 \%
5111.68 -52.76 -25 -27.76 -78.39 -58.32 7.16 12.72 H
7667.52 -48.13 -25 -23.13 -78.00 -51.43 8.33 11.63 H
Highest 10223.36 | -45.74 -25 -20.74 -79.54 -47.34 10.50 12.10 H
5111.68 -53.49 -25 -28.49 -78.41 -59.05 7.16 12.72 V
7667.52 -48.42 -25 -23.42 -77.77 -51.72 8.33 11.63 \%
10223.36 | -44.69 -25 -19.69 -79.3 -46.29 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5002.18 -53.60 -25 -28.60 -78.99 -59.16 7.12 12.68 H
7503.27 -47.97 -25 -22.97 -78.28 -51.30 8.26 11.59 H
Lowest 10004.36 | -46.38 -25 -21.38 -79.46 -47.91 10.45 11.98 H
5002.18 -54.04 -25 -29.04 -79.22 -59.60 7.12 12.68 V
7503.27 -48.29 -25 -23.29 -78 -51.62 8.26 11.59 V
10004.36 | -44.98 -25 -19.98 -79.4 -46.51 10.45 11.98 V
5052.18 -53.26 -25 -28.26 -78.75 -58.82 7.16 12.72 H
7578.27 -48.32 -25 -23.32 -78.17 -51.62 8.33 11.63 H
Middle 10104.36 | -45.96 -25 -20.96 -79.37 -47.56 10.50 12.10 H
5052.18 -54.12 -25 -29.12 -79.19 -59.68 7.16 12.72 V
7578.27 -49.08 -25 -24.08 -78.41 -52.38 8.33 11.63 \%
10104.36 | -44.78 -25 -19.78 -79.29 -46.38 10.50 12.10 \%
5102.18 -52.71 -25 -27.71 -78.30 -58.27 7.16 12.72 H
7653.27 -48.35 -25 -23.35 -78.19 -51.65 8.33 11.63 H
Highest 10204.36 | -45.41 -25 -20.41 -79.09 -47.01 10.50 12.10 H
5102.18 -53.03 -25 -28.03 -77.98 -58.59 7.16 12.72 V
7653.27 -48.65 -25 -23.65 -77.97 -51.95 8.33 11.63 \%
10204.36 | -44.67 -25 -19.67 -79.25 -46.27 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 38 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5140.50 -52.65 -25 -27.65 -78.34 -58.21 7.12 12.68 H
7710.75 -47.83 -25 -22.83 -77.81 -51.16 8.26 11.59 H
Lowest 10281.00 | -45.28 -25 -20.28 -79.24 -46.81 10.45 11.98 H
5140.50 -53.32 -25 -28.32 -78.16 -58.88 7.12 12.68 V
7710.75 -48.34 -25 -23.34 -77.79 -51.67 8.26 11.59 V
10281.00 | -44.76 -25 -19.76 -79.41 -46.29 10.45 11.98 V
5185.50 -52.50 -25 -27.50 -78.26 -58.06 7.16 12.72 H
7778.25 -47.48 -25 -22.48 -77.60 -50.78 8.33 11.63 H
Middle 10371.00 | -45.20 -25 -20.20 -79.44 -46.80 10.50 12.10 H
5185.50 -53.49 -25 -28.49 -78.25 -59.05 7.16 12.72 V
7778.25 -47.95 -25 -22.95 -77.52 -51.25 8.33 11.63 \%
10371.00 | -44.64 -25 -19.64 -79.36 -46.24 10.50 12.10 \%
5230.50 -53.90 -25 -28.90 -78.84 -59.46 7.16 12.72 H
7845.75 -48.36 -25 -23.36 -78.41 -51.66 8.33 11.63 H
Highest 10461.00 | -44.78 -25 -19.78 -79.35 -46.38 10.50 12.10 H
5230.50 -54.99 -25 -29.99 -78.86 -60.55 7.16 12.72 V
7845.75 -48.61 -25 -23.61 -78.34 -51.91 8.33 11.63 \%
10461.00 | -44.79 -25 -19.79 -79.6 -46.39 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 38/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5141.00 -52.02 -25 -27.02 -77.71 -57.58 7.12 12.68 H
7711.50 -47.27 -25 -22.27 -77.25 -50.60 8.26 11.59 H
Lowest 10282.00 | -44.40 -25 -19.40 -78.36 -45.93 10.45 11.98 H
5141.00 -52.31 -25 -27.31 -77.15 -57.87 7.12 12.68 V
7711.50 -47.82 -25 -22.82 -77.27 -51.15 8.26 11.59 V
10282.00 | -43.62 -25 -18.62 -78.27 -45.15 10.45 11.98 V
5181.00 -52.88 -25 -27.88 -78.64 -58.44 7.16 12.72 H
7771.50 -47.79 -25 -22.79 -77.87 -51.09 8.33 11.63 H
Middle 10362.00 | -45.01 -25 -20.01 -79.25 -46.61 10.50 12.10 H
5181.00 -53.50 -25 -28.50 -78.26 -59.06 7.16 12.72 V
7771.50 -48.31 -25 -23.31 -77.85 -51.61 8.33 11.63 \%
10362.00 | -44.21 -25 -19.21 -78.93 -45.81 10.50 12.10 \%
5221.00 -52.73 -25 -27.73 -78.10 -58.29 7.16 12.72 H
7831.50 -47.72 -25 -22.72 -77.80 -51.02 8.33 11.63 H
Highest 10442.00 | -44.52 -25 -19.52 -78.98 -46.12 10.50 12.10 H
5221.00 -54.17 -25 -29.17 -78.47 -59.73 7.16 12.72 V
7831.50 -48.17 -25 -23.17 -77.86 -51.47 8.33 11.63 \%
10442.00 | -44.25 -25 -19.25 -79.03 -45.85 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B94 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 38/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5141.50 -52.64 -25 -27.64 -78.33 -58.20 7.12 12.68 H
7712.25 -47.87 -25 -22.87 -77.85 -51.20 8.26 11.59 H
Lowest 10283.00 | -45.25 -25 -20.25 -79.21 -46.78 10.45 11.98 H
5141.50 -53.32 -25 -28.32 -78.16 -58.88 7.12 12.68 V
7712.25 -48.38 -25 -23.38 -77.83 -51.71 8.26 11.59 V
10283.00 | -44.67 -25 -19.67 -79.32 -46.20 10.45 11.98 V
5176.50 -52.53 -25 -27.53 -78.29 -58.09 7.16 12.72 H
7764.75 -47.40 -25 -22.40 -77.48 -50.70 8.33 11.63 H
Middle 10353.00 | -44.81 -25 -19.81 -78.99 -46.41 10.50 12.10 H
5176.50 -53.74 -25 -28.74 -78.5 -59.30 7.16 12.72 V
7764.75 -48.26 -25 -23.26 -77.8 -51.56 8.33 11.63 \%
10353.00 | -44.21 -25 -19.21 -78.92 -45.81 10.50 12.10 \%
5211.50 -53.15 -25 -28.15 -78.52 -58.71 7.16 12.72 H
7817.25 -47.62 -25 -22.62 -77.74 -50.92 8.33 11.63 H
Highest 10423.00 | -44.96 -25 -19.96 -79.36 -46.56 10.50 12.10 H
5211.50 -54.15 -25 -29.15 -78.45 -59.71 7.16 12.72 V
7817.25 -48.46 -25 -23.46 -78.11 -51.76 8.33 11.63 \%
10423.00 | -44.60 -25 -19.60 -79.37 -46.20 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B95 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 38 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5142.00 -52.60 -25 -27.60 -78.29 -58.16 7.12 12.68 H
7713.00 -47.96 -25 -22.96 -77.94 -51.29 8.26 11.59 H
Lowest 10284.00 -45.07 -25 -20.07 -79.03 -46.60 10.45 11.98 H
5142.00 -53.69 -25 -28.69 -78.53 -59.25 7.12 12.68 \%
7713.00 -48.60 -25 -23.60 -78.05 -51.93 8.26 11.59 V
10284.00 -44.14 -25 -19.14 -78.79 -45.67 10.45 11.98 V
5172.00 -53.04 -25 -28.04 -78.77 -58.60 7.16 12.72 H
7758.00 -48.07 -25 -23.07 -78.15 -51.37 8.33 11.63 H
Middle 10344.00 -45.21 -25 -20.21 -79.39 -46.81 10.50 12.10 H
5172.00 -53.95 -25 -28.95 -78.75 -59.51 7.16 12.72 \%
7758.00 -48.51 -25 -23.51 -78.05 -51.81 8.33 11.63 \%
10344.00 -44.82 -25 -19.82 -79.53 -46.42 10.50 12.10 \%
5202.00 -52.82 -25 -27.82 -78.62 -58.38 7.16 12.72 H
7803.00 -47.79 -25 -22.79 -77.94 -51.09 8.33 11.63 H
Highest 10404.00 -45.13 -25 -20.13 -79.48 -46.73 10.50 12.10 H
5202.00 -53.87 -25 -28.87 -78.6 -59.43 7.16 12.72 \%
7803.00 -48.45 -25 -23.45 -78.06 -51.75 8.33 11.63 \%
10404.00 -44.38 -25 -19.38 -79.13 -45.98 10.50 12.10 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4992.68 -54.48 -25 -29.48 -79.87 -60.16 7.10 12.78 H
7489.02 -49.34 -25 -24.34 -79.76 -52.42 8.48 11.56 H
Lowest 9985.36 -48.06 -25 -23.06 -81.08 -49.41 10.65 12.00 H
4992.68 -54.88 -25 -29.88 -80.06 -60.56 7.10 12.78 V
7489.02 -49.32 -25 -24.32 -79.13 -52.4 8.48 11.56 V
9985.36 -46.78 -25 -21.78 -81.19 -48.13 10.65 12.00 V
5181.68 -53.40 -25 -28.40 -79.16 -59.07 7.13 12.80 H
7772.52 -48.74 -25 -23.74 -78.82 -51.84 8.50 11.60 H
Middle 10363.36 | -46.30 -25 -21.30 -80.54 -47.64 10.68 12.02 H
5181.68 -54.29 -25 -29.29 -79.05 -59.96 7.13 12.80 V
7772.52 -49.59 -25 -24.59 -79.13 -52.69 8.50 11.60 \%
10363.36 | -46.00 -25 -21.00 -80.72 -47.34 10.68 12.02 \%
5370.68 -53.71 -25 -28.71 -79.17 -59.35 7.18 12.82 H
8056.02 -49.37 -25 -24.37 -79.25 -52.46 8.54 11.63 H
Highest 10741.36 | -46.02 -25 -21.02 -80.84 -47.37 10.70 12.05 H
5370.68 -54.07 -25 -29.07 -78.46 -59.71 7.18 12.82 V
8056.02 -48.70 -25 -23.70 -78.82 -51.79 8.54 11.63 \%
10741.36 | -45.78 -25 -20.78 -80.55 -47.13 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B97 of B117

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-A6013

Report Issued Date : Sep. 05, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4993.18 -53.39 -25 -28.39 -78.78 -59.07 7.10 12.78 H
7489.77 -48.25 -25 -23.25 -78.67 -51.33 8.48 11.56 H
Lowest 9986.36 -46.58 -25 -21.58 -79.60 -47.93 10.65 12.00 H
4993.18 -53.57 -25 -28.57 -78.75 -59.25 7.10 12.78 V
7489.77 -47.15 -25 -22.15 -76.96 -50.23 8.48 11.56 V
9986.36 -45.52 -25 -20.52 -79.93 -46.87 10.65 12.00 V
5177.18 -52.76 -25 -27.76 -78.52 -58.43 7.13 12.80 H
7765.77 -48.19 -25 -23.19 -78.27 -51.29 8.50 11.60 H
Middle 10354.36 | -45.49 -25 -20.49 -79.67 -46.83 10.68 12.02 H
5177.18 -53.74 -25 -28.74 -78.5 -59.41 7.13 12.80 V
7765.77 -47.98 -25 -22.98 -77.52 -51.08 8.50 11.60 \%
10354.36 | -45.20 -25 -20.20 -79.91 -46.54 10.68 12.02 \%
5361.18 -51.74 -25 -26.74 -77.20 -57.38 7.18 12.82 H
8041.77 -48.19 -25 -23.19 -78.03 -51.28 8.54 11.63 H
Highest 10722.36 | -45.21 -25 -20.21 -80.02 -46.56 10.70 12.05 H
5361.18 -54.15 -25 -29.15 -78.54 -59.79 7.18 12.82 V
8041.77 -48.19 -25 -23.19 -78.31 -51.28 8.54 11.63 \%
10722.36 | -45.25 -25 -20.25 -80.02 -46.6 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B98 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4993.68 -54.03 -25 -29.03 -79.42 -59.71 7.10 12.78 H
7490.52 -48.97 -25 -23.97 -79.39 -52.05 8.48 11.56 H
Lowest 9987.36 -47.93 -25 -22.93 -80.95 -49.28 10.65 12.00 H
4993.68 -54.26 -25 -29.26 -79.44 -59.94 7.10 12.78 V
7490.52 -48.14 -25 -23.14 -77.95 -51.22 8.48 11.56 V
9987.36 -46.54 -25 -21.54 -80.95 -47.89 10.65 12.00 V
5172.68 -52.77 -25 -27.77 -78.50 -58.44 7.13 12.80 H
7759.02 -47.38 -25 -22.38 -77.46 -50.48 8.50 11.60 H
Middle 10345.36 | -45.49 -25 -20.49 -79.67 -46.83 10.68 12.02 H
5172.68 -53.69 -25 -28.69 -78.49 -59.36 7.13 12.80 V
7759.02 -47.92 -25 -22.92 -77.46 -51.02 8.50 11.60 \%
10345.36 | -44.93 -25 -19.93 -79.64 -46.27 10.68 12.02 \%
5351.68 -53.39 -25 -28.39 -78.71 -59.03 7.18 12.82 H
8027.52 -49.54 -25 -24.54 -79.33 -52.63 8.54 11.63 H
Highest 10703.36 | -45.77 -25 -20.77 -80.57 -47.12 10.70 12.05 H
5351.68 -53.17 -25 -28.17 -77.43 -58.81 7.18 12.82 V
8027.52 -49.40 -25 -24.40 -79.52 -52.49 8.54 11.63 \%
10703.36 | -45.97 -25 -20.97 -80.75 -47.32 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B99 of B117
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
4994.18 -54.94 -25 -29.94 -80.33 -60.62 7.10 12.78 H
7491.27 -49.49 -25 -24.49 -79.91 -52.57 8.48 11.56 H
Lowest 9988.36 -48.52 -25 -23.52 -81.54 -49.87 10.65 12.00 H
4994.18 -55.30 -25 -30.30 -80.48 -60.98 7.10 12.78 V
7491.27 -49.00 -25 -24.00 -78.81 -52.08 8.48 11.56 V
9988.36 -47.16 -25 -22.16 -81.57 -48.51 10.65 12.00 V
5168.18 -53.94 -25 -28.94 -79.67 -59.61 7.13 12.80 H
7752.27 -49.16 -25 -24.16 -79.21 -52.26 8.50 11.60 H
Middle 10336.36 | -46.77 -25 -21.77 -80.90 -48.11 10.68 12.02 H
5168.18 -54.82 -25 -29.82 -79.62 -60.49 7.13 12.80 V
7752.27 -48.63 -25 -23.63 -78.14 -51.73 8.50 11.60 \%
10336.36 | -46.22 -25 -21.22 -80.92 -47.56 10.68 12.02 V
5342.18 -53.15 -25 -28.15 -78.34 -58.79 7.18 12.82 H
8013.27 -49.28 -25 -24.28 -79.07 -52.37 8.54 11.63 H
Highest 10684.36 | -46.01 -25 -21.01 -80.80 -47.36 10.70 12.05 H
5342.18 -52.49 -25 -27.49 -76.61 -58.13 7.18 12.82 V
8013.27 -48.59 -25 -23.59 -78.71 -51.68 8.54 11.63 \%
10684.36 | -45.96 -25 -20.96 -80.74 -47.31 10.70 12.05 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B100 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

For CA
LTE Band 7 CA / 20M+20M / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5039.80 -51.78 -25 -26.78 -77.27 -57.34 7.12 12.68 H
7559.70 -51.01 -25 -26.01 -80.97 -54.34 8.26 11.59 H
Lowest 10079.60 | -47.94 -25 -22.94 -81.24 -49.47 10.45 11.98 H
5039.80 -53.34 -25 -28.34 -78.41 -58.90 7.12 12.68 V
7559.70 -51.37 -25 -26.37 -80.79 -54.70 8.26 11.59 V
10079.60 | -46.77 -25 -21.77 -81.25 -48.30 10.45 11.98 V
5070.00 -56.51 -25 -31.51 -82.03 -62.07 7.14 12.70 H
7605.00 -51.20 -25 -26.20 -80.97 -54.50 8.30 11.60 H
Middle 10140.00 | -48.05 -25 -23.05 -81.57 -49.57 10.48 12.00 H
5070.00 -57.23 -25 -32.23 -82.26 -62.79 7.14 12.70 V
7605.00 -51.64 -25 -26.64 -80.9 -54.94 8.30 11.60 \%
10140.00 -47.11 -25 -22.11 -81.65 -48.63 10.48 12.00 \%
5100.20 -55.70 -25 -30.70 -81.29 -61.26 7.16 12.72 H
7650.30 -51.10 -25 -26.10 -80.94 -54.40 8.33 11.63 H
Highest 10200.40 | -47.27 -25 -22.27 -80.95 -48.87 10.50 12.10 H
5100.20 -56.64 -25 -31.64 -81.59 -62.20 7.16 12.72 V
7650.30 -51.81 -25 -26.81 -81.13 -55.11 8.33 11.63 \%
10200.40 | -46.46 -25 -21.46 -81.04 -48.06 10.50 12.10 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version
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Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 CA/ 20M+15M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5037.10 -56.55 -25 -31.55 -82.01 -62.11 7.12 12.68 H
7555.65 -51.04 -25 -26.04 -81.00 -54.37 8.26 11.59 H
Lowest 10074.20 | -48.60 -25 -23.60 -81.90 -50.13 10.45 11.98 H
5037.10 -56.99 -25 -31.99 -82.09 -62.55 7.12 12.68 V
7555.65 -51.96 -25 -26.96 -81.38 -55.29 8.26 11.59 V
10074.20 | -47.51 -25 -22.51 -81.99 -49.04 10.45 11.98 V
5072.30 -56.71 -25 -31.71 -82.27 -62.27 7.14 12.70 H
7608.45 -51.00 -25 -26.00 -80.77 -54.30 8.30 11.60 H
Middle 10144.60 | -48.06 -25 -23.06 -81.58 -49.58 10.48 12.00 H
5072.30 -57.22 -25 -32.22 -82.21 -62.78 7.14 12.70 V
7608.45 -51.46 -25 -26.46 -80.72 -54.76 8.30 11.60 \%
10144.60 | -46.94 -25 -21.94 -81.48 -48.46 10.48 12.00 V
5107.30 -56.14 -25 -31.14 -81.77 -61.70 7.16 12.72 H
7660.95 -51.18 -25 -26.18 -81.05 -54.48 8.33 11.63 H
Highest 10214.60 | -47.44 -25 -22.44 -81.18 -49.04 10.50 12.10 H
5107.30 -57.05 -25 -32.05 -81.97 -62.61 7.16 12.72 V
7660.95 -51.51 -25 -26.51 -80.86 -54.81 8.33 11.63 \%
10214.60 | -46.62 -25 -21.62 -81.22 -48.22 10.50 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B102 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 CA/20M+10M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5034.40 -56.49 -25 -31.49 -81.95 -62.05 7.12 12.68 H
7551.60 -51.10 -25 -26.10 -81.18 -54.43 8.26 11.59 H
Lowest 10068.80 | -48.12 -25 -23.12 -81.36 -49.65 10.45 11.98 H
5034.40 -56.90 -25 -31.90 -82 -62.46 7.12 12.68 V
7551.60 -51.68 -25 -26.68 -81.2 -55.01 8.26 11.59 V
10068.80 | -46.99 -25 -21.99 -81.46 -48.52 10.45 11.98 V
5074.60 -57.16 -25 -32.16 -82.72 -62.72 7.14 12.70 H
7611.90 -50.82 -25 -25.82 -80.59 -54.12 8.30 11.60 H
Middle 10149.20 | -48.17 -25 -23.17 -81.69 -49.69 10.48 12.00 H
5074.60 -57.66 -25 -32.66 -82.65 -63.22 7.14 12.70 V
7611.90 -51.76 -25 -26.76 -81.02 -55.06 8.30 11.60 V
10149.20 | -47.12 -25 -22.12 -81.66 -48.64 10.48 12.00 \%
5114.60 -55.69 -25 -30.69 -81.32 -61.25 7.16 12.72 H
7671.90 -50.78 -25 -25.78 -80.65 -54.08 8.33 11.63 H
Highest 10229.20 | -47.36 -25 -22.36 -81.16 -48.96 10.50 12.10 H
5114.60 -56.68 -25 -31.68 -81.6 -62.24 7.16 12.72 V
7671.90 -51.42 -25 -26.42 -80.77 -54.72 8.33 11.63 \%
10229.20 | -46.63 -25 -21.63 -81.24 -48.23 10.50 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version
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Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 CA/ 15M+20M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5032.70 -56.84 -25 -31.84 -82.30 -62.40 7.12 12.68 H
7549.05 -51.21 -25 -26.21 -81.29 -54.54 8.26 11.59 H
Lowest 10065.40 | -48.43 -25 -23.43 -81.67 -49.96 10.45 11.98 H
5032.70 -56.98 -25 -31.98 -82.08 -62.54 7.12 12.68 V
7549.05 -51.84 -25 -26.84 -81.36 -55.17 8.26 11.59 V
10065.40 | -47.39 -25 -22.39 -81.86 -48.92 10.45 11.98 V
5067.70 -56.10 -25 -31.10 -81.62 -61.66 7.14 12.70 H
7601.55 -51.10 -25 -26.10 -80.83 -54.40 8.30 11.60 H
Middle 10135.40 | -47.59 -25 -22.59 -81.05 -49.11 10.48 12.00 H
5067.70 -57.15 -25 -32.15 -82.18 -62.71 7.14 12.70 V
7601.55 -52.03 -25 -27.03 -81.26 -55.33 8.30 11.60 V
1013540 | -46.68 -25 -21.68 -81.2 -48.20 10.48 12.00 V
5102.90 -55.81 -25 -30.81 -81.40 -61.37 7.16 12.72 H
7654.35 -51.01 -25 -26.01 -80.85 -54.31 8.33 11.63 H
Highest 10205.80 | -47.70 -25 -22.70 -81.44 -49.30 10.50 12.10 H
5102.90 -56.95 -25 -31.95 -81.9 -62.51 7.16 12.72 V
7654.35 -51.73 -25 -26.73 -81.05 -55.03 8.33 11.63 V
10205.80 | -46.82 -25 -21.82 -81.42 -48.42 10.50 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 CA/15M+15M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5030.00 -56.54 -25 -31.54 -82.00 -62.10 7.12 12.68 H
7545.00 -51.16 -25 -26.16 -81.24 -54.49 8.26 11.59 H
Lowest 10060.00 | -48.27 -25 -23.27 -81.51 -49.80 10.45 11.98 H
5030.00 -56.95 -25 -31.95 -82.05 -62.51 7.12 12.68 V
7545.00 -50.93 -25 -25.93 -80.45 -54.26 8.26 11.59 V
10060.00 | -47.24 -25 -22.24 -81.71 -48.77 10.45 11.98 V
5070.00 -56.93 -25 -31.93 -82.45 -62.49 7.14 12.70 H
7605.00 -51.17 -25 -26.17 -80.94 -54.47 8.30 11.60 H
Middle 10140.00 | -48.24 -25 -23.24 -81.76 -49.76 10.48 12.00 H
5070.00 -57.50 -25 -32.50 -82.53 -63.06 7.14 12.70 V
7605.00 -51.96 -25 -26.96 -81.22 -55.26 8.30 11.60 \%
10140.00 | -47.34 -25 -22.34 -81.88 -48.86 10.48 12.00 \%
5110.00 -56.18 -25 -31.18 -81.81 -61.74 7.16 12.72 H
7665.00 -51.32 -25 -26.32 -81.19 -54.62 8.33 11.63 H
Highest 10220.00 | -47.56 -25 -22.56 -81.30 -49.16 10.50 12.10 H
5110.00 -54.29 -25 -29.29 -79.21 -59.85 7.16 12.72 V
7665.00 -51.84 -25 -26.84 -81.19 -55.14 8.33 11.63 V
10220.00 | -46.73 -25 -21.73 -81.33 -48.33 10.50 12.10 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B105 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 CA/10M+20M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5025.40 -56.12 -25 -31.12 -81.58 -61.68 7.12 12.68 H
7538.10 -50.88 -25 -25.88 -80.96 -54.21 8.26 11.59 H
Lowest 10050.80 | -48.33 -25 -23.33 -81.52 -49.86 10.45 11.98 H
5025.40 -56.99 -25 -31.99 -82.09 -62.55 7.12 12.68 V
7538.10 -51.64 -25 -26.64 -81.16 -54.97 8.26 11.59 V
10050.80 | -47.15 -25 -22.15 -81.6 -48.68 10.45 11.98 V
5065.60 -57.16 -25 -32.16 -82.68 -62.72 7.14 12.70 H
7598.40 -50.86 -25 -25.86 -80.59 -54.16 8.30 11.60 H
Middle 10131.20 | -47.94 -25 -22.94 -81.40 -49.46 10.48 12.00 H
5065.60 -57.64 -25 -32.64 -82.67 -63.20 7.14 12.70 V
7598.40 -51.67 -25 -26.67 -80.9 -54.97 8.30 11.60 \%
10131.20 | -46.79 -25 -21.79 -81.31 -48.31 10.48 12.00 V
5105.60 -56.19 -25 -31.19 -81.82 -61.75 7.16 12.72 H
7658.40 -50.99 -25 -25.99 -80.86 -54.29 8.33 11.63 H
Highest 10211.20 | -47.36 -25 -22.36 -81.10 -48.96 10.50 12.10 H
5105.60 -56.90 -25 -31.90 -81.82 -62.46 7.16 12.72 V
7658.40 -51.62 -25 -26.62 -80.97 -54.92 8.33 11.63 \%
10211.20 -46.17 -25 -21.17 -80.77 -47.77 10.50 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 7 CA/15M+10M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5027.00 -56.47 -25 -31.47 -81.93 -62.03 7.12 12.68 H
7540.50 -51.50 -25 -26.50 -81.58 -54.83 8.26 11.59 H
Lowest 10054.00 | -48.40 -25 -23.40 -81.64 -49.93 10.45 11.98 H
5027.00 -56.90 -25 -31.90 -82 -62.46 7.12 12.68 V
7540.50 -51.97 -25 -26.97 -81.49 -55.30 8.26 11.59 V
10054.00 | -47.03 -25 -22.03 -81.5 -48.56 10.45 11.98 V
5072.20 -56.78 -25 -31.78 -82.34 -62.34 7.14 12.70 H
7608.30 -51.40 -25 -26.40 -81.17 -54.70 8.30 11.60 H
Middle 10144.40 | -48.05 -25 -23.05 -81.57 -49.57 10.48 12.00 H
5072.20 -57.52 -25 -32.52 -82.51 -63.08 7.14 12.70 V
7608.30 -51.78 -25 -26.78 -81.04 -55.08 8.30 11.60 \%
10144.40 | -47.13 -25 -22.13 -81.67 -48.65 10.48 12.00 \%
5117.40 -56.10 -25 -31.10 -81.73 -61.66 7.16 12.72 H
7676.10 -50.82 -25 -25.82 -80.73 -54.12 8.33 11.63 H
Highest 10234.80 | -47.55 -25 -22.55 -81.35 -49.15 10.50 12.10 H
5117.40 -56.71 -25 -31.71 -81.63 -62.27 7.16 12.72 V
7676.10 -51.49 -25 -26.49 -80.88 -54.79 8.33 11.63 V
10234.80 | -46.61 -25 -21.61 -81.22 -48.21 10.50 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B107 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 20M+20M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5031.8 -55.33 -25 -30.33 -80.79 -61.01 7.10 12.78 H
7547.7 -49.93 -25 -24.93 -80.01 -53.01 8.48 11.56 H
Lowest 10063.6 -47.34 -25 -22.34 -80.58 -48.69 10.65 12.00 H
5031.8 -55.27 -25 -30.27 -80.37 -60.95 7.10 12.78 V
7547.7 -49.57 -25 -24.57 -79.09 -52.65 8.48 11.56 V
10063.6 -45.72 -25 -20.72 -80.19 -47.07 10.65 12.00 V
5186 -54.87 -25 -29.87 -80.63 -60.54 7.13 12.80 H
7779 -48.74 -25 -23.74 -78.86 -51.84 8.50 11.60 H
Middle 10372 -46.03 -25 -21.03 -80.27 -47.37 10.68 12.02 H
5186 -55.67 -25 -30.67 -80.43 -61.34 7.13 12.80 V
7779 -49.86 -25 -24.86 -79.43 -52.96 8.50 11.60 V
10372 -45.53 -25 -20.53 -80.25 -46.87 10.68 12.02 V
5340 -54.42 -25 -29.42 -79.61 -60.06 7.18 12.82 H
8010.3 -50.58 -25 -25.58 -80.32 -53.67 8.54 11.63 H
Highest 10680.4 -45.64 -25 -20.64 -80.42 -46.99 10.70 12.05 H
5340 -55.88 -25 -30.88 -80 -61.52 7.18 12.82 V
8010.3 -50.07 -25 -25.07 -80.19 -53.16 8.54 11.63 V
10680.4 -45.38 -25 -20.38 -80.17 -46.73 10.70 12.05 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B108 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 20M+15M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5029.1 -55.21 -25 -30.21 -80.67 -60.89 7.10 12.78 H
7543.65 -48.74 -25 -23.74 -78.82 -51.82 8.48 11.56 H
Lowest 10058.2 -47.07 -25 -22.07 -80.31 -48.42 10.65 12.00 H
5029.1 -55.48 -25 -30.48 -80.58 -61.16 7.10 12.78 V
7543.65 -48.84 -25 -23.84 -78.36 -51.92 8.48 11.56 V
10058.2 -46.03 -25 -21.03 -80.5 -47.38 10.65 12.00 V
5188.3 -54.76 -25 -29.76 -80.52 -60.43 7.13 12.80 H
7782.45 -48.07 -25 -23.07 -78.19 -51.17 8.50 11.60 H
Middle 10376.6 -46.06 -25 -21.06 -80.35 -47.40 10.68 12.02 H
5188.3 -55.81 -25 -30.81 -80.57 -61.48 7.13 12.80 V
7782.45 -50.42 -25 -25.42 -79.99 -53.52 8.50 11.60 V
10376.6 -45.72 -25 -20.72 -80.46 -47.06 10.68 12.02 \%
5347.3 -53.13 -25 -28.13 -78.45 -58.77 7.18 12.82 H
8020.95 -50.29 -25 -25.29 -80.08 -53.38 8.54 11.63 H
Highest 10694.6 -45.21 -25 -20.21 -80.00 -46.56 10.70 12.05 H
5347.3 -56.47 -25 -31.47 -80.73 -62.11 7.18 12.82 V
8020.95 -49.71 -25 -24.71 -79.83 -52.8 8.54 11.63 \%
10694.6 -45.38 -25 -20.38 -80.16 -46.73 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B109 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 15M+20M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5024.7 -55.23 -25 -30.23 -80.69 -60.91 7.10 12.78 H
7537.05 -50.09 -25 -25.09 -80.17 -53.17 8.48 11.56 H
Lowest 10049.4 -47.19 -25 -22.19 -80.38 -48.54 10.65 12.00 H
5024.7 -55.79 -25 -30.79 -80.89 -61.47 7.10 12.78 V
7537.05 -50.77 -25 -25.77 -80.29 -53.85 8.48 11.56 V
10049.4 -45.51 -25 -20.51 -79.96 -46.86 10.65 12.00 V
5183.7 -54.56 -25 -29.56 -80.32 -60.23 7.13 12.80 H
7775.55 -50.04 -25 -25.04 -80.16 -53.14 8.50 11.60 H
Middle 10367.4 -46.10 -25 -21.10 -80.34 -47.44 10.68 12.02 H
5183.7 -56.00 -25 -31.00 -80.76 -61.67 7.13 12.80 V
7775.55 -50.40 -25 -25.40 -79.97 -53.5 8.50 11.60 V
10367.4 -45.82 -25 -20.82 -80.54 -47.16 10.68 12.02 \%
5342.9 -55.07 -25 -30.07 -80.26 -60.71 7.18 12.82 H
8014.35 -50.29 -25 -25.29 -80.08 -53.38 8.54 11.63 H
Highest 10685.8 -45.44 -25 -20.44 -80.23 -46.79 10.70 12.05 H
5342.9 -56.52 -25 -31.52 -80.64 -62.16 7.18 12.82 V
8014.35 -49.21 -25 -24.21 -79.33 -52.3 8.54 11.63 \%
10685.8 -45.61 -25 -20.61 -80.39 -46.96 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version

: B110 of B117
Report Issued Date : Sep. 05, 2018

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 15M+15M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5022 -54.86 -25 -29.86 -80.32 -60.54 7.10 12.78 H
7533 -50.11 -25 -25.11 -80.30 -53.19 8.48 11.56 H
Lowest 10044 -47.32 -25 -22.32 -80.51 -48.67 10.65 12.00 H
5022 -55.38 -25 -30.38 -80.48 -61.06 7.10 12.78 V
7533 -50.56 -25 -25.56 -80.17 -53.64 8.48 11.56 V
10044 -45.89 -25 -20.89 -80.34 -47.24 10.65 12.00 V
5186 -54.72 -25 -29.72 -80.48 -60.39 7.13 12.80 H
7779 -49.79 -25 -24.79 -79.91 -52.89 8.50 11.60 H
Middle 10372 -46.50 -25 -21.50 -80.74 -47.84 10.68 12.02 H
5186 -56.09 -25 -31.09 -80.85 -61.76 7.13 12.80 V
7779 -50.51 -25 -25.51 -80.08 -53.61 8.50 11.60 V
10372 -45.53 -25 -20.53 -80.25 -46.87 10.68 12.02 V
5350 -55.18 -25 -30.18 -80.50 -60.82 7.18 12.82 H
8025 -50.46 -25 -25.46 -80.25 -53.55 8.54 11.63 H
Highest 10700 -45.22 -25 -20.22 -80.02 -46.57 10.70 12.05 H
5350 -56.21 -25 -31.21 -80.47 -61.85 7.18 12.82 V
8025 -49.85 -25 -24.85 -79.97 -52.94 8.54 11.63 V
10700 -45.48 -25 -20.48 -80.26 -46.83 10.70 12.05 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013

Page Number

Report Version
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: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 20M+10M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5026.4 -54.87 -25 -29.87 -80.33 -60.55 7.10 12.78 H
7539.6 -49.88 -25 -24.88 -79.96 -52.96 8.48 11.56 H
Lowest 10052.8 -46.96 -25 -21.96 -80.20 -48.31 10.65 12.00 H
5026.4 -55.36 -25 -30.36 -80.46 -61.04 7.10 12.78 V
7539.6 -50.73 -25 -25.73 -80.25 -53.81 8.48 11.56 V
10052.8 -45.88 -25 -20.88 -80.35 -47.23 10.65 12.00 V
5190.6 -54.96 -25 -29.96 -80.76 -60.63 7.13 12.80 H
7785.9 -49.88 -25 -24.88 -80.00 -52.98 8.50 11.60 H
Middle 10381.2 -46.02 -25 -21.02 -80.31 -47.36 10.68 12.02 H
5190.6 -55.73 -25 -30.73 -80.46 -61.4 7.13 12.80 V
7785.9 -50.48 -25 -25.48 -80.05 -53.58 8.50 11.60 V
10381.2 -45.60 -25 -20.60 -80.34 -46.94 10.68 12.02 V
5354.6 -55.19 -25 -30.19 -80.51 -60.83 7.18 12.82 H
8031.9 -49.91 -25 -24.91 -79.75 -53.00 8.54 11.63 H
Highest 10709.2 -45.42 -25 -20.42 -80.22 -46.77 10.70 12.05 H
5354.6 -56.55 -25 -31.55 -80.81 -62.19 7.18 12.82 V
8031.9 -50.08 -25 -25.08 -80.2 -53.17 8.54 11.63 V
10709.2 -45.29 -25 -20.29 -80.07 -46.64 10.70 12.05 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 10M+20M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5017.4 -54.05 -25 -29.05 -79.47 -59.73 7.10 12.78 H
7526.1 -48.85 -25 -23.85 -79.04 -51.93 8.48 11.56 H
Lowest 10034.8 -47.14 -25 -22.14 -80.27 -48.49 10.65 12.00 H
5017.4 -54.77 -25 -29.77 -79.91 -60.45 7.10 12.78 V
7526.1 -49.72 -25 -24.72 -79.33 -52.8 8.48 11.56 V
10034.8 -45.79 -25 -20.79 -80.23 -47.14 10.65 12.00 V
5181.6 -52.50 -25 -27.50 -78.26 -58.17 7.13 12.80 H
7772.4 -48.41 -25 -23.41 -78.49 -51.51 8.50 11.60 H
Middle 10363.2 -45.23 -25 -20.23 -79.47 -46.57 10.68 12.02 H
5181.6 -53.86 -25 -28.86 -78.62 -59.53 7.13 12.80 V
7772.4 -48.84 -25 -23.84 -78.38 -51.94 8.50 11.60 V
10363.2 -44.73 -25 -19.73 -79.45 -46.07 10.68 12.02 V
5345.6 -50.83 -25 -25.83 -76.15 -56.47 7.18 12.82 H
8018.4 -49.24 -25 -24.24 -79.03 -52.33 8.54 11.63 H
Highest 10691.2 -45.24 -25 -20.24 -80.03 -46.59 10.70 12.05 H
5345.6 -53.41 -25 -28.41 -77.67 -59.05 7.18 12.82 V
8018.4 -48.94 -25 -23.94 -79.06 -52.03 8.54 11.63 \%
10691.2 -44.97 -25 -19.97 -79.75 -46.32 10.70 12.05 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 20M+5M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5023.7 -53.48 -25 -28.48 -78.94 -59.16 7.10 12.78 H
7535.55 -47.23 -25 -22.23 -77.42 -50.31 8.48 11.56 H
Lowest 10047.4 -46.54 -25 -21.54 -79.73 -47.89 10.65 12.00 H
5023.7 -53.88 -25 -28.88 -78.98 -59.56 7.10 12.78 V
7535.55 -48.03 -25 -23.03 -77.64 -51.11 8.48 11.56 V
10047.4 -45.30 -25 -20.30 -79.75 -46.65 10.65 12.00 V
5192.7 -52.97 -25 -27.97 -78.77 -58.64 7.13 12.80 H
7789.05 -47.51 -25 -22.51 -77.63 -50.61 8.50 11.60 H
Middle 10385.4 -45.45 -25 -20.45 -79.74 -46.79 10.68 12.02 H
5192.7 -53.95 -25 -28.95 -78.68 -59.62 7.13 12.80 V
7789.05 -48.19 -25 -23.19 -77.76 -51.29 8.50 11.60 \%
10385.4 -44.95 -25 -19.95 -79.69 -46.29 10.68 12.02 \%
5361.7 -52.78 -25 -27.78 -78.24 -58.42 7.18 12.82 H
8042.55 -48.48 -25 -23.48 -78.32 -51.57 8.54 11.63 H
Highest 10723.4 -44.30 -25 -19.30 -79.11 -45.65 10.70 12.05 H
5361.7 -53.51 -25 -28.51 -77.9 -59.15 7.18 12.82 V
8042.55 -48.29 -25 -23.29 -78.41 -51.38 8.54 11.63 \%
10723.4 -44.24 -25 -19.24 -79.01 -45.59 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA / 5M+20M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5010.3 -53.46 -25 -28.46 -78.88 -59.14 7.10 12.78 H
7515.45 -48.57 -25 -23.57 -78.88 -51.65 8.48 11.56 H
Lowest 10358.6 -44.73 -25 -19.73 -78.97 -46.08 10.65 12.00 H
5010.3 -53.52 -25 -28.52 -78.66 -59.2 7.10 12.78 V
7515.45 -49.11 -25 -24.11 -78.82 -52.19 8.48 11.56 V
10358.6 -44.37 -25 -19.37 -79.09 -45.72 10.65 12.00 V
5179.3 -52.43 -25 -27.43 -78.19 -58.10 7.13 12.80 H
7768.95 -47.89 -25 -22.89 -77.97 -50.99 8.50 11.60 H
Middle 10358.6 -45.26 -25 -20.26 -79.50 -46.60 10.68 12.02 H
5179.3 -53.42 -25 -28.42 -78.18 -59.09 7.13 12.80 V
7768.95 -48.79 -25 -23.79 -78.33 -51.89 8.50 11.60 V
10358.6 -44.39 -25 -19.39 -79.11 -45.73 10.68 12.02 \%
5348.3 -53.17 -25 -28.17 -78.49 -58.81 7.18 12.82 H
8022.45 -48.57 -25 -23.57 -78.36 -51.66 8.54 11.63 H
Highest 10696.6 -44.15 -25 -19.15 -78.94 -45.50 10.70 12.05 H
5348.3 -54.27 -25 -29.27 -78.53 -59.91 7.18 12.82 V
8022.45 -48.57 -25 -23.57 -78.69 -51.66 8.54 11.63 \%
10696.6 -44.36 -25 -19.36 -79.14 -45.71 10.70 12.05 \Y%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA/ 10M+15M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5014.6 -53.84 -25 -28.84 -79.26 -59.52 7.10 12.78 H
7521.9 -48.30 -25 -23.30 -78.49 -51.38 8.48 11.56 H
Lowest 10029.2 -47.13 -25 -22.13 -80.26 -48.48 10.65 12.00 H
5014.6 -54.15 -25 -29.15 -79.29 -59.83 7.10 12.78 V
7521.9 -49.04 -25 -24.04 -78.65 -52.12 8.48 11.56 V
10029.2 -46.00 -25 -21.00 -80.44 -47.35 10.65 12.00 V
5183.8 -52.66 -25 -27.66 -78.42 -58.33 7.13 12.80 H
7775.7 -48.36 -25 -23.36 -78.48 -51.46 8.50 11.60 H
Middle 10367.6 -45.50 -25 -20.50 -79.74 -46.84 10.68 12.02 H
5183.8 -53.83 -25 -28.83 -78.59 -59.5 7.13 12.80 V
7775.7 -48.90 -25 -23.90 -78.47 -52 8.50 11.60 V
10367.6 -45.28 -25 -20.28 -80 -46.62 10.68 12.02 V
5353 -50.10 -25 -25.10 -75.42 -55.74 7.18 12.82 H
8029.5 -49.14 -25 -24.14 -78.98 -52.23 8.54 11.63 H
Highest 10706 -44.92 -25 -19.92 -79.72 -46.27 10.70 12.05 H
5353 -53.20 -25 -28.20 -77.46 -58.84 7.18 12.82 V
8029.5 -48.47 -25 -23.47 -78.59 -51.56 8.54 11.63 \%
10706 -44.75 -25 -19.75 -79.53 -46.1 10.70 12.05 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-A6013
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SPORTON LAB.

FCC RF Test Report

Report No. : FG871004-01B

LTE Band 41 CA/ 15M+10M / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5014.6 -53.82 -25 -28.82 -79.24 -59.50 7.10 12.78 H
7521.9 -48.52 -25 -23.52 -78.71 -51.60 8.48 11.56 H
Lowest 10029.2 -46.92 -25 -21.92 -80.05 -48.27 10.65 12.00 H
5014.6 -54.30 -25 -29.30 -79.44 -59.98 7.10 12.78 V
7521.9 -49.18 -25 -24.18 -78.79 -52.26 8.48 11.56 V
10029.2 -45.96 -25 -20.96 -80.4 -47.31 10.65 12.00 V
5183.8 -52.80 -25 -27.80 -78.56 -58.47 7.13 12.80 H
7775.7 -48.49 -25 -23.49 -78.61 -51.59 8.50 11.60 H
Middle 10367.6 -45.85 -25 -20.85 -80.09 -47.19 10.68 12.02 H
5183.8 -53.93 -25 -28.93 -78.69 -59.6 7.13 12.80 V
7775.7 -48.70 -25 -23.70 -78.27 -51.8 8.50 11.60 V
10367.6 -44.98 -25 -19.98 -79.7 -46.32 10.68 12.02 V
5353 -53.22 -25 -28.22 -78.54 -58.86 7.18 12.82 H
8029.5 -48.69 -25 -23.69 -78.53 -51.78 8.54 11.63 H
Highest 10706 -44.87 -25 -19.87 -79.67 -46.22 10.70 12.05 H
5353 -54.36 -25 -29.36 -78.62 -60 7.18 12.82 V
8029.5 -48.60 -25 -23.60 -78.72 -51.69 8.54 11.63 V
10706 -44.70 -25 -19.70 -79.48 -46.05 10.70 12.05 \Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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